
ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBM-4811 GENERATOR PARTS LIST GBM-4811 

PRELIMlli.ARY 

F:/.lllle & Field Assembly & Parts Used With 

Part No. 
No. Used 

{GBM-3087) l 
GAA-30 l 
GAA-32 l 
GAL-44 l 
GAM-29 2 
G.AM-2005A 1 
G.AM-1007 J 1 

X-97 5 1 
GAM-lOOSE l 

X-959 l 
GCT-25 1 
GDK-25 1 
GCE-34 1 

X-847 1 
GK-38 2 
MN-21 2 
BX-140 1 
5X-l77 1 

X-193 1 
X-194 1 

BX-351 l 
BX-1008 l 
MW-20 2 
5X-l7':"' l 

X-193 1 
X-199 2 

Name o f  Part 
l 2 3 4 5 
Frame & Field Assy. 

• Term. Post Bottom Ins. 
Term. Post Top Ins. 
Field Connection Ins. 
Pole Piece 
FIELD COIL ASSY.-Comp. 

Field Coil Assy,-Left 
Terminal 

Field Coil Assy.-Right 
Teminal 

Insulating Bushing 
Lead Assembly 

Teminal Post 
Terminal 

Pole Piece Screw 
Dowel Pin 
#5-32 Hex. Nut 
#14-24 Hex. Nut 
#14 Lock Washer 
# 5 Lock Washer 
1/4 Plain' Washer 
# 5-32x9/l5 Rd. Hd, Sc. 

Frame Screw 
# 14-24 Hex. Nut 
#14 Lock Washer 
1/4 Lock Washer 

Comm, End Plate Assembly & Parts Used With 

DA-39 
DJ-10 

GAG-53 
{ G:m.�-3085) 

GB!I�-1012At 
GBM-1013At 
GBM-1085 
GAR-219 
GAR-221 
GBM-1071L 
GA.R-219 
GAR-221 

X-195 
BX-304 

GCJ-51 

GDB-1014L 
X-195 

BX.-305 
BX-311 
GR-32 
GR-35 

X-195 
X-295 

BX-305 
X-489 
X-544 

SX-8'70 

2 Flat Oil Guard 
1 End Cap Cover Gaske t 
1 Comm. End Cap Cover 
1 Comm. End Plate Assy. 
2 Brush - Main 
1 Brush - Third 
l C.E. Plate Part Assy, 
1 Brush Arm 
1 Brush Spring 
1 Main Br. Holder Assy. 
1 Brush Am 
1 Brush Spring 
2 #B Lock Washer 
2 #B-32x5/16 Rd. Hd. Sc. 
1 3rd Br. Plate Retaining 

Spring 
1 
1 
1 
l 
1 
2 
2 
1 
2 
1 
3 
3 

3rd Br. Plate Assy, 
#B Lock Washer 
#8-32xl/4 Rd. Hd, Sc. 
#l0-32x3/8 Rd. Hd, Sc. 

Felt Washer Retainer 
Felt Washer 
#B Lock Washer 
BALL BEARING - S.A.E. #203 
#8-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
#10 Loc k Washer 
#10-32x5/15 Fill. Hd. Sc. 
1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
3/16 Square Key 
ARMATURE ASSEMBLY 

GBM-88 
GBM-2085 
GAR-171 

GJ-104 
X-151 
X-1500 

1 
1 
2 
2 
l 
l 

Snap Ring 
Armature Sh aft Spacer 
l/2-20 Hex. Nut 
l/2 Skpf. Washer 

Drive End Head Assembly & Parts Used W ith 

GCZ-l003A 
GCZ-3A 

GG-5 
GG-154 
GK-176 
SX-173 

X-195 
X-295 

SX-31 5 
X-489 

GAL-1 02 4 
X-7 15 

SX-7 94 

1 Drive End Head Assy. 
1 Drive End Head 
2 Bearing Retainer 
1 Felt Washer 
1 Felt Washer Retainer 
3 #10-32 Hex. Nut 
3 #10 Lock Washer 
1 BALL B EARING - S.A.E. #203 
3 #l0-32x3/4 Rd. Hd. Screw 
1 1/4 O iler-Press in Type 

Miscellaneous Parts 

1 Head Band Assy. 
1 #10-32xl 1/4 Rd. Hd, Screw 
1 lfl0-32 Square Nut 

1 2 3 4 5 

(Issued 10-31-41) 

t Service BRUSH SET GBM-2012AS. 

NOTE:- CB-4025 CIRCUIT BREAKER is used with 
but is not a part of this generator. 

UNIT APPLICATION 
GBM-4811 Crosley Corp. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Pans List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4812A GENERATOR PARTS LIST GBM-4812A 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used 

(GBM-3080) 1 
GAL-44 1 

GAM-2005B 1 
GAM-1007J 1 

X-976 1 
GAM-1008F 1 
GAL-289 1 

X-755 1 
X-1425 1 

GCE-27 1 

GAR-211A 1 
GBW-34 1 
GBW-67 1 

GCY-25 1 
GK-38 2 

MN-21 2 
X-196 2 

8X-349 1 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Insulation, Field Connection 
Coil Assy ., Field, Comp. 

Coil Assy ., Field, Left 
Terminal 

Coil Assy ., Field, Right 
Lead Assy. 

Terminal 
Terminal 

Stud, Field Terminal, 
#10-32 

Bushing, Insulating 
Washer, Ins., Term. Stud 
Insulation, Term. Stud, 
Inner 
Bushing, Ins., Term. Stud 
Screw, Pole Shoe 
Pin, Dowel, Head Locating 
Washer, Lock, Term. Stud, 
no 
Washer, Plain, Term. Stud, 
#10 

5X-1377 2 Nut, Term. Stud, U0-32 
MW -20A 2 Bolt, Thru 

X-199 2 Washer, Lock, Thru Bolt, 1/4 
Comm. End Head Assembly & Parts Used With 

(GBM-3074) 1 Head Assy ., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 

GBM-1012At 2 Brush, Main 
GBM-1013At 1 Brush, Third 
GBM-1074A 1 Head Assy., Partial, C.E. 
GAR-219 1 Arm, Brush 
GAR-221 1 Spring, Brush 
GBF-79 1 Bearing, Absorbent 

Bronze 
GBM-1071L 
GAR-219 
GAR-221 

X-195 

8X-304 

GBW-69 
GBW-72 
GBW-73 
GBW-1068B 

GCJ-51 

GDB-1014L 
X-195 

8X-311 

SX-888 

1 
1 
1 
2 

2 

1 
1 
1 
1 
1 

1 

4 
1 

4 

Holder Assy ., Main Brush 
Arm, Brush 
Spring, Brush 

Washer, Lock, Brush 
Holder Screw, #8 
Screw, Holder Attaching, 
Rd. hd., #8-32x5j16 

Gasket, C .E. Cover 
Oil Guard 
Gasket, Oil Guard 
Cover, Comm. End 
Spring, Retaining, 3rd 
Brush Plate 
Plate, 3rd Brush 
Washer, Lock, Cover Sc., #8 
Screw, Plate Retaining, 
Rd. hd., #10-32x3/8 
Screw, Cover, Fil. hd., 
#8-32x5j16 

1 2 3 4 5 

Comm. End Head Assembly (Continued) 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

X-195 
8X-30� 

3 
3 

Washer, Lock, Brush Lead, #8 
Screw, Brush Lead, Rd. hd., 
#8-32x1/4 

Armature Assembly & Parts Used With 

GBM-110 1 Spacer, Armature Shaft 
GBM-2084F 1 Armature Assy. 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
SP-596 1 Pulley, Drive 

X-161 1 Nut, Armature Shaft, Hex., 1/2-20 
X-264 1 Key, Woodruff, #9 
X-541 1 Washer, Lock, Shaft, 1/2 

Drive End Head Assembly & Parts Used With 

GCZ -1003 1 Head Assy ., Drive End 
GCZ-3 Head 

GG-6 2 Retainer, Bearing 
GG-164 1 Washer, Felt 
GK-176 1 Retainer, Felt Washer 
8X-173 3 Nut, Retainer Screw, Hex., 

�10-32 
X-196 

X-295 
8X-316 

X-489 

CB-4014 
CB-123 
CB-1608 
PX-55 

X-196 
8X-312 

GAL-1024B 
X-196 

8X-308 

8X-321 

8X-794 

3 

1 
3 

1 

V'asher, Lock, Retainer Screw, 
#10 
Bearing, Ball, s.A.E. nos 
St:rew, Retainer, Rd. hd., 
#10-32x3/4 
Oiler, Hinge Top, Press in, 1/4 

Miscellaneous Parts 

1 Relay Assy ., Cutout 
1 Spring, Armatvre 
1 Cover 
1 Screw, Arm. Term., Bdg. hd., 

#10-32x3j16 
2 Washer, Lock, Term. Sc., #10 
1 Screw, Bat. Term., Rd. hd., 

#10-32x1/4 
1 Band, Cover 
2 Washer, Lock, Cutout Relay Mtg., 

no 
1 Screw, Cover Band, Rd. hd., 

#10-32x1 3/3 
2 Screw, Mtg., Cutout Relay, Rd. hd., 

#10-32x5j16 
1 Nut, Cover Banet, Square, *10-32 

1 2 3 4 5 

(Issued 3-14-44) 

t Brush Set, Service, GBM-2012AS. 

Printed in U.S. A. 

"NOTE: Where part numhers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can he assembled as needed." 

File in 
Equipment & Parts List Binder 



rsr-,r- ,-1£1.0 TE.e'H/N..4( 
TO CIRCUIT 8REI"91'r£R 

� 

6A/"f-.1007J 

� 

0 
tJj 

a: 
I 
� 
00 
..... 
N 

> 

0 
tt:l 
z 
tt:l 
::d 
> 
� 

@ 
-

t"4 
t"4 
c:: 
00 

;d 
> 
� 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4813-5,A-5 GENERATOR PARTS LIST GBM-4813-5,A-5 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

(GBM-2079) 1 
GAL-44 1 

GAM-2005C 1 

GAM-1007J 1 
X-976 1 

GAM-1008G 1 
GAL-289 1 

X-755 1 
X-1425 1 
X-767 1 

GAR-211 1 
GK-38 2 
MN-21 2 
MW-20A 2 
12X-199 2 

Frame & Field Assy. 
Insulation, Field Connection 
COIL ASSY ., FIELD, 
COMPLETE 

Coil Assy ., Field, Left 
Terminal 

Coil Assy., Field, Right 
Lead Assy. 

Terminal 
Terminal 

Terminal 
Bushing, Insulating 
Screw, Pole Shoe 
Pin, Dowel 

Bolt, Thru 
Lockwasher, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 
GBM-3074 1 Head Assy., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GBM-1012At 2 Brush, Main 
GBM-1013At 1 Brush, Third 
GBM-1074A 1 Head Assy., Partial, C.E. 
GAR-219 1 Arm, Brush 
GAR-221 1 Spring, Brush 
GBF-79 1 BEARING, ABSORBENT 

GBM-1071L 
GAR-219 
GAR-221 
12X-195 

8X-304 

GBW-69 
GBW-72 
GBW-7S ·· 

dltW-1Q68 
GCJ-51 

GDB-1014L 
12X-195 

8X-311 

8X-888 

12X-195 
BX-305 

1 
1 
1 
2 

2 

1 
1 
1 
1 
1 

1 
4 
1 

4 

3 
3 

BRONZE 
Holder Assy., Main Brush 

Arm, Brush 
Spring, Brush 

Lockwasher, Br. Holder 
Sc., #8 
Screw, Br. Holder, Rd. 
Hd. #8-32x5j16 

Gasket, Cover 
Oil Guard 
Gasket, Oil Retaining 
Cover, Comm. End 
Spring, Retaining, 3rd 
Brush Plate 
Plate, 3rd Brush 
Lockwasher, Cover Sc., #8 
Screw, Spring, Rd. Hd. 
#10-32x3/8 
Screw, Cover, Fill. Hd. 
#8-32x5f16 

Lockwasher, Brush Lead Sc.,#8 
Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

Armature Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GBM-2084F 1 ARMATURE ASSY. 
GAR-171 1 Snap Ring 

* 1 Spacer, Arm. Shaft 
GR-32 1 Retainer, Felt Washer 

* 1 Pulley, Drive 
X-161 1 Nut, Arm. Shaft, Hex. 1/2-20 
X-264 1 Key, Woodruff, #9 
X-541 1 Lockwasher, Shaft, 1/2 

Drive End Head Assy. & Parts Used With 
GCZ-1003A 1 Head Assy., Drive End 
GCZ-3A 1 Head 

GG-6 2 Retainer, Bearing 
GG-164 1 Washer, Felt 
GK-176 1 Retainer, Felt Washer 
BX-173 3 Nut, Retainer Sc., Hex. #10-32 

X-196 3 Lockwasher, Retainer Sc., #10 
X-295 1 BEARING, BALL, S.A.E. #203 

BX-316 3 Screw, Retainer, Rd. Hd. 
n0-32x3/4 

X-489 1 Ciler 

Miscellaneous Parts 
GAL-1024B 1 

TC-4327A 1 
12X-196 4 

8X-321 4 

BX-714 1 

BX-794 1 

Assembly 
No. 

GBM-4813-5 
GBM-4813A-5 

Band, Cover 
REGULATOR, TWO CHARGE 
Lockwasher, Regulator Mtg. 
Sc., #10 
Screw, Regulator Mtg., Rd. Hd. 
#10-32x5/16 
Screw, Cover Band, Rd. Hd. 
# 1 0-32x1 1/2 
Nut, Cover Band, Souare #10-32 

Spacer 

GJ-104 
GBM-110 

Pulley 

None 
SP-596 

t BRUSH SET, SERVICE GBM-2012AS. 

* See table following parts list for part 
numbers applying to assembly wanted. 

UNIT APPLICATION 

GBM-4813-5,A-5 Allis Chalmers 

(Issued 10-15-48) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4814A-1 GENERATOR PARTS LIST GBM-4814A-1 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

(GBM-2107) 1 
GAL-44 1 
GAM1005J 1 
GAM-1007E 1 
GAL-289 1 

X-755 1 
X-1425 1 
X-976 1 

GA.M-1008C 1 
X-767 1 

GAR-211 1 
GK-38 2 

MN-21 2 
MW-20A 2 

X-199 2 

Frame & Field Assy. 
Insulation, Field Conn. 
COIL ASSY., FIELD, COMP. 

Coil Assy., Field, Left 
Lead Assy., C.B. 

Terminal 
Terminal 

Terminal 
Coil Assy., Field, Right 

Terminal 
Bushing, Insulating 
Screw, Pole Shoe 
Pin, Dowel 

Bolt, Thru 
Lockwasher, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 

GBM-2075 1 Head Assy., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GAR-1014A 1 Plate, 3rd. Brush 
GBM-1012A t 2 Brush, Main 
GBM-1013At 1 Brush, Third 
GBM-1075A 1 Head Assy., Partial, Comm. 

End 
GAR-219 1 Arm, Brush 
GAR-221 1 Spring, Brush 
GBF-79 1 BEARING , ABS. BRONZE 
GBM-1071R 1 Holder Assy., Main Brush 
GAR-219 1 Arm, Brush 
GAR-221 1 Spring, Brush 

X-195 2 Lockwasher, Brush 
Holder #8 

8X-304 2 Screw, Brush Holder, Rd. 
Hd., #8-32x5j16 

GBW-69 1 Gasket, Cover 
GBW-72 1 Oil Guard 
GBW-73 1 Gasket, Oil Retaining 
GBW-1068 1 Cover, Comm. End 

GCJ-51 1 Spring, Retaining,3rd Brush 
Plate 

12X-1&5 4 Lockwasher, C.E. Cover #8 
8X-311 1 Screw, Retaining, Spring, Rd. 

Hd. #10-32x3/8 
8X-888 4 Screw, C.E. Cover, Fil. Hd. 

#8-32x5j16 
X-195 3 Lockwasher, Brush Lead, #8 

BX-305 3 Screw, Brush Lead, Rd. Hd., 
#8-32x1j4 

Armature Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GBM-21B 1 
GBM-2065F 1 
GAR-171 1 

GR-32 1 
SP-1178A 1 

X-260 1 
X-864 1 

Nut, Armature Shaft 
ARMATURE ASSY. 

Snap Ring 
Retainer, Felt Washer 
Pulley, Drive 
Key, Woodruff tJ5 
Lockwasher, Arm. Shaft 

Drive End Head Assembly & Parts Used With 

GBJ-1003C 1 Head Assy., Drive End 
GAR-63 2 Retainer, Felt washer 
GAR-64 2 Retainer, Bearing 
GBJ -3C 1 Head 

GG-164 2 Washer, Felt 
BX-173 3 Nut, Retainer Sc. Hex., 

#10-32 
X-196 3 

X-295 1 
X-489 1 

BX-1003 3 

Lockwasher, Retainer Sc. 
#10 
BEARING, BALL, S.A.E. #203 
Oiler, Press in Type, 1/4 
Sccew, Retainer, Rd. Hd. 
#10-32x7j8 

Miscellaneous Parts 

GAL-1024 1 
TC-4302A 1 

X-196 4 

BX-321 4 

BX-714 1 

BX-794 1 

Band, Cover 
REGULATOR,TWOCHARGE 
Lockwasher, Regulator Mtg. 
#10 
Screw, Mtg. Regulator Rd. Hd. 
#10-32x5j16 
Screw, Cover Band, Rd. Hd., 
#10-32x1 1/2 
Nut, Cover Band, Square, 110-32 

t BRUSH SET, SERVICE, GBM-2012AS. 

UNIT APPLICATION 

GBM-4814A-1 Fairmont 

(Issued 8-24-48) 

Printed in U.S. A. File in 
Equipment & Parts List Binder 

"NOTE: Where part numbers are shown in parenthesis 
thev are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4816A GENERATOR PARTS LIST GBM-4816A 

Frame & Field Assembly & Parts Used With Comm. End Head Assembly (Continued) 
Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

(GBM-2108) 1 Frame & Field Assy. BX-888 4 Screw, Cover, Fill. Hd., 
GAL-44 1 Insulation, Field Connection #8-32x5/16 
GAM-1005L 1 Coil Assy ., Field, Comp. X-195 3 Washer, Lock, Brush Lead, #8 
GAM-1007E 1 Coil Assy ., Field, Left BX-305 3 Screw, Brush Lead, Rd. Hd., 
GAL-289 1 Lead Assy. #8-32x1j4 

X-755 1 Terminal 
Armature Assembly & Parts Used With X-1425 1 Terminal 

X-976 1 Terminal GBM-21 1 Nut, Armature Shaft 
GAM-1008B 1 Coil, Field, Right GBM-2065F 1 Armature Assy. 
GCE-27 1 Stud, Field Terminal, GAR-171 1 Snap Ring 

#10-32 GR-32 1 Retainer, Felt Washer 
GAR-211 1 Bushing, Insulating SP-495 1 Pulley, Drive 

GBW-34 1 Washer, Ins., Term. Stud X-260 1 Key, Woodruff, #5 
GBW-67 1 Insulation, Term. Stud, Inner X-864 1 Washer, Lock, Arm. Shaft, .669 
GCY-25 1 Bushing, Ins., Term. Stud 

GK-38 2 Screw, Pole Shoe Drive End Head Assembly & Parts Used With 
MN-21 2 Pin, Dowel, Head Locating GAM-1110 1 Head Assy., Drive End 

X-196 2 Washer, Lock, Term. Stud, GAM-34 1 Retainer, Felt Washer, Outer 
#10 GAM-110 1 Head 

8X-349 1 Washer, Plain, Term. Stud, GAR-63 1 Retainer, Felt Washer, Inner 
#10 GAR-64 1 Retainer, Bearing 

BX-1377 2 Nut, Term. Stud, Hex., #10-32 GG-164 2 Washer, Felt 
MW-20A 2 Bolt, Thru X-196 3 Washer, Lock, Retainer Sc., 

X-199 2 Washer, Lock, Thru Bolt, 1/4 #10 

Comm. End Head Assembly & Parts Used With 
8X-311 3 Screw, Retainer, Rd. Hd., 

#10-32x3j8 
(GBM-2109) 1 

GAR-73 1 
GAR-98A 1 
GAR-1014A 1 

GBM-1012At 2 
GBM-1013At 1 
GBM-1109A 1 
GAR-219 1 
GAR-221 1 
GBF-79 1 

GBM-1071R 1 
GAR-219 1 
GAR-221 1 

X-195 2 
BX-304 2 

GBW-69 1 
GBW-72 1 
GBW-73 1 
GBW-1068B 1 

GCJ-51 1 

X-195 4 
BX-311 1 

Head Assy., Comm. End X-441 1 Bearing, Ball, Shielded, S.A.E. 
Wick, Felt #203 
Cover, Wick X-489 1 Oiler, Hinge Top, Press in, 
Plate, 3rd Brush 1/4 
Brush, Main 
Brush, Third Miscellaneous Parts 
Head Assy., Partial, C.E. CB-4012A 1 Relay Assy., Cutout 

Arm, Brush CB-123 1 Spring, Armature 
Spring, Brush CB-160S 1 Cover 
Bearing, Absorbent TC-128 1 Gasket, Cover 
Bronze PX-55 1 Screw, Arm. Term., Bdg. Hd. 
Holder Assy ., Main Brush #10-32x3j16 

Arm, Brush X-196 2 Washer, Lock, Term. Sc., 
Spring, Brush #10 

Washer, Lock, #8 8X-312 1 Screw, Batt. Term., Rd. Hd., 
Screw, Rd. Hd., #10-32x1j4 
#8-32x5j16 GAL-1024B 1 Band, Cover 

Gasket, C.E. Cover X-196 2 Washer, Lock, Cutout Relay 
Oil Guard Mtg., #10 
Gasket, Oil Guard 8X-308 1 Screw, Cover Band, Rd. Hd. 
Cover, Comm. End #10-32x1 3/8 
Spring, Retaining, 3rd Brush BX-321 2 Screw, Mtg., Cutout Relay, Rd. 
Plate Hd. #10-32x5j16 
Washer, Lock, Cover Sc., #8 BX-794 1 Nut, Cover Band, Square, #10-32 
Screw, Plate Retaining, Rd. 
Hd. #10-32x3j8 t Brush Set, Service GBM-2012AS. 

(Issued 3-14-44) 

Printed in LT. S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed."" 

File in 
Equipment & Parrs List Binder 



TO CIRCUIT BREAKER 

GB,.,-101.311 

TO INSULATED 

MAIN BRUSH 

titi11"1-I007E // 

�� COMM. END H£4D 

p 

r:F-79 

rlrn� 

� � 

G.41"1-I008B 

x--.aag 

G"H� 

-� 

c 

[� �J 

0 
ttl 

a= 
I 

� 
00 
� 

0) 

> 

0 
l::lj 
z 
l::lj 
:::0 
> 
1-3 
0 
:::0 
1-4 

t"l 
t"l 
c:: 
00 

1-3 
:::0 
> 
1-3 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4818A-1,B-1 GENE RATOR PARTS LIST GBM-4818A-l,B-1 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

(GAM-2095) 1 Frame & Field Assy. 
GAL-44 1 Insulation, Field Connection 

GAM-1005F 1 COIL ASSY., FIELD, 
COMPLETE 

GAM-1007E 1 Coil Assy., Field, Left 
GAL-289 1 Lead Assy. 

X-755 1 Terminal 
X-1425 1 Terminal 
X-976 1 Terminal 

GAM-1008 1 Coil Assy., Field, Right 
X-959 1 Terminal 

GAR-211 1 Bushing, Insulating 
GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 

SX-140 1 Nut, Field Grd. Sc., Hex. 
#6-32 

X-194 1 Lockwasher, Field Grd. 
Sc., #6 

SX-1008 1 Screw, Field Grd., Rd. Hd. 
#6-32x9f16 

GJ-20 2 Bolt, Thru 
X-199 2 Lockwasher, Thru Bolt, 1j4 

Comm. End Head Assembly & Parts Used With 

GAR-2224S 1 Head Assy ., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GAR-1014B 1 Plate Assy., 3rd Brush 
GAR-219 1 Arm, Brush 
GAR-221 1 Spring, Brush 
GAR-1224A 1 Head Assy., Partial, C.E. 
GA R-219 2 Arm, Brush 
GA R-221 2 Spring, Brush 
GBF-79 1 BEARING, ABSORBENT 

BRONZE 
GBW-69 1 
GBW-72 1 
GBW-73 1 
GBW-1068 1 

GCJ-51 1 

12X-195 4 
8X-311 1 

SX-888 4 

GBM-2012AS 1 
X-195 3 

8X-305 3 

Gasket, Cover 
Oil Guard 
Gasket, Oil Retaining 
Cover, Comm. End 
Spring, Retaining, 3rd. 
Brush Plate 
Lockwasher, Cover Sc., #8 
Screw, Spring, Rd. Hd. 
#10-32x3j8 
Screw, Cover, Fill. Hd. 
#8-32x5/16 

B RUSH SET, SE RVICE 
Lockwasher, Brush Lead Sc.,#8 
Screw, Brush Lead, Rd. Hd. 
#8-32x1/4 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

* 1 Nut, Armature Shaft 
GBM-2006F 1 ARMATU RE ASSY. 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
* 1 Pulley, Drive 

X-260 1 Key, Woodruff, #5 
X-864 1 Lockwasher, Shaft 

Drive End Head Assembly & Parts Used With 

GBJ-1003C 1 
GA R-63 2 
GAR-64 2 
GBJ-3C 1 

GG-164 2 
SX-173 3 

X-196 3 
X-295 1 
X-489 1 

8X-1003 3 

Head Assy., Drive End 
Retainer, Felt Washer 
Retainer, Bearing 
Head 
Washer, Felt 
Nut, Retainer Sc., Hex. 
#10-32 
Lockwasher, Retainer Sc., #10 
BEARING, BALL, S.A.E. #203 
Oiler 
Screw, Retainer, Rd. Hd. 
#'0-32x7j8 

Miscellaneous Parts 

CB-4014 1 RELAY ASSY ., C UTOUT 
CB-123 1 Spring, Armature 
CB-160S 1 Cover 
PX-55 1 Screw, Arm. Term., Bdg. 

Hd. #10-32x3j�6 
12X-196 2 Lockwasher, Term. Sc., #10 

SX-312 1 Screw, Bat. Term., Rd. Hd. 
#10-32x1/4 

GAL-1024 1 Band, Cover 
X-196 2 Lockwasher, Relay Mtg. Sc., #10 

SX-321 2 Screw, Relay Mtg., Rd. Hd. 
#10-32x5j16 

X-714 1 Screw, Cover Band, Rd. Hd. 
#10-32x1 1/2 

8X-794 1 Nut, Cover Band, Square #10-32 

* See table following parts list for part number 
applying to assembly wanted. 

Assembly No. 

GBM-4818A-1 
GBM-4818B-1 

UNIT 

GBM-4818A-1 
GBM-4818B-1 

Nut Pulley 

GBM-21B 
SP-357 

SP-153 
SP-460 

APPLICA 'l'tON 

Hercules 
Firebaugh 

(Issued 10-15-48) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBM-4819A GENERATOR PARTS LIST GBM-4819A 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

(GBM-2091) 
GAL-44 
GAM-1005N 
GAM-1007G 

X-976 
GAM-1008B 
GBM-113 
GCE-34 

X-1611 
GBW-34 
GBW-66 

GBW-67 

GCE-27 
GCT-25 
GCY-25 

GK-38 
IGB-138 
MN-21 
MU-59 

5X-177 

X-193 

X-196 

8X-349 

8X-361 

5X-1377 

MW-20A 
X-199 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

1 

1 
1 
1 
2 
1 
2 
1 

2 

Frame & Field Assy. 
Insulation, Field Conn. 
Coil Assy ., Field, Comp. 

Coil Assy ., Field, Left 
Terminal 

Coil, Field, Right 
Lead Assy., Arm. Term. 

Stud, Arm. Term., #14-24 
Terminal 

Washer, Ins., Field Term. 
Insulation, Arm. Term., 
Inner 
Insulation, Field Term., 
Inner 
Stud, Field Term., #10-32 
Bushing, Arm. Terminal 
Bushing, Field Terminal 
Screw, Pole Shoe 
Washer, Ins., Arm. Term. 
Pin, Dowel, Head Locating 
Pin, Dowel, Generator 
Aligning 
Nut, Arm. Term., Hex., 
#14-24 

2 Washer, Lock, Arm. Term., 
#14 

2 Washer, Lock, Field Term., 
#10 

1 Washer, Plain, Field Term., 
#10 

1 Washer, Plain, Arm. Term., 
1/4 

2 Nut, Field Term., Hex., 
#10-32 

2 Bolt, Thru 
2 Washer, Lock, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 
(GBM-2002) 

GAR-73 
GAR-98A 
GAR-1014A 

GBM-1002A 
GAR-219 
GAR-221 
GBF-79 

GBM-1071R 

GAR-219 
GAR-221 

X-195 

8X-304 

1 Head Assy ., Comm. End 
1 Wick, Felt 
1 Cover, Wick 
1 Plate, 3rd Brush 
1 Head Assy ., Partial, C .E. 

1 Arm, Brush 
1 Spring, Brush 
1 Bearing, Absorbent 

Bronze 
1 Holder, Assy ., Main 

Brush 
1 Arm, Brush 
1 Spring, Brush 
2 Washer, Lock, Brush 

Holder, #8 
2 Screw, Holder. Attaching, 

Rd. hd., #8-32x5/16 

Comm. End Head Assembly (Continued) 
Part No. 

No. Used Name of Part 

GBW-69 1 
GBW-72 1 
GBW-73 1 
GBW-1068B 1 

GCJ-51 1 

X-195 
8X-311 

8X-888 

4 
1 

4 

1 2 3 4 5 
Gasket, C .E. Cover 
Oil Guard 
Gasket, Oil Guard 
Cover, Comm. End 
Spring, Retaining, 3rd Brush 
Plate 
Washer, Lock, Cover Sc., #8 
Screw, Plate Retaining, 
Rd. hd. #10-32x3/8 
Screw, Cover, Fil. hd., 
#8-32x5j16 

X-195 
8X-305 

3 Washer, Lock, Brush Lead, #8 
3 Screw, Brush Lead, Rd. hd., 

#8-32x1/4 
Armature Assembly & Parts Used With 

GBM-21 1 Nut, Armature Shaft 
GBM-2116 1 Armature Assy. 
GAR-171 1 Snap Ring 

SP-716 1 Pulley, Drive 
X-260 1 Key, Woodruff, #5 
X-864 1 Washer, Lock, Arm. Shaft, .669 

Drive End Head Assembly & Parts Used With 
GAM-1123 1 Head Assy ., Drive End 
GAM-119 1 Retainer, Bearing 
GAM-123 1 Head, Drive End 

X-196 3 Washer, Lock, Retainer Screw, 
#10 

8X-1368 3 Screw, Retamer, Rd. hd., 
#10-32x7j16 

X-1629 1 Bearing, Ball, Sealed, S.A.E. 
#203 

DG-107 
X-755 

GBM-105 
X-755 
X-1628 

GBM-1024 
TC-4327A 

X-196 

8X-321 

SX-715 

SX-794 

Miscellaneous Parts 
1 Lead Assy., Field Term. To Reg. 
2 Terminal 
1 Lead Assy., Arm. Term. To Reg. 
1 Terminal 
1 Terminal 
1 Band, Cover 
1 Regulator, Two Charge 
4 Washer, Lock, Regulator Mtg., 

#10 
4 Screw, Mtg., Regulator, Rd. hd., 

#10-32x5f1o 
1 Screw, Cover Band, Rd. hd., 

#10-32x1 1/4 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

(Issued 4-15-44) 

t Brush Set, Service, GBM-2012AS. 

GBM-1012A t 2 
GBM-1013At 1 

Brush, Main 
Brush, Third 

1 2 3 4 5 Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



� 
GSM-/0/3A 

GBM-/0/21'9 

,j 

COHHUT/'9TOR ENLJ H£1'90 

rt;::�:: 
Jl 

()miDI\ 

GBr-79 

Gff·3e 

GAH-/007G 

TO /NSULI'9TE0 
---­
HI'9/N8Rt/SH 

/'?(/·�3" 

'=I 
r: 

� 

Gff·.!J� 

G�/'?·/0088 

GI'9L-44 

�1'?-2/ 

0 
tJj 

:= 
I 

� 
(X) 
..... 

co 

> 

0 
tEl 
z 
tEl 
::0 
> 
� 
0 
::0 
1-4 

t"4 
t"4 
c:::: 
00 

� 
::0 
> 
� 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4821A-5 GENERATOR PARTS LIST GBM-4821A-5 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

(GBM-2121) 1 
GAL-44 1 
GAM-1005L 1 
GAM-1007E 1 
GAL-289 1 

X-755 1 
X-1425 1 
X-976 1 

GAM-1008B 1 
GCE-27 1 
GAR-211 1 
GBW-34 1 
GBW-67 1 
GCY-25 1 

GK-38 2 
MN-21 2 

X-196 2 
8X-349 1 

BX-1377 2 
MW-20A 2 
12X-199 2 

Frame & Field Assy. 
Insulation, Field Connection 
Coil Assy ., Field, Complete 

Coil Assy ., Field, Left 
Lead Assembly 

Terminal 
Terminal 

Terminal 
Coil, Field, Right 
Stud, Term., #10-32 

Bushing, Insulating 
Washer, Ins., Term. Stud 
Insulation, Term. Stud, Inner 
Bushing, Ins., Term. Stud 
Screw, Pole Shoe 
Pin, Dowel 
Lockwasher, Term. Stud, #10 
Washer, Plain, Term. Stud, 
#10 
Nut, Term. Stud, #10-32 

Bolt, Thru 
Washer, Lock, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 

GBM-2002S 1 Head Assy., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GAR-1014A 1 Plate, 3rd, Brush 

GBM-1002A 1 Head Assy., Partial, C.E. 
GAR-219 1 Arm, Brush 
GAR-221 1 Spring, Brush 
GBF-79 1 Bearing, Abs. Bronze 

GBM-1071R 1 Holder Assy., Main Brush 
GAR-219 1 Arm, Brush 
GAR-221 1 Spring, Brush 

X-195 2 Lockwasher, Brush Holder 

BX-304 2 

GBW-69 1 
GBW-72 1 
GBW-73 1 
GBW-1068 1 

GCJ-51 1 

X-195 4 
8X-311 1 

BX-888 4 

GBM-2012AS 1 
X-195 3 

BX-305 3 

Sc., #8 
Screw, Br. Holder, Rd. 
Hd. #8-32x5/16 

Gasket, C .E. Cover 
Oil Guard 
Gasket, Oil Gtt.ard 
Cover, Comm. End 
Spring, Retaining, 3rd 
Brush Plate 
Lockwasher, Cover Sc., #8 
Screw, Spring, Rd. Hd. 
#10-32x3/8 
Screw, Cover, Fill. Hd. 
#8-32x5j16 

Brush Set, Service 
Lockwasher, Br. Lead Sc. # 8 
Screw, Br. Lead,Rd. Hd. 
#8-32x1j4 

Armature assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GBM-21B 1 
GBM-2065F 1 
GAR-171 1 

GR-32 1 
SP-774 1 

X-260 1 
12X-864 1 

Nut, Armature Shaft 
Armature Assy. 

Snap Ring 
Retainer, Felt Washer 
Pulley, Drive 
Key, Woodruff, # 5 
Lockwasher, Arm. Shaft 

Drive End Head Assy. & Parts Used With 

GAM-1110S 1 Head Assy., Drive End 
GAM-34 1 Retainer, Felt Washer, Outer 
GAM-llOS 1 Head 
GAR-63 1 Retainer, Felt Washer, Inner 
GAR-64 1 Retainer, Bearing 

GG-164 2 Washer, Felt 
x .. 196 3 Lockwasher, Retainer Screw, 

#10 
8X-311 3 Screw, Retainer, Rd. Hd. 

#10-32x3/8 
X-441 1 Bearing, Ball, Shielded, 

S.A.E. #203 
X-489 1 Oiler 

Miscellaneous Parts 

CB-4014 1 Relay Assy., Cut-Out 
CB-123 1 Spring, Armature 
EB-160S 1 Cover 
PX-55 1 Screw, Arm. Term., Bdg. 

Hd., #10-32x3j16 
X-196 2 Lockwasher, Term. Screw, #10 

8X ... 312 1 Screw, Bat. Term., Rd. Hd. 
#10-32x1/4 

GAL-1024F 1 Band, Cover 
X-196 2 Lockwasher, Relay Mtg. Sc. #10 

BX-714 1 Screw, Cover Band, Rd. Hd. 
#10-32x1 1/2 

BX-321 2 Screw, Relay Mtg., Rd. Hd. 
#10-32x5j16 

BX-794 1 Nut, Cover Band, Square #10-32 

UNIT APPLICATION 

GBM-4821A-5 Massey Harris 

Prinred in U.S. A. 
(Issued 10-15-48) 

File in 

"NOTE: Where parr numbers are shown in parenrhesis 
rhey are for reference only. By swcking sub-parrs rhe 
complere parr can be assembled as needed.'" 

Equipmenr & Pans Lisr Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4822A-5,BN-5 GENERATOR PARTS LIST G BM-4822A-5,BN-5 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

(GBM-2123) 1 
GAL-44 1 
GAM-1005} 1 

GAM-1007E 1 
GAL-289 1 

X-755 1 
X-1�25 1 
X-976 1 

GAM-1008C 1 
X-767 1 

GFE-37 2 
GK-38 2 

MN-21 2 
MW-20A 2 
12X-199 2 

Frame & Field Assy. 
Insulation, Field Connection 
COIL ASSY., FIELD, 
COMPLETE 

Coil Assy., Field, Left 
Lead Assy. 

Terminal 
Terminal 

Terminal 
Coil Assy ., Field, Right 

Terminal 
Bushing, Insulating 
Screw, Pole Shoe 
Pin, Dowel 

Bolt, Thru 
Lockwasher, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 

GBM-2002C 1 Head Assy., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GAR-1014A 1 Plate, 3rd Brush 
GBM-1002E 1 Head Assy., Partial, Comm. 

GAR-219 1 
GAR-221 1 
GBF-79 1 
GBM-1071R 1 
GAR-219 1 
GAR-221 1 
12X-195 2 

8X-304 2 

GBM-1012At 2 
GBM-1013At 1 
GBW-30E 1 
GBW-69 1 
GBW-72 1 

GBW-73 1 
GCJ-51 1 

12X-195 4 
BX-311 1 

8X-888 4 

X-2961 1 
12X-195 3 

BX-305 3 

End 
Arm, Brush 
Spring, Brush 
BEARING, ABS. BRONZE 
Holder Assy., Main Brush 

Arm, Brush 
Spring, Brush 

Lockwasher, Br. Holder 
Sc., #8 
Screw, Brush Holder, Rd. 
Hd. #8-32x5j16 

Brush, 1\'iain 
Brush, Third 
Cover, Comm. End 
Gasket, Cover 
Oil Guard 
Gasket, Oil Retaining 
Spring, Retaining, 3rd Brush 
Plate 
Lockwasher, Cover Sc., #8 
Screw, Spring,Rd. Hd. 
#10-32x3j8 
Screw, C.E. Cover, Fill. Hd. 
#8-32x5j16 
Oiler 

Lockwasher, Brush Lead Sc.,#8 
Screw, Brush Lead,Rd . Hd . 
#8-32x1j4 

Armature Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GBM-21B 1. 

GBM-2065F 1 
GAR-171 1 

* 1 
G R-32 1 

* 1 
X-260 1 

12X-864 1 

Nut, Arm. Shaft 
ARMATURE ASSEMBLY 

Snap Ring 
Spacer, Armature Shaft 
Retainer, Felt Washer 
Pulley, Drive 
Key, Woodruff, #5 
Lockwasher, Shaft 

Drive End Head Assembly & Parts Used With 

GAM-llOlD 1 Head Assy., Drive End 
GAM-34 1 Retainer, Felt Washer 
GAM-101 1 Head 
GAR-63 1 Retainer, Felt Washer, Inner 
GAR-64 1 Retainer, Bearing 

GG-164 2 Washer, Felt 
GDJ-118 1 Wick, Felt 
12X-196 3 Lockwasher, Retainer Sc., #10 

BX-311 3 Screw, Retainer, Rd. Hd. 
#10-32x3j8 

X-441 1 BEARING, BALL, SHIELDED, 
S.A.E. #203 

X-489 1 Oiler 

Miscellaneous Parts 

GAL-1024F 1 Band, Cover 
* 1 REGULATO R, TWO CHARGE 

12X-196 4 Lockwasher, Regulator Mtg. Sc., 
#10 

BX-714 1 Screw, Cover Band, Rd. Hd, 
#10-32x1 1/2 

8X-321 4 Screw, Regulator Mtg,, Rd. Hd. 
#10-32x5j16 

8X-794 1 Nut, Cover B and, Square #10-32 

t B RUSH SET, SERVICE GBM-2012AS. 

* See table following parts list for part number 
applying to assembly wanted. 

Assembly 
No. 

GBM-4822A-5 
GBM-4822BN-5 

UNIT 

GBM-4822A-5 

Spacer Pulley Regulator 
Drive 

None SP-1344 
GDZ-91 SP-898 

APPLICATION 

TC-4327E 
TC-4327F 

Hercules, Cockshutt 
GBM-4ts22BN -5 Hercules 

(Issued 10-15-48) 

Printed in U. S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBM-4823A-5 GENERATOR PARTS LIST GBM-4823A-5 

Frame & Field Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

(GBM-2001A) 1 Frame & Field Assy. 
GAL-44 1 Insulation, Field Connection 
GAM-1005L 1 COIL ASSY ., FIELD, 

COMPLETE 
GAM-1007E 1 Coil Assy., Field, Left 
GAL-289 1 Lead Assy. 

X-755 1 Terminal 
X-1425 1 Terminal 
X-976 1 Terminal 

GAM-1008B 1 Coil, Field, Right 
GCE-27 1 Stud, Terminal, #10-32 
GBF-55 1 Washer, Ins., Term. Stud, 

Outer 
GBW-67 1 Insulation, Square, Term. 

Stud, Inner 
GCY-25 1 Bushing, Ins., Term. Stud 
GFE-37 1 Bushing, Lead Insulating 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 
12X-196 2 Lockwasher, Term. Stud, 

uo 
BX-349 1 Washer, Plain, Term. Stud, 

#10 
BX-1377 2 Nut, Term. Stud, Hex. 

#10-32 
MW -20A 2 Bolt, Thru 
12X-199 2 Lockwasher, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 

GGR-2002 1 
GAR-73 1 
GAR-98A 1 
GAR-1014A 1 
GBM-126 1 
GBM-1012At 2 
GBM-1013 t 1 
GBW-30E 1 
GBW-69 1 
GBW-72 1 
GBW-73 1 

GCJ-51 1 

GGR-1002A 1 
GAR-219 1 
GAR-221 1 
GBF-79 1 
GBM-1071R 1 
GAR-219 1 
GAR-221 1 

12X-195 2 

BX-304 2 

12X-195 4 

Head Assy., Comm. End 
Wick, Felt 
Cover, Wick 
Plate, 3rd Brush 
Packing 
Brush, Main 
Brush, Third 
Cover, Comm. End 
Gasket, Cover 
Oil Guard 
Gasket, Oil Retaining 
Spring, Retaining, 3rd Brush 
Plate 
Head Assy., Partial, C.E. 

Arm, Brush 
Spring, Brush 
BEARING, ABS. BRONZE 
Holder Assy., Main Brush 

Arm, Brush 
Spring, Brush 

Lockwasher, Brush 
Holder Sc., #8 
Screw, Br. Holder,Rd. Hd. 
#8-32x5j16 

Lockwasher Cover Sc., #8 

Comm. End Head Assembly (Continued) 
Part No. 
No. Used Name of Part 

BX-311 

BX-888 

1 Screw, Plate Retaining, Rd. 
Hd. #10-32x3j8 

4 Screw, C.E. Cover, Fill. Hd. 
#8-32x5j16 

1 Oiler X-2961 
12X-195 

BX-305 
3 Lockwasher, Brush Lead Sc., #8 
3 Screw, Brush Lead, Rd. Hd. 

#8-32x1/4 

Armature Assembly & Parts Used With 

GBM-21B 1 Nut, Arm. Shaft 
GBM-2065F 1 ARMATURE ASSY. 
GAR-171 1 Snap Ring 

GR-32 1 Retainer, Felt Washer 
SP-383A 1 Pulley, Drive 

X-260 1 Key, Woodruff, #5 
12X-864 1 Lockwasher, Shaft 

Drive End Head Assembly & Parts Used With 

GGR-1003 1 Head A ssy., Drive End 
GBM-124 1 Gasket, Bearing Retainer 
GBM-125 1 Retainer, Felt Washer, Inner 
GBM-127 1 Retainer, Bearing 
GBM-128 1 Retainer, Felt Washer, Outer 

GG-164A 2 Washer, Felt 
GGR-3 1 Head 
12X-196 3 Lockwasher, Retainer Sc., #10 

BX-311 3 Screw, Retainer, Rd. lfd. 

X-441 
X-2961 

1 
1 

#10-32x3j8 
BEARING, BALL, S.A.E. #203 
Oiler 

Miscellaneous Parts 

CB-4012A 1 
CB-123 1 
CB-160S 1 
TC-128 i 
PX-55 1 

12X-196 2 
BX-312 1 

GAL-1024F 1 
12X-196 2 

BX-321 2 

8X-714 1 

BX-794 1 

RELAY ASSY., CUTOUT 
Spring, Armature 
Cover 
Gasket, Cover 
Screw, Arm. Term., Bdg. Hd. 
#10-32x3j16 
Lockwasher, Term. Sc., #10 
Screw, Bat. Term., Rd. Hd. 
#10-32x1j4 

Band, Cover 
Lockwasher, Relay Mtg. Sc., #10 
Screw, Relay Mtg., Rd. Hd. 
#10-32x5/16 
Screw, Cover Band, Rd. Hd. 
#10-32x1 1J2 
Nut, Cover Band, Square # 10-32 

t BRUSH SE'l', SERVICE GBM-2012CS. 

UNIT APPLICA TIOf.T 
--

GBM-4823A-5 J.I. Case 

Printed in U.S.A. (Issued 10-15-48) File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBM-4824-5 GENERA TOR PARTS LIST GBM-4824-5 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

(GBM-2123) 
GAL-44 
GAM-1005J 

1 Frame & Field Assy. 
1 Insulation, Field Connection 
1 COIL ASSY., FIELD, 

COMPLETE 
GAM-1007E 
GAL-289 

1 
1 
1 
1 

Coil Assy., Field, Left 
Lead Assy. 

Terminal 
Terminal 

X-755 
X-1425 
X-976 1 Terminal 

GAM-1008C 
X-767 

GFE-37 
GK-38 

MN-21 
GJ-20A 

12X-199 

1 Coil Assy., Field, Right 
1 Terminal 
2 Bushing, Insulating 
2 Screw, Pole Shoe 
2 Pin, Dowel 
2 Bolt, Thru 
2 Lockwasher, Thru Bolt, 1/4 

Comm. End Head Assembly & Parts Used With 

GBM-2129 1 
GAR-73 1 
GAR-98A 1 
GAR-1014L 1 
GAR-219 1 
GAR-221 1 
GBM-126 1 
GBM-1012A t 2 
GBM-1013A t 1 
GBM-1129A 1 
GAR-219 2 
GAR-221 2 
GBF-79 1 
GBW-30E 1 
GBW-69 1 
GBW-72 1 
GBW-73 1 

GCJ-51 1 

12X-195 4 
BX-311 1 

BX-888 4 

X-2961 1 
12X-195 3 

BX-305 3 

Head Assy ., Comm. End 
Wick, Felt 
Cover, Wick 
Plate Assy ., 3rd Brush 

Arm, Brush 
Spring, Brush 

Packing 
Brush, Main 
Brush, Third 
Head Assy., Partial, C.E. 

Arm, Brush 
Spring, Brush 
BEARING, ABS. BRONZl!: 

Cover, Comm. End 
Gasket, Cover 
Oil Guard 
Gasket, Oil Retaining 
Spring, Retaining, 3rd 
Brush Plate 
Lockwasher, Cover Sc., #8 
Screw, Retaining Spring, 
Rd. Hd. #10-32x3j8 
Screw, C.E. Cover, Fill. 
Hd. #8-32x5j16 
Oiler 

Lockwasher, Brush Lead Sc., 
#8 
Screw, Brush Lead, Rd. Hd. 
#8-32x1j4 

Armature Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GAR-1177 
GBM-2117 

BX-156 

X-263 
8X-358 

X-404 

1 Oil Thrower 
1 ARMATURE 
1 Nut, Shaft, D.E., Castellated 

1/2-20 
1 Key, Woodruff, D.E., #8 
1 Washer, Shaft, D.E., Plain 1/2 
1 Pin, Cotter 3 j32x1 

Drive End Head Assembly & Parts Used With 

GAR-1096A 1 Head Assy ., Drive End 
GAR-95 1 Washer, Felt 
GAR-96A 1 Head, Drive End 

GX-9 1 Retainer, Bearing 
GX-10 1 Gasket, Brg. Retainer 

X-196 3 Lockwasher, Retainer Sc., #10 
BX-311 3 Screw, Brg. Retainer, Rd. Hd. 

U0-32x3j8 
X-378 1 BEARING, BALL, 

SHIELDED, S.A.E. #204 

GAL-1024F 
TC-4327E 
BX-321 

ax. 714 

BX-794 

X-1270 

Miscellaneous Parts 

1 Band, Cover 
1 REGULATOR,TWO CHARGE 
4 Screw, Reg. Mtg., Rd. Hd. 

#10-32x5j16 
1 Screw, Cover Band, Rd. Hd. 

#10-32x 1 1/2 
1 Nut, Cover Band, Square 

#10-32 
4 Washer, Reg. Mtg. Sc., 

Skpf. #10 

t BRUSH SET, SERVICE GBM-2012AS. 

UNIT APPLICATION 

GBM-4824-5 J. I. Case 

(Issued 6-24-49) 

Printed in U.S. A. File in 

"NOTE: Where parr numbers are shown in parenthesis 
they arc for reference only. By •rocking sub·pans the 
complete parr can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBM-4901 A  GENERATOR PARTS LIST GBM-4901 A  

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

(GBM-2091 )  
GAL-44 

GAM-1 005N 
GAM-1007G 

X-976 
GAM-1008B 
GBM-1 1 3  
GCE-34 

X-1 61 1 
GBW-34 
GBW-66 

GBW-67 

GCE-27 
GCT-25 
GCY -25 

GK-38 
IGB-1 38 
MN-21 
MU-59 

5X-177 

X-193 

X-196 

8X-349 

8X-361 

5X-1 377 

MW-20A 
X-199 

1 
1 
1 
1 
1 
1 
1 
1 

1 
1 
1 

1 

1 
1 
1 
2 
1 
2 
1 
2 

2 

2 

1 

1 

2 

2 
2 

1 2 3 4 5 
Frame & Field Assy. 

Insulation, Field Connection 
Coil Assy ., Field, Comp. 

Coil Assy ., Field, Left 
Terminal 

Coil, Field, Right 
Lead Assy ., Arm. Term. 

Stud, Arm. Term., 
#1 4-24 
Terminal 

Washer, Ins., Field Term. 
Insulation, Arm. Term., 
Inner 
Insulation, Field Term., 
Inner 
Stud, Field Term., #1 0-32 
Bushing, Arm. Terminal 
Bushing, Field Terminal 
Screw, Pole Shoe 
Washer, Ins., Arm. Term. 
Pin, Dowel, Head Locating 
Pin, Dowel, Gen. Aligning 
Nut, Arm. Term., Hex., 
#1 4-24 
Washer, Lock, Arm. Term., 
#14 
Washer, Lock, Field Term., 
#1 0 
Washer, Plain, Field Term., 
#10 
Washer, Plain, Arm. Term., 
1 /4 
Nut, Field Term., Hex., 
#10-32 

Bolt, Thru 
Washer, Lock, Thru Bolt, 1 /4 

Comm. End Head Assembly & Parts Used With 
(GBM-2092) 1 Head Assy ., Comm. End 

GAR-1014A 1 Plate, 3rd Brush 
GBM-98 · 1 Washer, Spring, Plate 

GBM-101 2At 2 
GBM-101 3At 1 
GBM-1 092 1 
GBM-92 1 
GBM-99 1 
GBM-100 1 

GBM-101 1 
GBM-1 02 1 

X-537 4 

8X-902 4 

GBM-1093 1 
GAR-21 9  2 

Retaining 
Brush, Main 
Brush, Third 
Head Assy ., Partial, C .E. 

Head 
Gasket, Bearing Retainer 
Bearing, Absorbent 
Bronze 
Retainer, Bearing 
Washer, Felt 
Washer, Lock, Retainer 
Screw, #10 
Screw, Retainer, 
Fil. hd., #1 0-32x3/8 

Plate Assy ., Main Brush 

Comm. End Head Assembly (Continued) 
Part No. 

No. Used Name of Part 

X-1 95 
8X-1349 

X-195 
8X-305 

3 
3 

3 
3 

1 2 3 4 5 
Washer, Lock, Plate Sc., #8 
Screw, Plate Attaching, 
Fil. hd., #8-32x3/8 

Washer, Lock, Brush Lead, #8 
Screw, Brush Lead, Rd. hd., 
#8-32x1j4 

Armature Assembly & Parts Used With 
GBM-21 1 Nut, Armature Shaft 
GBM-21 06 1 Armature Assy. 
GAR-171 1 Snap Ring 

SP-1 468 1 Pulley, Drive 
X-260 1 Key, Woodruff, #5 
X-864 1 Washer, Lock, Arm. Shaft, .669 

Drive End Head Assembly & Parts Used With 
GAM-1 1 1 8 1 Head Assy., Drive End 
GAM-1 1 8  1 Head 
GAM-1 1 9  1 Retainer, Bearing 

X-1 96 3 Washer, Lock, Retainer Sc., 
#1 0 

8X-1 368 

X-1 629 

DG-107 
X-755 

GBM-1 05 
X-755 
X-1 628 

GBM-1 024 
TC-4327A 

X-1 96 

8X-321 

8X-71 5 

8X-794 

3 

1 

Screw, Retainer, Rd. hd., 
#1 0-32x7j1 6 
Bearing, Ball, Sealed, S.A.E. 
#203 

Miscellaneous Parts 
1 Lead Assy., Field Term. to Reg. 
2 Terminal 
1 Lead Assy., Arm. Term. to Reg. 
1 Terminal 
1 Terminal 
1 Band, Cover 
1 Regulator 
4 Washer, Lock, Regulator Mtg., 

# 1 0  
4 

1 

1 

Screw, Mtg., Regulator, Rd. hd., 
#1 0-32x5j1 6  
Screw, Cover Band, Rd. hd., 
#1 0-32x1 1 /4 
Nut, Cover Band, Square, #1 0-32 
1 2 3 4 5 

(Issued 3-1 4-44) 

t Brush Set, Service, GBM-2012AS. 

GAR-221 2 
Arm, Brush 
Spring, Brush Printed in U.S. A. 15: 

File in 
1 2 3 4 5 "NOTE: Where part numbers are shown in parenthesis 

Equipment & Parts List Binder 

they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 



ex-u .. ., 

� 
,� 

� 
CiA ..... , 

0 
tJj 

s= 
I 

� 
co 
0 
...... 

:> 

0 
� 
z 
� 
:::0 
:> 
� 
0 
:::0 
....... 

t'-1 
t'-1 
� 
r:n. 

� 
:::0 
:> 
� 
....... 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GB0-4301 GENERATOR PARTS LIST GB0-4301 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

DG-130 
( GBB-2110) 

DD-13 
DG-42 

GBB-l005B 
GBB-l007E 

DG-65 
X-755 

GBB-1008 
GBB-1009 
GBB-1010 

X-767 
GBC-45 
GBC-46 

JIN-21 
SB-8 

X-755 
8X-l59 

X-201 

l 2 3 4 5 
2 Frame Screw 
1 Frame & Field Assy. 
4 Pole Piece 
1 Insulating Bushing 
1 Field Coil Aaay. - Comp. 
l Field Coil Aaay. -

U.R. 
1 
1 
1 
1 
1 

1 
1 
2 
2 
8 
2 
2 
2 

C.B. Lead Aaay. 
Terminal 

Field Coil - L.L. 
Field Coil - L.R. 
Field Coil Assy. -
u.L. 

Terminal 
Field Connection Ins. 
Field Connection Ins. 
Dowel Pin 
Pole Piece Screw 
Terminal 

38-24 Hex. Nut 
3/8 Lock Washer 

Comm. End Plate Assembly & Parts Used With 

DA-22 
DA-60 
DB-17 
DD-24C 
DD-44 
DG-75 

(DG-2125A) 
DE-85 
DG-125 
DK-41 
DK•42 

GBB-1012:): 
GBB-1013:): 
GBB-1018 

DJ-18 
DJ-19 

GBB-1018S 

8X-54 
X-195 

GBB-2073 
DJ-18 
DJ-19 

GBB-2073S 

8X-56 
X-195 

8X-304 
X-196 

8X-312 
GBC-53 
GBC -54 

X-196 
X-199 

8X-312 
X-365 
X-489 

8X-870 

1 Bearing Retaining Washer 
1 Bearing Retaining Screw 
1 Felt Guard 
1 End Cap Cover 
1 End Cap Cover Gasket 
1 Bearing Spacer 
1 Comm. End Plate Assy. 
2 Steel Washer 
1 Comm. End Plate 
2 Brush Holder Plate Screw 
2 Spring 
2 Brush - Main 
1 Brush - Third 
1 3rd Brush Holder Plate 

Assembly 
1 Brush Holder 
1 Brush Spring 
1 Br. Holder Plate Part 

Assembly 
1 #8-32xl/2 Rd. Hd. So. 
1 #8 Lock Washer 
1 Brush Holder Plate Assy. 
2 Brush Holder 
2 Brush Spring 
1 Br. Holder Plate Part 

Assembly 
1 #8-32x7/l6 Rd. Hd. Sc. 
2 #8 Lock Washer 
1 #8-32x5/16 Rd. Hd. Sc. 
1 #10 Lock Washer 
1 #10-32xl/4 Rd. Hd. Screw 
1 Felt Washer 
1 Felt Guard 
5 #10 Lock Washer 
1 1/4 Lock Washer 
2 #10-32xl/4 Rd. Hd. Screw 
1 Ball Brg. - S.A.E. #303 
1 1/4 Oiler - Press in Type 
3 #10-32x5/16 Fill. Hd. Screw 

1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
DG-73 1 Armature Shaft Sleeve 
DG-2129 l Armature Assembly 

Drive End Head Assembly & Parts Used With 

DG-1076 
DG-72 
DG-74 
DG-76 

G-118 
8X-173 

X-196 
X-:500A 

8X-306 
X-48 9 

GBC-2039B 
TC-4310A 
8X-ll8 

X-196 
8X-321 

l Drive End Head Assy. 
2 Felt Guard - with Oil Well 
2 Bearing Retainer 
1 D.E. Head 
2 Felt Washer 
3 #10-32 Hex. Nut 
3 #10 LocK Washer 
1 Ball Brg. - S.A.E. #205 
3 #10-32xl Rd. Hd. Screw 
l 1/4 Oiler - Press in Type 

Miscellaneous Parts 

1 
l 
1 
4 
4 

Head Band Assembly 
Two Char�e Regulator 
#10-32x3j4 Fill. Hd. Screw 
#10 lock Washer 
#10-32x5/16 Rd. Hd. Screw 
1 2 3 4 5 

(Issued 11-18-36) 

:): Service Brush Set GBB-2012A. 

Printed in U.S. A. File ia 

"NOTE: Where pan numbers are ahown ia parenthesis 
they are for reference only. By atoc:lWagaub-pana the 
complete put cao be aaaembled u neeCied." 

Equipment a. Pula Lisa BiDder 



�� � 
� 

(j) 
CD 

0 
I 

� 
w 
0 
-

(j) 
m 
z 
m 
;c 
)> 
-t 

0 
;o 

r 
r 
c 
Vl 
-1 
;o 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBR-4501 GENERATOR PARTS LIST GBR-4501 

Frame &: Field Assembly &: Parts Used W1',h 

Part No. 
No. Used Name of Part 

GAL-225 
( GBR-2215) 

GAL-44 
GAL-1224 
GAR-29 
GAR-211 
GBR-l005D 
GBR-1007D 

GAL-292 
X-755 
X-947 
X-946 

GBR-1008C 

X-976 
GK-38 
MN-21 
8X-59 

X-195 
MW-20 

X-199 
X-842 

8X-877 
Comm. End 

DA-39 
DA-70 

GAG-116 
( GAR-2206B) 

GAL-12:t: 
GAL-199 
GAL-204 

X-958 
GAL-205 

GAL-242 
GAL-243 
GAL-1206B 
GAR-2187 A 
GAL-13� 
GAL-199 
GAL-242 
GAL-243 
GAR-1187 A 

8X-47 
8X-59 

X-195 
X-1276 

SX-47 
SX-59 
SX-63 

X-195 
8X-304 

X-1276 
GR-32 
GR-35 
GR-73 

X-295 
X-489 

l 2 3 4 5 
1 Fuse Cover 
1 Frame &: Field Assembly 
1 Field Connection· Ins. 
1 Fuse Holder 
2 Pole Piece 
1 Insulating Bushing 
1 Field Coil Assy. - Comp. 
1 Field Coil Assy. -

Left 
1 C.B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy. -

Right 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
1 #8-32x3/16 Rd. Hd. Screw 
1 #8 Lock Washer 
2 Frame Screw 
4 1/4 Lock Washer 
1 Fuse - 5 Ampere 
2 l/4-20x5/16 Fill. Hd. Screw 

Plate Assembly &: Parts Used With 

3 Flat Oil Guard 
1 Armature Shaft Nut 
1 Dowel Pin Screw - #10-32 
1 Comm. End Plate Assembly 
2 Brush - Main 
2 Brush Screw Block 
1 Ground Connector Assy. 
2 Terminal 
2 3rd Brush Plate Retaln1g 

Spring 
2 
2 
1 
1 
1 
1 
1 
1 
1 

1 
1 
1 
1 
2 
2 
2 
4 
1 
1 
1 
1 
1 
1 
1 

Brush Holder 
Brush Spring 
C.E. Plate Part Assy. 
3rd Brush Plate Assy. 

Brush - Third 
Brush Screw Block 
Brush Holder 
Brush Spring 
3rd Br. Holder Plate 
Part Assembly 
#8-32x9/16 Rd. Hd. Sc. 
#8-32x3/16 Rd. Hd. Sc. 
#8 Lock Washer 
#8 Skpf. Washer 

#8-32x9/l6 Rd. Hd. 
#8-32x3/16 Rd. Hd. 
#8-32x3 /8 Flat Hd. 

Screw 
Screw 
Screw 

#8 Lock Washer 
#8-32x5/16 Rd. Hd. Screw 
#8 Skpf. Washer 

Felt Washer Retainer 
Felt Washer 
Felt Washer 
Ball Brg. -
1/4 Oiler -
1 2 3 4 

S.A.E. #203 
Press in Type 
5 

Armature Assembly &: Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
GAG-1150 
GAR-2335 
GAR-171 

GK-174 
X-263 
X-1150 

1 
1 
1 
1 
1 
1 

011 Guard 
Armature Assembly 

Snap Ring 
1/2 Plain Washer 
#B Woodruff' Key 
1/2-20 Castellated Nut 

Drive End Head Assembly &: Parts Used With 

GAR-1216 
GAR-95 
GAR-216 

GX-9 
GX-10 

X-196 
8X-311 

X-378 

1 
1 
1 
1 
1 
3 
3 
1 

Drive End Head Assy. 
Felt Washer 
Drive End Head 
Bearing Retainer 
Gasket 
#10 Lock Washer 
#10-32x3/8 Rd. Hd. Screw 
Ball Brg. - Oil Seal -
S.A.E. #204 

Dist. Mounting Housing&: Parts Used With 

GAG-58 
GAG-115 

GE-21 
GG-133 
GW-19 
8X-53 
8X-119 
SX-141 

X-380 
X-489 
X-544 

CB-4014 
CB-123 
CB-160 
PX-55 

X-196 
8X-312 

GAL-1024 
X-196 

BX-321 
X-715 

8X-794 

1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
2 

Dist. Mtg. Housing Clamp 
Dlst. Mounting Housing 
Dlst. Gear - Driver 
Dist. Drive Rivet 
Bearing Cover 
#8-32x5/8 Rd. Hd. Screw 
#10-32xl/2 Fill. Hd. Screw 
#8-32 Hex. Nut 
1/8 Grease Cup 
1/4 Oller - Press in Type 
#10 Lock Washer 

Miscellaneous Parts 

1 Circuit Breaker Assy. 
1 Armature Spring 
1 C.E. Cover 
1 #10-32x3/16 Bdg. Hd. Screw 
2 #10 Lock Washer 
1 #10-32x1/4 Rd. Hd. Screw 
1 Head Band Assembly 
2 #10 Lock Washer 
2 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 1-18-37) 

:t: Service Brush Set GAL-2012. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they ace for reference only. By stocking sub-paru the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 



I
�_..,.�� 

(j) 
tc 
:::0 

I 

� 
01 
0 
-

(j) 
m 

z 
m 

� 
:::0 

r 
r 

c 

� 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBR-4502 GENERATOR PARTS LIST GtiR-4502 

Fra!!!e ,>-: Field AsselJ!�ly & Par_ts Used With Comm. End Plate Assembly (Continued) 

Part 
?lo. 

GAL -225 
( t]BR-3225) 

::JAL-44 
GAL- 1224 
GAR-29 
GAR - 211 
::JBR-2005 
GBR-l008C 

X-S76 
GBR-2007 
:JAL-76 

X-755 
X-947 

X-946 
GK-38 
MN-21 
8X-59 

X-195 
MW-20 

X-199 
X-842 

BX-877 

No. 
�sed Name of Part 

1 2 3 4 5 
1 Fuse Cover 
1 Frame & Field Assy. 
1 Field Connection Ins. 
1 Fuse Holder 
2 Pole Piece 
1 Ins. Bushing 
1 Field Coil Assy.-Comp. 
1 Field Coil Assy.-Right 
1 Terminal 
1 Field Coil Assy.-Left 
1 C.B. Lead Assy. 
1 Ter�inal 
1 Terminal-Spade 

Type L.H. 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
1 #8-32x3/16 Rd. Hd. sc. 
1 #8 Lock Nasher 
2 Frame Screw 
4 1/4 Lock Washer 
1 Fuse - 5 Amp. 
2 l/4-20x5/16 Fill. Hd. Sc. 

Part No. 
No. Used 

GR-73 1 
X-29& 1 
X-489 1 

Armature 
GAG-ll50 1 
GAR-2335 1 
GAR-171 1 

GK-174 1 
X-263 1 
X-ll50 1 

Name of Part 
1 2 3 4 5 
Felt Washer 
Ball Bearing - S.A.E. #203 
1/4 Oiler - Press in Type 

Assembly & Parts Used Nith 
Oil Guard 
Armature Assy. 

Snap Ring 
1/2 Plain Washer 
#8 Woodruff Key 
1/2-20 Castellated Nut 

Drive End Head Assembly & Parts Used 'Nith 

GAR-1216A 
GAR-95 
GAR-216A 

GX-9 
GX-10 

X-196 
8X -3:;.1 

X-378 

1 Drive End Head Assy. 
1 Felt ·.vasher 
1 Drive End Head 
1 Bearing Retainer 
1 Gasket 
3 #10 Lock Washer 
3 #10-3 2x3/8 hd. Hd. Sc. 
1 Ball. Brg.-Oi1 Seal -

s.A.E. #204 

Dist. Mounting Housing � Parts Used With 

Comm. End !'late Assembly & Parts Used With GAG-58 
GA G-llfi 

GE-25 
GG-133 
GI'V-19 
BX-5 3 
8X-ll9 
8X-141 

1 Dist. �!ounting Hous i.ng Clamp 
1 Dist. l�ounting Housing 

DA-39 
DA-70 

GAG-ll 5  
( GAR-3235) 

GAL-12t 
GAL-199 
GAL-204 

X-958 
GAL-205 

GAL-242 
GAL-243 
GAR-1235 
GAR-2210 

GAL-13t 
GAL-199 
GAL-242 
GAL-243 
GAR-1210 

6X-47 
'3X-59 

X-195 
X-1276 

6X-47 
6 X-59 
6X-6 3 

X-195 
6X-304 

X-1:276 
GR -32 
GR-3.5 

3 Flat Oil Guard 
1 Armature Shaft Nut 
1 Dowel Pin Screw - �10-32 
1 Comm. End Plate Assy. 
2 Brush - Main 
2 Brush Screw Block 
1 Ground Connector Assy. 
2 Terminal 
2 3rd Brush Plate Retaining 

Spr lng 
2 Brush Holder 
2 Brush Spring 
1 C.E. Plate Part Assy. 
1 3rd Brush Holder Plate 

Assy. 
1 Brush - Third 
1 Brush Screw Block 
1 Brush Holder 
1 Brush Spring 
1 3rd 3rush Holder Plate 

Part Assy. 
1 #8-32x9/16 Rd. Hd. Sc. 
1 #8-32x3/l6 Rd. Hd. Sc. 
1 #8 Lock Nasher 
1 #8 Skpf. Nasher 
2 #8-�2x9/16 Rd. Hd. Sc. 
2 #8-32x3/l6 Rd. Hd. Sc. 
2 #B-32x3/8 Flat Hd. Sc. 
4 #8 Lock �asher 
1 #8-32x5/16 Rd. Hd. Sc. 
1 #8 Skpf . .  Vas her 
1 Felt �asher Retainer 
l Felt '/iqsher 

l 2 3 4 5 

X-380 
X-489 
X-544 

CB-4014 
CB-123 
CB-160S 
PX-55 

X-196 
BX-312 

GAL-1024 
X-196 

8X-321 
X-715 

8X-794 

1 Dist. Gear-Driver 
1 List. Drive Rivet 
1 Bearing Cover 
1 #8-32x5/8 Rd. Hd. Screw 
2 #10-32xl/2 Fill. Hd. Screw 
1 #8-32 Hex. Nut 
l 1/8 Grease Cup 
l l/4 Oiler - Press in Type 
2 #10 Lock �asher 
Miscellaneous Parts 

1 Circuit Breaker Assy. 
1 Armature Spring 
1 C.B. Co ver 
l #l0-32x3/16 Bdg. Hd. Sc. 
2 #10 Lock 'flasher 
l #l0-32x1/4 Rd. Hd. Sc. 
1 Head Band Assy. 
2 #10 Lock Rasher 
2 #10-32x5/16 Rd. hd. sc. 
1 #10-32xl 1/4 hd. Hd. Sc. 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 12-6-37) 

Serv1:? �rush 3et GAL-2012. 

Printed in U. �.A. file in 

••NOTE: Where part numhers are shown in parenthesis 
they are for reference only. Ry stocking 'ub-parts the 
complete part can be assembled as needed." 

Equipment & Part' List Binder 



��� ���� s.x- 47 � 

�-/99 � 

GAL 13 

� 
GAL 205 

�-:;;( �' /�\ 0 v .r(}t\ 

Bxs.o �
7 

--X-•Z::L "4Z �- 6 
� 

G4G S8 

��) c::: 
� 

GE- 25 

4 
I �  

��� 

�� 

'()A� 12/0 

� 
� 

� 

Bx _,o., 

GK-18 

c�� zoo? 

� 
I 

I TO CIRCUIT SA?t"f111'f£R 

�s 

{j X.·lJ 77 

-.......__ G6R-tO<.Jt!:JC 

G�#!-21GA ----

�� � 
� 

(j) 

a:J 
::v 

I 

� 
Vt 
0 
"'-.) 

(j) 

m 

z 

m 

::v 

)> 

-i 

0 

::v 

r 
r 
c 

(./') 
-i 

::v 

)> 

-i 

-

0 

z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBR-4601 GENERATOR PARTS LIST GBR-4601 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
\ IJER-2188) 1 Frame & Field Assembly 

Field Connection Ins. 
Pole Piece 

JAL-44 1 

GAR-29 2 
GAR-211 1 Insulating Bushing 

Field Coil Assy.-Comp. GBH-1005 1 
GEH-1007 1 Field Coil Assy.-Left 

C.B. Lead Assy. GAL-289 1 
X-755 1 Terminal 

Terminal 
Terminal 

X-1425 1 

X-976 1 
GBH-1008 1 Field Coil Assy.-Right 

Terminal X-767 1 
GK-38B 2 Pole Piece Screw 
MN-21 2 Dowel Pin 
!vft: -20A 2 Frame Screw 

X-199 2 1/4 Lock Washer 
Comrn. End 

(GAR- 21153) 
GAL-51 

GAR-73 
JAR-75 
GAR-78 
GAR-79A 
GAR-98A 
J.AR-1012t 
GAR- 1072 
GAR- 1 115A 

J.BF-79 
GBJ-10131 

SX-56 
X-195 

12X-196 
SX-305 

X-489 
8X-870 

X-1 95 

8X-305 

Plate Assembly & Parts Used With 

1 Comm. End Plate Assy. 
2 3rd Brush Plate Retain ' g 

Spring 
1 Oil Wick 
1 Oil Guard 
1 Gasket 
1 C.E. Cap Cover 
1 �ick Cover 
2 Brush - Main 
1 3rd Br. Holder Plate Assy. 
1 C.E. Plate Part Assy. 
1 Absorbent Bronze Brg. 
1 Brush - Third 
2 #S-32x7/16 Rd. Hd. Screw 
1 #8 Lock Washer 
3 #10 Lock Washer 
1 #B-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
3 #10-32x5/16 Fill. Hd. Sc. 
2 #8 Lock \'lasher 
2 #S- 32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
Armature Assembly GAR-2116 

GAR-171 

GBM-21 

GR-32 
SP-185 

X-260 

X-864 

1 

1 
1 
1 
1 
1 
1 

Snap Ring 
Armature Shaft Nut 
Felt Washer Ret�iner 
Drive Pulley 
#5 Woodruff Key 
.669 Lock Washer 

.;;.D.;;.r""'i'-v...;;e--=E""n;..;.d;.....;;;H'-'e�ad Assembly & Parts Used '.'lith 
GBJ-l003D 1 Drive End Head Assy. 
GAR-63 2 Felt Guard 
GAR-64 2 Bearing Retainer 
GBJ-3D 1 D.E. Head 

GG-164 2 Felt Washer 
SX-173 3 #10-32 Hex. Nut 

X-196 3 #10 Lock Washer 
X-295 1 Ball Brg. - S.A.E. #203 
X-489 1 1/4 Oiler - Press in Type 

BX-1003 3 #10-32x7/8 Rd. Hd. Screw 

GBM-24 
TC-4302B 

SX-321 

BX-715 

SX-794 

X-1270 

Miscellaneous Parts 

1 Head Band 
1 Two Charge Regulator & 

Circuit Breaker 
4 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. Sc. 
1 #10-32 Square Nut 
4 #10 Skpf. Washer 

1 2 3 4 5 

(Issued 9-1-37) 

t Se rvice B�·ush Set GAR-2012S. 

Printed in U.S. A. File in 

"NOTE: Where part nwnben are ahown in puentheais 
they are for reference only. By stoddnssub-parta the 
complete put an he uaembled u needed." 

Equipment & Parts Lists Binder 



0� 
ax- s c0 

SIX VENTILATING 
,,QLCS TH52U FAG£ 

X 489 

� 

�� 
I 

;riTiTib\ % 

� X-?55 

GAL-51 Gl!Ji?-1007 

8X-5� 
GK-388 

GA� -1012 ----
X-1425 

TO REGULA TOI? 
TE.E-MINAL .A 

TO J?EGULATOR 
T£RMINAL ·p-

X-489 

GBI?-1008 

TO INSULATED 

MAIN BRUSH 

GK-388 

MN - 2 1 
GAL-44 

GA�-Gd 

--
X-8<D4 

GAR-171 X-ZIDO � 

� � � GAii'-ID3 \ 
fS\'&\S'<J �,� \ � I 

�4 �GBI-1 - 2 1 

---1 

�I 

; -GAI<'-<04 
-- / 

� 

\ 

� 

(j) 
CD 
;:a 

I 
� 
(). 
0 
__. 

(j) 
m 

z 
m 
;:a 
)> 
-1 

0 
;:a 

r 
r 

c 
(f) 
-1 
;:a 

� 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBR-4 602 GENERATOR PARTS LIST GBR-4602 

Frame & Field Assembly & Parts Used With Ar�ature Assembly & Parts Used With 

Part 
No. 

( GBR-2314 ) 
GAL-44 
GAR-21 
GAR-29 
GAR-211 
GBR-1005B 
GBR-1007B 
GAL-296 

X-755 
X-1425 
X-976 

GBR-1008B 
X-767 

GK-38 
MN-21 
MW-20 

X-199 

Comm. End 

DA-39 
DA-70 
DJ-10 

GAG-53 
( GAL-2213A ) 

GAL-51 

GAL-1161 
GAL-1213A 
GAR-1012:1: 
GBJ-1013:1: 

BX-56 
X-195 

BX-305 
GR-32 
GR-35 

X-195 
X-295 

BX-305 
X-489 
X-544 

8X-870 

No. 
Used Name of Part 

1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
2 
2 

1 2 3 4 5 

Frame & Field Assembly 
Field Connection Ins. 
Pligning Dowel 
Pole Piece 
Insulating Bushing 
Field Coil Assy. - Camp. 

Field Coil Assy.-Left 
C.B. Lead Assembly 

Terminal 
Terminal 

Terminal 
Field Coil Assy.-Right 

Terminal 
Pole Piece Screw 
Dowel Pin 

Frame Screw 
1/4 Lock Washer 

Plate Assembly & Parts Used With 

2 Flat Oil Guard 
1 Armature Shaft Nut 
1 End Cap Cover Gasket 
1 Comm. End Cap Cover 
1 Comm. End Plate Assembly 
2 3rd Brush Plate Retaining 

Spring 
1 
1 
2 
1 
2 
1 
1 

- 1  
2 
2 
1 
2 
1 
3 
3 

3rd Brush Plate Assy. 
C.E. Plate Part Assy. 
Brush - Main 
Brush - Third 
#8-32x7/16 Rd. Hd. Screw 
#8 Lock Washer 
#B-32xl/4 Rd. Rd. Screw 

Felt Washer Retainer 
Felt 'Nasher 
#8 Lock Washer 
Ball Bearing - S.A.E. #203 
#B-32xl/4 Rd. Hd. Screw 
1/ 4 Oiler - Press in Type 
#10 Lock Washer 
#10-32x5/16 Fill. Hd. Sc. 
1 2 3 4 5 

Part No. 
No. Used Name of Part 

1 2 3 4 5 

GAR-159 1 Armature Shaft Spacer 
GAR-2214 1 Armature Assembly 
GAR-171 2 Snap Ring 

X-264B 1 #9 Special Woodruff Key 

Drive End Head Assembly & Parts Used With 

GAR-1062 
GAR-62 
GAR-63 
GAR-64 

GG-164 
8X-173 

X-295 
X-489 

BX-1003 
X-1270 

GAL-313 
GAL-1024 

TC-4313A 

X-196 
BX-309 

X-715 
BX-794 

1 
1 
2 
2 
2 
3 
1 
1 
3 
3 

Drive End Head Assembly 
Drive End Head 
Felt Guard 
Bearing Retainer 
Felt Washer 
#10-32 Hex. Nut 
Ball Bearing - S.A.E. #203 
1/4 Oiler - Press in Type 
#10-32x7/8 Rd. Hd. Screw 
#10 Skpf. Washer 

Miscellaneous Parts 

2 
1 
1 

4 
4 
1 
1 

Spacer 
Head Band Assy. 
Two Charge Regulator & 
Circuit Breaker 
#10 Lock Washer 
#10-32xl/2 Rd. Hd. Screw 
#10-32xl 1/4 Rd. Hd. Sc. 
#10-32 Square Nut 
1 2 3 4 5 

( Issued 11 -1-37 ) 

:t: Service Brush Set GAR-20123. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



OI<JI< ARMATURE 

GBR-10058 

GAL-44 

GAL-IZI3A 

(j) 
CD 
;v 

I 

,J::.... 
0. 
0 
""' 

(j) 
m 

z 
m 
;v 
)> 
-; 
0 
;v 

r 
r 

c 
(f) 
-; 

� -

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBR-4603 GENERATOR PARTS LIST GBR-4603 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of·Part 

( GBR-2285) 
GAL-44 
GAR-29 
GAR-211 
GBR-1005 
3BR-1007 

GAL-289 
X-755 
X-1425 
X-976 

GBR-1008 

X-767 
GK-38 
MN-21 
MW-20 

X-199 
Comm. End 

( GAR-2071) 
GAL-51 

GAR-73 
GAR-75 
GAR-78 
GAR-79 
GAR-98 
GAR-1012;!: 
GAR-1071A 
GBF-79 

GAR-1072 

GBJ-1013;!: 
8X-56 

X-195 
X-196 

8X-305 
X-489 

8X-870 
X-195 

8X-305 

1 2 3 4 5 
1 F rame & Field Assy. 
1 �ield Connection Ins. 
2 Pole Piece 
1 Insulating Bushing 
1 Field Coil Assy. - Comp. 
1 Field Coil Assy. -

Left 
1 C.B. Lead Assy. 
1 Terminal 
1 Ter minal 
1 Terminal 
1 Field Coil Assy. -

Right 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
2 Frame Screw 
2 1/4 Lock Washer 

Plate Assembly & Parts Used With 

1 Comm. End Plate Assy. 
2 3rd Brush Plate Retain­

ing Spring 
1 
1 
1 
1 
1 
2 
1 
1 

1 

1 
2 
1 
3 
1 
1 
3 
2 
2 

Felt Wick 
011 Guard 
Gasket 
C.E. Cap Cover 
Wick Cover 
Brush - Main 
C.E. Pl ate Part Assy. 

Absorbent Bronze 
Bearing 

3rd Brush Holder Plate 
Assy. 
Brush - Third 
#8-32x7/16 Rd. Hd. Sc. 
#8 Lock 'Nasher 
#10 Lock Washer 
#8-32xl/4 Rd. Hd. 
1/4 Oiler - Press 
#10-32x5/16 Fill. 

Sc. 
in Type 
Hd. Sc. 

#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
GAR-2116 1 Armature Assembly 
GAR-171 1 Snap Ring 
GBM-21 1 Ar�ature Sh aft Nut 

GR-32 1 Felt Washer Retainer 
SP-191 1 Drive Pulley 

X-260 1 #5 Wo odruff Key 
X-864 1 .659 Lock Washer 

Drive End Head Assembly & Parts Used With 

GAR-1076 1 Drive End Head Assy. 
GAR-63 2 Felt Guard 
GAR-64 2 Bearing Retainer 
GAR-76 1 Drive End Head 

GG-164 2 Felt Washer 
SX-173 3 #10-32 Hex. Nut 

X-196 3 #10 Lock Washe r 
X-295 1 Ba l l  Brg. - S.A.E. #203 
X-489 1 1/4 Oiler - Press in Type 

8X-1003 3 #10-32x7/8 Rd. Hd. Screw 

GAL-1024 
TC-122 
TC-4306A 

X-196 
8X-321 

X-715 
8X-794 

Miscellaneous Parts 
1 Head Band Assy. 
1 Resistance Jumper 
1 Two Charge Regulator & 

Circuit Breaker 
4 #10 Lock Wash er 
4 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

( Issued 11-1-37 ) 

t Service Brush Set GAR-2012S. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts che 
complete pan can be assembled as needed." 

Equipment & Parts Lilc Binder 



� 

� 

TO INSULATED 

MAIN BRUSH 

GBQ-1007 

TO REtHJLATOR 

� 

FIELD) 

t5l!JM-Z/ 
____, 

X-1!164 

(j) 
m 
:::0 

I 

� 
0. 
0 
w 

(j) 
m 

z 
m 

� 
;v 

r­
r-

c 
(/') 
-t 
:::0 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBR-4604 GENBHATOR PARTS LIST GBR-4604 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

( GBR-2157) 
GAL-44 
GAL-148 
GAR-29 
GAR-211 
GBR-1005B 
GBR-1007B 

GAL-296 
X-755 
X-1425 
X-976 

GBR-1008B 

X-767 
GK-38 
MN-21 
M'N-20 

X-199 
Comm. End 

DA-39 
DA-70 
DJ-10 

GAG-53 
( GAL-2213A) 

GAL-51 

GAL-1161 
GAL-1213A 
GAR-1012:t 
GBJ-1013:t 

8X-56 
X-195 

8X-305 
GR-32 
GR-35 

X-195 
X-295 

8X-305 
X-489 
X-544 

8X-870 

No. 
Used Name of Part 

1 2 3 4 5 
1 Frame � Field Assy. 
1 Field Connection Ins. 
1 Aligning Dowel 
2 Pole Piece 
1 Insulating Bushing 
1 Field Coil Assy. - Comp . 

1 Field Coil Assy. -
Left 

1 C .B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy. -

Right 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
2 Frame Screw 
2 1/4 Lock Washer 

Plate Assembly & Parts Used With 

2 
1 
1 
1 
1 
2 

1 
1 
2 
1 
2 
1 
1 
1 
2 
2 
1 
2 
1 
3 
3 

Flat Oil Guard 
Armature Shaft Nut 
End Cap Cover Gask et 
Comm. End Cap Cover 
Co��. End Plate Assy. 

3rd Brush Plate Retain­
ing Spring 
3rd Brush Plate Assy. 
C.E. Plate Part Assy. 
Brush - Main 
Brush - Thir d 
1/8 -32x7/16 R d. Hd. Sc. 
#8 L ock Washer 
#8-32xl/4 Rd. Hd. Sc. 

Felt Washer Retainer 
Felt Washer 
#8 Lock Washer 
Ball Bearing - S.A.E. #203 
#8-32xl/4 Rd . Hd. Screw 
1/4 Oiler - Press in Type 
#10 Lock Washer 
#l0-32x5/16 Fil l. Hd. Sc. 
1 2 3 4 5 

Part 
No. 

GAR-2319 
GAR-1?1 
GBM-21 

GR-32 
SP-199 

X-260 
X-864 

Drive End 

GAR-1062B 
GAR-62A 
GAR-63 
GAR-64 

GG-164 
BX-173 

X-295 
X-489 

BX-1003 
X-1270 

GAL-1024 
TC-4302A 

X-196 
BX-321 

X-715 
BX-794 

No. 
Used Name o f  Part 

1 2 3 4 5 
1 Armature Assembly 
2 Snap Ring 
1 Armature Shaft Nut 
1 Felt Washer Retainer 
1 Drive Pulley 
1 #5 Woodruff Key 
1 .669 Lock 'Hasher 

Head Assembly & Parts Used Wit h 

1 Drive End Head Assy. 
1 Drive End Head 
2 Felt Guard 
2 Bearing Retainer 
2 Felt Washer 
3 #10-32 Hex. Nut 
1 Ball Brg. - S.A.E. #203 
1 1/4 Oiler - Press in Type 
3 #10-32x7/8 Rd. Hd. Screw 
3 #10 Skpf. iVasher 

Miscellaneous Parts 

1 Head Band Assy. 
1 Two Charge Regulator & 

Circuit Breaker 
4 #10 Lock Washer 
4 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. Sc. 
1 #10-02 Square Nut 

1 2 3 4 5 

(Issued 11-1-37) 

:t Service Brush Set GAR-2012S. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking Sl�b-partS the 
complete part can be assembled as needed." 

Equipment & Paris List Binder 



� 

� 

TO IN:SULATCD 

MAIN IJ�:SH · 

6K-:Jtl 

� 

X-755 

TO li'C6ULATO/l AffMATU�£ 

TO IPEfiULATOIP FIELD 

(j) 
ttJ 
;:v 

I 

� 
0. 
0 
� 

(j) 
m 

z 
m 

� 
0 
;:v 

I 
I 

c 
(f) 
� 
;;v 
)> 
� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBR-4605 GENERATOR PARTS LIST GBR-4605 

Frame & Field Assembly & Parte Ueed With 

Part 
No. 

(GBR-2142) 
GAL-44. 
GAR-29 
GAR-211 
GBR-1005 

GBR-1007 

GAL-289 
X-755 
X-1425 
X-976 

GBR-1008 

X-767 
GK�8 
MN-21 
MiV..;20 

X-199 

No. 
Used Name of Part 

1 2 3 4 5 
1 Frame & Field Assembly 
1 Field Connection Ins. 
2 Pole Piece 
1 Insulating Bushing 
1 Field Coil Assembly -

Comp. 
1 Field Coil Assy. -

Left 
1 C.B. Lead Aeay. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy. -

Right 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
2 Frame Screw 
2 �4 Lock Washer 

Comm. End Plate Aeeemblz & Parte Used With 
(GAR-2195) 1 Comm. End Plate Aeay. 

GAL-51 2 3rd Brueh Plate Retaining 

GAR-73 
GAR-75 
GAR-78 
GAR-79 
GAR-98 
GAR-1012� 
GAR-1072 

GAR-1195A 
GBF-79 

GBJ-1013� 
8X-56 

X-195 
X-196 

8X-305 
X-489 

8X-870 
X-195 

BX-305 

1 
1 
1 
1 
1 
1 
1 

Spring 
Felt Wick 
011 Guard 
Gasket 
C.E. Cap Cover 
Wick Cover 
Brueh - Main 
3rd Brush Holder· Plate 
Assy. 

1 Comm. End Plate Part Assy. 
1 Absorbent Bronze 

Bearing. 
1 Brush - Third 
2 #8-32x7/16 Rd. Hd. Sc . 
1 #8 Lock Washer 
3 #10 Lock Washer 
1 #8-32xl/4 Rd. Hd. So. 
1 1/4 Oiler - Press in 

Type 
3 #10-32x5/16 Fill. Hd. Sc. 
2 #B Lock Nasher 
2 #8-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used 

GAR-2116 1 
GAR-171 1 
GBM-21 1 

GR-32 1 
SP-205 1 

X-260 1 
X-864 1 

Drive End Head 
GBJ-1003 1 
GAR-63 2 
GAR-64 2 
GBJ-3 1 

GG-164 2 
8X-173 3 

X-196 3 
X-295 1 
X-489 1 

8X-1003 3 

Name of Part 
1 2 3 4 5 
Armature A s sembly 

Snap Ring 
Armature Shaft Nut 
Felt Washer Retainer 
Drive Pulley 
#5 Woodruff Key 
.669 Lock Washer 
Assembly & Parts Used With 
Drive End Head Assy. 

Felt Guard 
Bearing ijetainer 
D.E. Heaa 
Felt Viasher 
#10-32 Eex. Nut 
#10 Lock Wa.sher 
Ball Brg. - s.�.E. #203 
1/4 Oiler - Press in Type 
#l0-32x7/8 Rd. Hd. Screw 

Miscellaneous Parts 
GAL-1024 
GAR-190 

TC-4302A 

X-196 
SX-321 

X-402 
X-715 

SX-794 
8X-863A 

X-1014 
BX-1061 

1 Head Band Assembly 
1 Mounting Bracke t 
1 Two Charge Re gul ator & 

Circuit Breaker 
4 #�0 Lock Washer 
4 #10-32x5/l€ Rd. Head Screw 
2 l/16x3/4 Cotter P in 
1 #l0-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 
2 5/16-24 Hex. Hd. Screw 
2 5/16 Lock Wa she r 
2 5/16-24 Castellated Nut 

1 2 3 4 5 

(Issued 11-1-37) 

� Service Brush Set GAR-20128. 

Printed in U.S. A. File in 

"NOTE; Where pan numbeu are shown in parenrhesis 
1hey are for reference only. By srocking sub-paru rhe 
complere pan can be assembled as needed." 

Equipmen1 & Pans Lls1 Binder 



l!iAR-<D'!J 

�� 

(j) 
aJ 
::0 

I 

� 
0.. 
0 
til 

(j) 
m 
z 
m 
;o 
)> 
-I 

0 
;;o 

r 
r 
c 
(f) 
-I 
;o 
)> 
-I 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBR-4607 GENERATOR PARTS LIST GBR-4607 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part 

No. 

GAG-125A 
( GBR-2324) 

GAL-44 
GAR-29 
GAR-211 
GBR-10058 
GBR-10078 

GAL-296 
X-755 
X-1425 
X-976 

GBR-1008B 

X-767 
:JK-38 
MN-21 
MW-20 
8X-113 

X-199 
X-203 

No. 
Used Name of Part 

1 2 3 4 5 
1 Mounting Bracket 
1 Frame & Field Assembly 
1 Field Connection Ins. 
2 Pole Piece 
1 Insulating Bushing 
1 Field Coil Assy. - Comp. 
1 Field Coil Assy. -

Left 
1 C.B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy. -

Right 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
2 Frame Screw 
2 5/16-24x5/8 Hex. Hd. Screw 
2 1/4 Lock Washer 
2 5/16 Lock '1"fasher 

Part 
No. 

GAR-159 
GAR-2191 
GAR-171 

GR-32 
X-264B 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Spacer 
1 Armature Assy. 
2 Snap Ring 
1 Felt Washer Retainer 
1 #9 Special 'Noodruff Key 

Drive End Head Assembly & Parts Used With 
GAR-1062 
GAR-62 
GAR-63 
GAR-64 

GG-164 
8X-173 

X-295 
X-489 

8X-1003 
X-1270 

GAL-1024 
TC-4302A 

1 
1 
2 
2 
2 
3 
1 
1 
3 
3 

Drive End Head kssy. 
Drive End Eoad 
Felt Guard 
Bearing Retai�er 
Felt Washer 
#10-32 Hex. Nut 
Ball Erg. - S.A.E. #203 
1/4 Oller - Press in Type 
#10-32x7/8 Rd. Hd. Screw 
#10 Skpf. Washer 

Miscellaneous Parts 
1 Head Band Assembly 
1 Two Charge Reeulator & 

Comm. End Plate Assembly & Parts Used With 
X-196 

8X-321 
X-715 

8X-794 

Circuit Breaker 
4 #10 Lock Washer 

DA-22 
DA-39 
DA-60 
DJ-4 
DJ-10 

( GAL-2213A) 
GAL-51 

GAL-1161 
GAL-1213A 
GAR-1012l 
GBJ-1013l 

8X-56 
X-195 

SX-305 
GR-32 
GR-35 

X-195 
X-199 
X-295 

8X-305 
X-489 
X-544 

8X-870 

1 
1 
1 
1 
1 
1 
2 

1 
1 
2 
1 
2 
1 
1 
1 
1 
2 
1 
1 
2 
1 
3 
3 

Bearing Retaining Washer 
Flat 011 Guard 
Bearing Retaining Screw 
Cornrn. End Cap Cover 
End Cap Cover Gasket 
Cornrn. End Plate Assy. 

3rd Brush Plate Retain­
ing Spring 
3rd Brush Plate Assy. 
C.E. Plate Part Assy. 
Brush - Main 
Brush - Tf'.ird 
#8-32x7/16 Rd. Rd. Sc. 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Sc. 

Felt Washer Retainer 
Felt Washer 
/18 Lock Washer 
1/.;, Lock Vlasher 
Ball Br�. - S.A.E. #203 
#8-32xlf4 Rd. Ed. Screw 
1/4 Oiler - Press in Type 
#10 Lock 'flasher 
#10-32x5/16 Fill. Hd. Sc. 
1 2 3 4 5 

4 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 11-16-37) 

t Service Brush Set GAR-2012S. 

Printe<l in U.S. A. Pile ill 

••NOTE: Where pan nwnben are lhown in parenthesis 
they are Cot .reference ooly. By acodUossub-pans the 
complete pan c:ao be a.embled u needed." 

l!quipmeot a: Pua IJIU Binder 



� ro .3G! /jli'USH 

GAL-Z9(, 

GK-38 

GAlli' -IOIZ 
Gl!Jii'-10078 

GAL -51 GAL-44 

TO li'£GU�ATOR 
..!_E/?MINAL A. 

TO INSU�ATE:D 
MAIN llli.'USH 

� 
MN-21 

(j) 
ttJ 
;v 

I 

� 
(). 
0 
'.J 

(j) 
m 

z 
m 
;v 

)> 
-; 
0 
;v 

r 
r 

c 
c.n 
-; 
;v 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBR-4508 GENERATOR PARTS LIST GBR-4608 

Frame & Field Assembly & Parts Used With 
Part 

No. 

GAL-326 
{ IJBR-2325) 

GAL-44 
GAR-29 
GAR-211 
GBR-1005 
GBR-1007 

GAL-289 
X-755 
X-1425 
X-976 

GBR-1008 

No. 
Used 

1 
1 
1 
2 
1 
1 
1 

1 
1 
1 
1 
1 

Name of Part 
1 2 3 4 5 
Mounting Bracket 
Frame & Field Assy. 

Field Connection Ins. 
Pole Piece 
Insulating Bushing 
Field Coil Assy. - Comp. 

Field Coil Assy. -
Left 

C. B. Lead Assy. 
Terminal 
Terminal 

Terminal 
Field Coil Assy. -
Right 

X.-767 1 Terminal 
GK-30 2 Pole Piece Screw 
MN-21 2 Dowel Pin 
MW-20 2 Frame Screw 

X-199 2 1/4 Lock Washer 
X-201 4 3/8 Lock Washer 
X-813 4 3/8-24xll/16 Hex. Hd. Sc. 

Comm. End Plate Assembly & Parts Used With 
DA-22 
DA-39 
DA-60 
DJ-4 
DJ-10 

l GAL-2213A) 
GAL-51 

GAL-1161 
GAL-1213A 
CAR-1012t 
GBJ-1013t 

8X-56 
X-195 

8X-305 
GR-32 
GR-35 

X-195 
X-199 
X-295 

8X-305 
X-489 
X-544 

BX-870 

1 Bearing Retaining Washer 
1 Flat Oil Guard 
1 Bearing Retaining Screw 
1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Comm. End Plate Assy. 
2 3rd Brush Plate Retain-

ing Spring 
1 3rd Brush Plate Assy. 
1 C.E. Plate Part Assy. 
2 Brush - :llain 
1 Brush - Third 
2 #8-32x7/16 Rd. Hd. Sc. 
1 #8 Lock Washer 
1 #8-32xl/4 Rcl. Hd. Sc. 
1 Felt Washer Retainer 
1 Felt 'Nasher 
2 1,18 Lock Washer 
1 1/4 Lock Washer 
1 Ba l l Br&· - S.A.E. #203 
2 #6-32xlf4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
3 #10 Lock Washer 
3 #10-32x5/16 Fil l. Hd. Sc. 

1 2 3 4 5 

Armature Assembly & Parts Used Wtth 
Part No. 

No. Used Name of Part 

GAR-2286 
GAR-171 
GBM-21 

GR-32 
SP-199 

X-260 
X-864 

1 2 3 4 5 
1 Armature Assy. 
2 Snap Ring 
1 Armature Shaft Nut 
1 Felt Washer Retainer 
1 Drive Pulley 
1 #5 Woodruff Key 
1 .669 Lock Washer 

Drive End Head Assembly & Parts Used With 
GAR-1062B 
GAR-62A 
GAR-63 
GAR-64 

GG-164 
8X-173 

X-295 
X-489 

8X-1003 
X-1270 

GAL-1024 
TC-4302A 

X-196 
8X-321 

X-715 
8 X-794 

1 
1 
2 
2 
2 
3 
1 
1 
3 
3 

Drive End Eead Assembly 
Drive End Head 
Felt Guard 
Bearing Retainer 
Felt Washer 
#10-32 Hex. Nut 
Ball Brg. - S. A. E. #203 
1/4 Oiler - Press in Type 
#10-32x?/8 Rd. Hd. Screw 
#10 Skpf. 'Nas her 

MisBellaneous Parts 
1 Head Band Assembly 
1 Two Charge Regulator & 

Circuit B reaker 
4 #10 Lock Washer 
4 #.10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 11-16-37} 

t Service Brush Set GAR-20125. 

Printed io U.S. A. File io 

"NOTB: Where pan numbers are a.bown iA parenthesis 
they are Cw reference oaly. By atoclcing Nb-paru the 
complete pan can be auembled u needed." 

Equipment &: Puu Lisa Bioder 



'\ 
\DV-4 

\6.<-6?0 

- #� 
J 

E--UL 4TO!i? Ak"MA1U�E_ TO R. -:!...--.:. --

��1£::·� H >1- � 

Of<> FIELD 
HJIP-•D•_,lJ:;_If!'�US-- �--. 0 - ::=tz TO �EGULAT 

� 

. � 0 '  x- 97<0 -

'-.... 'x-?107 

G� 

�/-

GlJ�-100/j 

GBif'-1005 
7 

GK-3t3 
�� 

(j) 
OJ 
::v 

I 

� 
0. 
0 
co 

(j) 
m 
z 
m 
::v 

� 
0 
::v 

r 
r 
c 
U') 
-I 

� -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBR-4609 GE��RATOR PARTS LIST GBR-4609 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Par.t 
No. 

( GBR-2132) 
GAL-44 
GAR-29 
GAR-211 
GBR-1C05C 
CBR-1007 C 

GAL-298 
X-755 
X-1425 
X-976 

GBR-1008 

X-767 
GK-38 
MN-21 
MW-20 

X-199 
Corron. End 

DA-39 
DA -1:32 

GAE-18 8 
GAR-82 
GAR-83 

( GAR-2081) 
GAL-51 

GAL-1161 
GAR-1081 
GBM-10121 
GBM-10131 

8X-56 
X-195 

SX-.305 
GBJ-25 

GR-32 
X-62 
X-195 
X-295 

SX-305 
X-489 

No. 
Vsed Name of Part 

1 2 3 4 5 
1 Frame & Field Assy. 
1 Field Connection Ins. 
2 Pole Piece 
1 Insulating Bushing 
1 Field C.oil Assy. - Comp. 
1 Field Coil Assy. -

Left 
1 C.E. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy. -

Right 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
2 Frame Screw 
2 1/4 Lock Nasher 

Plate Assembly & Parts Used With 

2 Flat Oil Guard 
1 Felt Washer 
1 Felt Washer 
1 Air Deflecter 
1 Corron. End Cap Cover 
1 Corron. End Plate Assy. 
2 3rd Brush Plate Retain'g 

Spring 
1 
1 
2 
1 
2 
1 

1 
1 
1 
6 
2 
1 
2 
1 

3rd Brush Plate Assy. 
C.E. Plate Part Assy. 
Brush - Main 
Brush - Third 
#8-32x7/16 Rd. Hd. Screw 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 

End Cap Cover Gasket 
Felt Washer Retainer 
#10-32x3 /8 Flat Hd. Screw 
#8 Lock Washer 
Ball Br�. - S.A.E. #203 
#8-32xl/4 Rd. Hd. Screw 
1/4 Oiler - ?ress in Type 
1 2 3 4 5 

Part No. 
No. Used Name of Part 

1 2 3 4 5 

GAR-1177 
GAR-2109 
GAR-171 
GBM-21 

GK-174 
SP-96 

X-156 
X-204 
X-258 

X-26:3 
X-404 

GAR-1095 
GAR-95 
GAR-96 

GX-9 
GX-10 

X-1G6 
SX-.'311 

X -3'/8 

GAL-1024 
TC-4302A 

X-196 
8 X-321 

X-715 
SX-794 

1 
1 
1 
1 
1 
1 

1 
1 
1 
1 

1 

Oil Thrower Assembly 
Armature Assembly 

Snap Ring 
Armature Shaft Nut 
1/2 Plain Washer 
Ventilating Fan 
1/2-20 Castellated Nut 
11/16 Lock Washer 
#3 Woodruff Key 
#8 Woodruff Key 
3/32xl Cotter Pin 

1 Drive End Head Assy. 
1 Felt Nasher 
1 Drive End Head 
1 D.E. Packing Retainer 
1 Gasket 
3 #10 Lock Nasher 
3 #10-32x3/8 Rd. Hd. Sc. 
1 Ball 3rg. - S.A.E. #204 -

011 Seal 
Miscellane0us Parts 

1 Head Band Assy. 
1 Two Charge Regulator 
4 #10 Lock �asher 
4 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Squsre Nut 

1 2 3 4 5 

(Issued ll-16-3u) 

! Service Erush Set GBM-2012. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts lists Binder 



¥BM-2' 

��·· 
)0 -.204! 

\ \ GA,e-ez 
\�P-90 

� 

TO THIRD 

IC.J8 

TO INSVL A TED 
MAIN 8/f.VSH 

X-14,/.5 

G8R·I007C 

AR_MATURE 
· 7JS ff, 

b 

T£RMIIVA.i.. 
ULAfO 

� 

MNti!l 

G�< .38 

GAR 1177 

(j) 
a:J 
;v 

I 

� 
0. 
0 
'() 

(j) 
m 

z 
m 

;v 
)> 
-1 
0 
;v 

r 
r 
c 
(/) 
-1 
;v 
)> 
-1 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBR-4611 GENERATOR PARTS LIST GBR-4611 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

( GBR -21:36) 
GAG-125 
GAL-44 
GAR-29 
GAR-211 
GBR-1005 
GBR- 1007 

GAL-289 
X-755 
X-1425 
X-976 

GBR-1008 

X-767 
GK-:38 
MN-21 
BX-113 

X-203 
MW-20 

X-199 

Comm. End 

DA-:39 
DA-70 
DJ-10 

GAG-53 
( GAL-2213A) 
GAL-51 

GAL-1161 
GAL-1213A 
GBM-1012! 
GBM-1013! 
8X-56 

X-195 
SX-305 
GR-32 
GR-35 

X-195 
X-295 

SX-305 
X-489 
X-544 

SX-870 

No. 
Used Name of Part 

1 2 3 4 5 
1 Frame & Field Assy. 
1 Mounting Bracket 
1 Field Connection Ins. 
2 Pole Piece 
1 Insulating Bushing 
1 Field Coil Assy. - Comp. 
1 Field Coil Assy. -

Left 
1 C.B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy. -

Right 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
2 5/�6-24x5/8 Hex. Hd. sc. 
2 5/16 Lock Washer 
2 Frame Screw 
2 1/4 Lock Washer 

Plate Assembly & Parts Used With 

2 Flat Oil Guard 
1 Armature Shaft Nut 
1 End Cap Cover Gasket 
1 Comm. End Cap Cover 
1 Comm. End Plate Assy. 
2 3rd Brush Plate Retain'g 

Spring 
1 
1 
2 
1 
2 
1 
1 
1 
2 
2 
1 
2 
1 
:3 
3 

:3rd Brush Plate Assy. 
C.E. Plate Part Assy. 
Brush - Main 
Brush - Third 
#B-:32x7/16 Rd. Hd. Sc. 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 

Felt Washer Retainer 
Felt Washer 
#B Lock Washer 
Ball Br� . - S.A.E. #203 
#B-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
#10 Lock Washer 
#10-32x5/16 Fill. Hd. Screw 
1 2 3 4 5 

Part No. 
No. Used Name of Part 

GAR-2331 
GAR-171 

GJ-179 
GR-32 
SP-96 

X-160 
X-205 
X-258 
X-261 

1 2 3 4 5 
1 Armature Assembly 
2 Snap Rlng 
1 7/16 Pla !.n Was her 
1 Felt Washer Retainer 
1 Ventilating Fan 
1 7/16-20 Hex. Nut 
1 7/16 Lock Washer 
1 #3 Woodruff Key 
2 #6 Woodruff Key 

Drive End Head Assembly & Parts ��bd Witb 

GAR-10628 
GAR-62A 
GAR-63 
GAR-64 

GG-164 
8X-173 

X-295 
X-489 

BX-1003 
X-1270 

GAL-1024 
TC-4302A 

X-196 
8X-321 

X-715 
BX-794 

1 
1 
2 
2 
2 
3 
1 
1 

3 
:3 

Drive End Head Assy . 
Drive End Head 
Felt Guard 
Bearing Retainer 
Felt Washer 
#10-32 Hex. Nut 
�all Brg. - s.A.E. #203 
1/4 Oiler - Press in 
Type 
#10-32x7/8 Rd. H�. Screw 
#10 Skpf. Washer 

Miscellaneous Parts 

1 Head Band Assy. 
1 Two Charge Regulator 
4 #10 Lock Washer 
4 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. Sr. rev. 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 11-16-36) 

t Service Brush Set GBM-2012. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference ooly. By stocking sub-parts the 
complete p��rt can be assembled as needed ." 

Equipment & Puts Lists Binder 



<V<-305 ----.f �.;;::,.. 

T, _:.,_____1--�-·--�· 
@ 
CD 
XJ --1007 I 

.. 
� --

'!.�';!J'::u':� I @ 
m 10<» 
z 

-124. m 

� 
a 
XJ 
-
r-
r-
c 
C/) 
-1 

� -
0 
z 

� � 

� ���}--------� 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBR-4512 GENERATOR PARTS LIST GBR-4612 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

I GBR -2136 ) 
GAG-125 
GAL-44 
GAR-29 
GAR-211 
GBR-1005 
GBR-1007 

GAL-289 
X -755 
X-1425 
X-976 

GBR-1008 

X-767 
GK-38 
MN-21 
BX -113 

X-203 
MW -20 

X -199 

No. 
Used Name of Part 

1 2 3 4 5 
1 Frame & Field Assy. 
1 Mounting Bracket 
1 Field Connection Ins. 
2 Pole Piece 
1 Insulating Bushing 
1 Field Coil Aasy. - Comp. 
1 Field Coil Assy. -

Left 
1 C .B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy. -

Right 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
2 5/16-24x5/B Hex. Hd. Sc. 
2 5/ 16 Lock Washer 
2 Frame Screw 
2 1/ 4 Lock Washer 

Part 
No. 

GAR -2151 
GAR -171 

GJ-179 
GR-32 
SP-96 

X -160 
X-205 
X -258 
X-261 

No. 
Used 

1 
2 
1 
1 
1 
1 
1 
1 
1 

Name of Part 
1 2 3 4 5 
Armature Assembly 

Snap Ring 
7/16 Plain Washer 
Felt Washer Retainer 
Ventilating Fan 
7/16-20 Hex. Nut 
7/16 Lock Washer 
#3 Woo.druff Key 
#6 Woodruff Key 

Drive End Head Assembly & Parts Used With 

GAR-10628 1 Drive End Head Assy. 
GAR-62A 1 Drive End Head 
GAR-63 2 Felt Guard 
GAR-64 2 Bearing Retainer 

GG -164 2 Felt Washer 
BX-173 3 #10-32 Hex. Nut 

X -295 1 Ball Brg. - S.A.B. #203 
X-489 1 1/ 4 Oiler - Press in Type 

BX-1003 3 #10-32x7/8 Rd. Hd. Screw 
X -1270 3 #10 Skpf. Washer 

Comm. End Plate Assembly & Parts Used With Miscellaneous Parts 

DA-22 
DA-39 
DA-60 
DJ-4 
DJ-10 

GAJ-79 
( GAL-2213A) 

GAL-51 

GAL-1161 
GAL-1213A 
GBM-1012! 
GBM-1013! 

8X-56 
X-195 

8X-305 
GR-32 
GR-35 

X-195 
X-199 
X-295 

BX-305 
-x-489 

X-544 
BX-870 

1 
1 
1 
1 
1 
1 
1 
2 

1 
1 
2 
1 
2 
1 
1 
1 
1 
2 
1 
1 
2 
1 
3 
3 

Bearing Retaining Washer 
Flat 011 Guard 
Bearing Retaining Screw 
Comm. End Cap Cover 
End Cap Cover Gasket 
Bearing Spacer 
Comm. End Plate Assy. 

3rd Brush Plate Retain'g 
Spring 
3rd Brush Plate Assy . 
C.E. Plate Part Assy. 
Brush - Main 
Brush - Third 
#8 -32x7/16 Rd. Hd. Screw 
#8 Lock Washer 
#8-32xl/ 4 Rd. Hd. Screw 

Felt Washer Retainer 
Felt Washer 
#8 Lock Washer 
1/ 4 Lock Washer 
Ball Br& · - S.A.E. # 203 
#8-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
#10 Lock Washer 
#10-32x5/16 Fil l .  Hd. Screw 
1 2 3 4 5 

GAL -1024 
TC -4302A 

X-196 
BX-321 

I-715 
BX-794 

1 
1 
4 
4 
1 
1 

Head Band Assembly 
Two Charge Regulator 
#10 Lock Washer 
#10-32x5/16 Rd. Hd. Screw 
#10-32xl 1/4 Rd. Hd.- Screw 
#10-32 Square Nut 
1 2 3 4 5 

{Issued 1 1 -16-36 ) 

t Service Brush Set GBM-2012. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be ""sembled as needed." 

Equipment & Pans Lists Binder 



X-<f76 

UAL�z� 

G��-1007 

6K-3B 

«i!"'N--.?2!3A,/ 

pml � 
GAG-12'55 

-

� 

TO!f?EGULATOR TEieMINAL "A'' 

� 

� 

(j) 
aJ 
;;o 

I 

� 
(). 
__, 

""' 

(j) 
m 
z 
m 
;;v 
)> 
-f 
0 
;;v 

r 
r 

c 
(/') 
-f 
;;v 

� -

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBS-4502 GENERATOR PARTS LIST GBS-4502 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

GAL-20 
GAR-1031 

( GBS-2179) 
GAL-44 
3AL-148 
GAR-29 
GAR-211 
GBS-10058 
GBS-1007D 
GAL-292 

X-75 5 
X-947 
X-946 

GBS-1008C 
X-976 

GK-38 
�IN-21 
8X-59 
8X-78 

X-152 
X-195 
X-199 
X-842 

Comm. End 
DA-39 
DJ-4 
DJ-10 

GAJ-79 
( GAR-2206C) 

GAL-12:): 
GAL-199 
GAL-204 

X-958 
GAL-205 

GAL-242 
GAL-243 
GAL-1206C 
GAR-2187A 
GAL-13:): 
GAL-199 
GAL -242 
GAL-243 
GAR-ll87A 

6.X-47 
6X-59 

X-195 
X-1276 

6X-47 
6X-59 
6X-63 

X-195 
6X-304 

X-1276 
GR-32 
GR-35 

X-295 
X-489 
X-544 

SX-870 

1 2 3 4 5 
2 Frame Screw 
1 Fuse Holder 
1 Frame & Field Assy. 
1 Field Connection Ins. 
1 Aligning Dowel 
2 Pole Piece 
1 Insulating Bushing 
1 Field Coil Assy.-Gomp. 
1 Field Coil Assy.-Left 
1 C.B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy.-Right 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
1 #8-32x3/16 Rd. Hd. Screw 
1 #8-32x9/16 Flat Hd. Screw 
2 1/4-20 Hex. Nut 
1 #8 lock Washer 
2 1/4 Lock Washer 
1 Fuse - 5 Amp. 

Plate Assy. & Parts Used With 
1 Flat Oil Guard 
1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Bearing Spacer 
1 Comm. End Plate Assy. 
2 Brush - Main 
2 Brush Screw Block 
1 Ground Connector Assy. 
2 Terminal 
2 3rd Br. Plate Retain1g 

Spring 
2 
2 
1 
1 
1 
1 
1 
1 
1 

1 
1 
1 
1 
2 
2 
2 
4 
1 
1 
1 
I 
1 
1 
3 
3 

Brush Holder 
Brush Spring 
C.E. Plate Part Assy. 
3rd Brush Plate Assy. 

Brush - 3rd 
Brush Screw Block 
Brush Holder 
Brush Spring 
3rd Br. Holder Plate 
Part Assy. 
#8-32x9/16 Rd. Hd. Sc. 
#8-32x3/16 Rd. Hd. Sc. 
#8 Lock ·Nasher 
#8 Skpf. ·.vasher 

#8-32x9/16 Rd. Hd. Screw 
#8-32x3/16 Rd. Hd. Screw 
#8-32x3/8 Flat 
#8 Lock Washer 
#8-32x5/16 Rd. Hd. Screw 
#8 Skpf. Washer 

Felt Washer Retainer 
Felt Washer 
Ball Brg.-S.A.E. #203 
1/4 Oiler - Press in Type 
#10 Lock Washer 
#l0-32x5/16 Fill. Hd. Screw 

1 2 3 4 5 

GAA-69 
GAL-142 
GBS-2333 
GAR-171 

X-160 
X-205 
X-261 
X-360 

Drive End 
GAM-1003 
GAM-30 
GAM,-32 
GAM-33 
GAM-34 
GAM-10033 

X-196 
X-295 

6X-312 

GAL-1024E 
RA-4002 

X-196 
8X-32l 

X-715 
8X-794 

1 
1 
1 
2 
1 
1 
1 
1 

1 2 3 4 5 
Lock Spring Ring 
Armature Shaft Spacer 
Armature Assy. 

Snap Ring 
7/16-20 Hex. Nut 
7/16 Lock Washer 
#6 Woodruff Key 
7/16 Steel Washer 

Head Assy. & Parts Used With 
1 Drive End Head Assy. 
1 Bearing Retainer 
1 Felt Washer Guard 
1 Felt Washer 
1 011 Guard - Corrugated 
1 Driv e End Head 
4 #10 Lock Washer 
I Ball Brg.-S.A.E. #203 
4 #10-32xl/4 Rd. Hd. Sc. 

Misce-llaneous Parts 
1 Head Band Assembly 
1 Circuit Breaker Assy. 
2 #10 Lock Washer 
2 #10-32x5/16 Rd. Hd. Screw 
L #1Q-32xl 1/4 Rd. Hd. Screw 
1 #I0-32 Square Nut 

I 2 3 4 5 

(Issued 10-22-37) 

t Service Brush Set GAL-2012 

Printed in U.S. A. File in 

"NOTE: Where paN numbers are shown in parenthesis 
they are for reference only. By stocking sub-paru the 
complete pan can be assembled as needed." 

Eqaipaleot & Paru List Binder 



GAR -i?<!OE> C 

� 

� 

TO CIRCUIT BRCAKCR 

GAM-10035 

GAL-14.Z 

I X-360 

i I x-.zos 

Mtf 

(j) 
OJ 
(f) 
.&. 
01 
0 
� 

(j) 
m 
z 
m 
:;;v 
)> 
-f 
0 
:;;v 

r 
r 

c 
(f) 
-f 
;v 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBS-4605 GENE-RATOR PARTS LIST GBS-4605 

Frame & Field Assembly & Parts Used Wit h 
PRrt No. 

No. lJsed Name of Part 
1 2 3 4 5 

( GBS-2136) 
CAG -1255 
c:AL-44 
GAR-29 
GAR-211 
GBS-1005 
GBS-1007 
GAL-289 

X-755 
X-1425 
X-976 

G BS -1008 
'X-767 

GK-:38 
:.rN-21 
8X -113 

X-203 
MW-20 

X-199 

Comm. r�nd 
DA-39 
DA-70 
IJ-10 

GA G -53 
( ��AL-2213A) 

t';AL-51 

GAL-1161 
C1AL-1213A 
GAR-1012! 
G3J-l013! 

BX-5 6 
X-195 

BX-305 
GR-32 
GR -35 

X-195 
X-295 

SX-305 
X-489 
X-544 

8X-8?0 

1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
2 
2 
2 
2 

Frame & Field Assy. 
Mounting Bracket 
Field Connection Insulate 
Pole Piece 
Insulating Bushing 
Field Coil Assy.-Comp. 

Field Coil Assy.-Left 
C. B. Lead Assy. 

Terminal 
Terminal 

Terminal 
Field Coil Assy. -Right 

Terminal 
Pole Piece Screw 
Dowel Pin 
5/1 6-24 Hex. Hd. Scr�w 
5/16 Lock Washer 

Frame Screw 
1/4 Lock Washer 

PlRte Assy. & Parts Used With 
2 Fla t Oil Guard 
l A rmature Shaft Nut 
1 E nd Cap Cover Gasket 
1 Comm. End Cap Cover 
1 Comrn. End Plate Assy. 
2 3rd Erush Pla te Ret ai ning 

Spring 
1 3rd Erush Plate Assy. 
1 C.E. P lRte Part Assy. 
2 Brush - Main 
1 Brush - Third 
2 #8-32x7/16 Rd. P.d. Sc. 
1 #B Lock Washer 
l #8-32x l/4 Rd. Hd. Sc. 
1 Felt Washer Retainer 
2 Felt Washer 
2 #8 Lock Washer 
l Ball Bearing - S.A.E. #203 
2 #8-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
3 #10 Lock Washer 
3 #l0-32x5/16 Fill. Hd. Screw 

1 2 3 4 5 

Armature Assembly & Parts Used 'till£ 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

GBS-2135F 1 Armature Assy. 
GAR-171 2 Snap Ring 

GR-32 1 Felt Washer Retainer 
SP-96 1 Vent i lating Fan 

X-258 1 #3 Wood ruff Key 
X-261 2 #6 Woodruff Key 

Drive End Head A s sy . & Parts Used With 
GAR-1062B 1 Drive End Head Assy. 
GAR-62A 1 Drive End Hea d  
GAR-63 2 Felt Guard 
GAR-64 2 Bearing Retainer 

GG-164 2 Felt Washe r 
SX-173 3 #10-32 Hex. Nut 

X-295 1 Ball Brg.-S.A.E. #203 
X-489 1 1/4 Oiler - Press in Type 

BX-1003 3 #10-32x7/8 Rd. Hd. Screw 
X-1270 3 #10 Skpf. - Washer 

GAL-1024E 
TC-4310A 

X-196 
BX-321 

X-715 
SX-794 

Miscellaneo us Parts 

1 
1 
4 
4 
1 
1 

Head Band Assembly 
Two Charge Regulator 
#10 Lock Washer 
#10-32x5/16 Rd. F.d. Screw 
#10-32xl 1/4 Rd. Rd. Screw 
#10-32 Square Nut 
1 2 3 4 5 

(Issued 10-22-37) 

t Service -- rush Set GBJ-2012S 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown iB puenthesis 
they are for reference only. By stocking sub-pans the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



GBS-4605 GI:NI:RATOR ILLUSTRATION 

., 
"' 

., � 
� '* .. 
' � ... 

"' 
.. .., ., 

� 
0 

" � 
� ll ' 

.., ., 
.. 
" 

�� -
I 

� 

j 
:'\'; 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBS-4606 GENERATOR PARTS LIST 

PRELIMINARY 

GBS-4606 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part 

No, 

(GBS-3136) 
GAG-l25S 
GAL-44 
GAR-29 
GAR-211 
GBS-2005 
GBS-l007A 
GAL-298 

X-755 
X-1425 
X-976 

GBS-1008 
X-767 

GK -38 
MN-21 
8X-113 

X-203 
MW-20 

X-199 

Comm. End 

DA-39 
DA-70 
DJ-10 

GAG-53 
(GAR-3175) 

GAL-51 

GAR-l012t 
GAR-1175 
GAR-2176 
GBJ-l013t 

8X-56 
X-195 

8X-305 
GR-32 
GR-35 

X-195 
X-295 

8X-305 
X-489 
X-544 

SX-870 

No. 
Used Name of Part 

1 2 3 4 5 
1 Fr��e & Field Assembly 
1 Mounting Bracket 
1 Field Connection Assembly 
2. Pole Piece 
1 Insulating Bushing 
1 FIELD COIL ASSY.- Comp. 
1 Field Coil Assy.-Left 
1 c. B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy.-Right 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
2 5/16-24x5/8 Hex. Hd. Sc. 
2 5/16 Lock Washer 
2 Frame Screw 
2 1/4 Lock Washer 

Plate Assembly & Parts Used With 

2 Flat Oil Guard 
l Armature Shaft Nut 
l End Cap Cover Gasket 
1 Comm. End Cap Cover 
l Comm. End Plate Assembly 
2 3rd Brush Plate Retaining 

Spring 
2 
l 
1 
1 
2 
l 
1 
l 
2 
2 
1 
2 
l 
3 
3 

Brush - Main 
C. E. Plate Part Assembly 
3rd Brush Plate Assy. 
Brush - Third 
#8-32x7/16 Rd. Hd. Screw 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 

Felt Washer Retainer 
Felt Washer 
#8 Lock Washer 
BALL BEARING - S.A.E . #203 
#8-32xl/4 Rd. Hd. Screw 
l/4 Oiler - Press in Type 
#10 Lock Washer 
#l0-32x5/l6 Fill. Hd. Screw 
l 2 3 4 5 

Part No. 
No. Used Name of Part 

GBS-2135F 
GAR-171 

GR-32 
SP-96C 

X-258 
X-261 

l 2 3 4 5 
l ARMATURE ASSEMBLY 
2 Snap Ring 
1 Felt Washer Retainer 
1 Ventilating Fan 
l #3 Woodruff Key 
2 #6 Woodruff Key 

Drive End Head Assembly & Parts Used With 

GAR-l062B 
GAR-62A 
GAR-63 
GAR-64 

GG-164 
8X-l73 

X-295 
X-489 

8X-1003 
X-1270 

GAL-1024E 
TC-4310A 

X-196 
8X-32l 

X-715 
8X-794 

1 Drive End Head Assembly 
l Drive End Head 
2 Felt Guard 
2 Bearing Retainer 
2 Felt Washer 
3 #10-32 Hex. Nut 
1 BALL BRG.- S.A.E. #203 
1 l/4 Oiler - Press in Type 
3 #l0-32x7/8 Rd. Hd. Sc. 
3 #10 Skpf. Washer 

Miscellaneous Parts 

1 
l 
4 
4 
l 
l 

Head Band Assembly 
TWO CHARGE REGULATOR 
#10 Lock Washer 
#l0-32x5/16 Rd. Hd. Screw 
#l0-32xl l/4 Rd. Hd. Screw 
#10-32 Square Nut 
1 2 3 4 5 

(Issued 7-l-41) 

t SERVICE BRUSH SET GBM-2012AS • .  

UNIT APPLICATION 

GBS-4606 Gray Marine 
I 

Printed in U.S. A. File in 

"NOTE: Where part numbers ar� shown in parenthesis 
they are for referen'e only. By stocking sub·parts the 
complete part can be assembled as needed." 

l:quipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBS-4611 GENERATOR PARTS LIST GBS-4611 

PRELIMINARY 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

(GBS-2121) 
GAL-44 
GAR-29 
GAR-2 11 
GBS-1005 
GBS-1007 
GAL-289 

X-755 
X-1425 
X-976 

GBS-1008 
X-7137 

GK-38 
MN-21 
MW-20 

X-199 

Comm. Ena 

DA-3£ 
D.J-4 
D.J-10 

GA.J-79 
( GAL-2213S) 

GAL-51 

GAL-1161 
GAL-1213 
GBM-1012At 
GBM-1013At 

BX-..55 
X-195 

SX:-305 
GR-_32 
GR-35 

X-195 
X-295 

8X-305 
X-489 
X-54� 

SX:-Bli'O 

No. 
Used Name of Part 

1 2 3 4 5 
1 Frame & Field Assy. 
1 Field Connection Ins. 
2 Pole Piece 
1 Insulating Bushing 
1 FIELD COIL ASSY. -Comp. 
1 Field Coil Assy.-Left 
1 C.B. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy .-Right 
1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
2 Frame Screw 
2 1/4 Lock Washer 

Plate Assembly & Parts Used With 

1 Flat Oil Guard 
1 Comm. End Cap Cover 
1 End Cap Cover Gasket 
1 Bearing Spacer 
1 Comm. End Plate Assy. 
2 3rd Br. Plate Retaining 

Spring 
1 3rd Brush Plate Assy. 
1 C.E. Plate Part Assy. 
2 Brush - Main 
1 Brush - Third 
2 #8-32x7/16 Rd. Hd. Sc. 
1 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. So, 
1 Felt Washer Retainer 
1 Felt Washer 
2 #8 Lock Washer 
1 BALL BEARING - S.A.E. #203 
2 #8-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler-Press in TyPe 
3 #10 Lock Washer 
3 # l0-32X5/16 Fill, Hd. So, 

1 2 3 4 5 

Part 
No. 

DG-1144 
GAA-59 
GBS-2103 
GAR-171 

X-157 
X-263 
X-358 
X-404 

Drive End 

GAR-1238 
GAE-47 
GAR-238 

SX:-85 
X-378 

GAL-1024E 
TC-4303B 

X-196 
SX-321 

X-715 
8X-794 

No. 
Used Name of Part 

1 2 3 4 5 
1 Oil Thrower 
1 Lock Spring Ring 
1 ARMATURE ASSEMBL Y 
1 Snap Ring 
1 1/2-20 S lotted Nut 
1 #8 Woodruff Key 
1 1/Z Plain Steel Washer 
1 3/32xl Cotter Pin 

Head Assembly & Parts Used With 

1 Drive End Head Assy. 
1 Bearing Retainer 
1 Drive End Head 
3 #10-32xl/2 Flat Hd. Sc. 
1 BALL BEARING - OIL SEAL 
Miscel laneous Parts 

1 
1 
4 
4 
1 
1 

Head Band Assy. 
TWO CHARGE REGULATOR 
#10 Lock Washer 
#10-32x5/16 Rd. Hd. Screw 
#10-32xl 1/4 Rd . Hd. Screw 
#10-32 Square Nut 
1 2 3 4 5 

(Issued 11-3-41) 

t Service BRUSH SET GBM-2012AS. 

UNIT APPLICATION 
GBS-4611 Worthington 

Printed in U.S. A. File in 

"NOTE: Wflere part numbers are shown in parenthesis 
they are for reference only. By stocking sub-paru the 
complete pan can be auembled as needed." 

Equipmenr &: Pans list Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBU-4201 GENERATOR PARTS LIST GBU-42 01 

Frame 8c Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

CAR-2270) 
:-;AL-4 4 
GAL-l005W 
GAL-1007Y 

GAL-289 
X.-755 
X-1425 
X-976 

GAL-l008F 

X-767 
GAR-29 
GAR-211 

GK-:-38B 
;ttN-2J. 
MW-20A 

l2X-199 

Comm. End 

. GAR-2165) 
GAL-51 

GAR-73 
GAR-75 
GAR-78 
GAR-79A 
GAR-98A 
GAR-107 2 

GAR-1165A 
GBF-79 
GBM- 1012:!: 
GBM-1013:!: 

BX-56 
X-195 

12X-196 
8X-305 

X-489 
SX-870 

X-195 
2X-305 

No. 
�sed Name of Part 

1 2 3 4 5 
1 Frame & Field Assy. 
1 Field Connection Ins. 
1 Field Coil Assy. - Comp. 
1 Field Coil Assy. -

Left 
1 C.5. Lead Assy. 
1 Terminal 
1 Terminal 
1 Terminal 
1 Field Coil Assy. -

Right 
1 Terminal 
2 Pole Piece 
1 Insulating Bushing 
2 Pole Piece Screw 
2 Dowel Pin 
2 Frame Screw 
2 1/4 Lock Washer 

Plate Assembly & Parts Used With 

1 Comm. End Plate Assy. 
2 3rd Brush Plate Retaln'g 

Spring 
1 011 "Nick 
1 011 Guard 
1 Gasket 
1 C.E. Cap Cover 
1 Wick Cover 
l 3rd Brush Holder Plate 

Assembly 
1 C.E. Plate Part Assy. 
1 Absorbent Bronze Brg. 
2 Brush - Main 
1 Brush - Third 
2 #8-32x7/16 Rd. Hd. Screw 
1 #8 Lock Washer 
3 #10 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 
1 1/4 Oller - Press in Type 
3 #10-32x5/16 Fill. Hd. Sc. 
2 #8 Lock Washer 
2 #8-32 xl/4 Rd. Hd. Screw 

1 2 3 4 5 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
GBM-21 1 
GBU-2116F 1 

Arms. ture Shaft Nut 
Armature Assembly 

GAR-171 1 Snap Ring 
GJ-104 1 Armature Shaft Spacer 

Felt Washer Retainer 
#5 Woodruff Key 

GR-32 1 
X-260 1 
X-864 1 .669 Lock Washer 

Drive End Head Assembly & Parts Used With 

GAM-1101 
GAM-34 
GAM-101 
GAR-63 
GAR-64 

GG-164 
X-196 
X-295 

SX-311 
X-489 

GBM-24 
TC-4301A 
SX-321 
BX-715 
SX-794 

X-1270 

1 Drive End Head Assy. 
1 Oil Guard - Corrugated 
1 Drive End Head 
1 Felt Guard 
1 Bearing Retainer 
2 Felt Washer 
3 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 
3 #10-32x3/B Rd. Hd. Screw 
1 1/4 Oller - Press in Type 

Miscellaneous Parts 

1 
1 
4 
1 
1 
4 

Head Band 
Two Char�e Regulator 
#10-32x 5fl6 Rd. Hd. Screw 
#10-32xl 1/4 Rd. Hd. Screw 
#10-32 Square Nut 
#10 Skpf. Washer 
1 2 3 4 5 

(Issued 7-15-35 ) 
(R-5-10-37) 

! Servico �rush Set GBM-2012. 

Printod in l;. S. A. File in 

"NOTE: Where pan numbers are shown in parentht!sis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



61<-388 

� 

�· 
GBM-21 I 

(j) 
OJ 

c 
I 

� 
"' 
0 
__, 

(j) 
m 

z 
m 

;:v 
)> 
-1 
0 
;:v 

r 
r 

c 
(./') 
-1 
;:v 
)> 
-1 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBU-4201 GENERATOR P ARTS LIST GBU-4201 

Frame & Field Assembly & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
CAR-2270) 1 
:;AL-44 1 
GAL-1005W 1 
::JAL-100 7Y 1 

Frame & Field Assy. 
Field Connection Ins. 
Field Coil Assy. - Comp. 

Field Coil Assy. -
Left 

GAL-289 1 C.S. Lead Assy. 
X-755 1 Terminal 

Terminal 
Terminal 

X-1425 1 
X -976 1 

GAL-1008F 1 Field Coil Assy. -
Right 

X-767 1 Terminal 
Pole Piece 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 

GAR-29 2 
GAR-211 1 

GK:-38B 2 
;,m -2:i. 2 
MW-20A 2 Frame Screw 

12X-199 2 1/4 Lock Washer 

Comm. End Plate Assembly & Parts Used With 

. GAR-2165) 
::JAL-51 

GAR-73 
GAR-75 
GAR-78 
GAR-79A 
GAR-98A 
GAR-1072 

GAR-ll65A 
GBF-79 
GBM-1012:1: 
GBM-1013:1: 

BX-56 
X-195 

12X-l96 
BX-305 

X-489 
BX-870 

X-195 
2X-305 

1 Comm. End Plate Assy. 
2 3rd Brush Plate Retain1g 

Spring 
1 011 Wick 
1 Oil Guard 
1 Gasket 
1 C.E. Cap Cover 
1 Wick Cover 
1 3r.d Brush Holder Plate 

Assembly 
1 C .E. Plate Part Assy. 
1 Absorbent Bronze Brg. 
2 Brush - Main 
1 Brush - Third 
2 #8-32x7/1 6  Rd. H d. Screw 
1 #8 Lock Washer 
3 #10 Lock Washer 
1 #8-32xl/4 Rd. Rd. Screw 
1 1/4 Oiler - Press in Type 
3 #1 0-32x5/16 Fill. Rd. Sc. 
2 #8 Lock Washer 
2 #8-32xl/ 4 Rd. Rd. Screw 

1 2 3 4 5 

Armature Assembly & Parts Used With 

Part 
No. 

GBM-21 
GBU-21 16F 
GAR-171 

GJ-104 
GR-32 

X-260 
X-864 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Nut 
1 Armature Assembly 
1 Snap Rin g 
1 Armature Shaft Spacer 
1 Felt Washer Retainer 
1 #5 Woodruff Key 
1 .669 Lock Washer 

Drive End Head Assembly & Parts Used With 

GAM-1101 
GAM-34 
GAM-101 
GAR-63 
GAR-64 

GG-164 
X-196 
X-295 

8X-3ll 
X-489 

GBM-24 
TC-4301A 
BX-321 
BX-715 
BX-794 

X -1270 

1 Drive End Head Assy. 
1 Oil Guard - Corrugated 
1 Drive End Head 
1 Felt Guard 
1 Bearing Retainer 
2 Felt Washer 
3 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 
3 #10-32x3/B Rd. Rd. Screw 
1 l/4 Oiler - Press in Type 

Miscellaneous Parts 

1 
1 
4 
1 
1 
4 

Head Band 
Two C harge Regulator 
#10-32x5/16 Rd. Rd. Screw 
#10-32xl 1/ 4 Rd. Hd. Screw 
#10-32 Square Nut 
#10 Skpf. Washer 
1 2 3 4 5 

(Issued 7-15-35) 
(R-5-10-37) 

! Service :rush Set GBM-2012. 

Print�d in L:. S. -\. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembl� as needed." 

Equipment &. Parts List Binder 



61<·388 

� 

tJH}­
;r..r 

(j) 
to 

c 
I 

� 
"' 
0 
-

(j) 
m 
z 
m 
;v 
)> 
-I 
0 
;v 

r 
r 

c 
(f) 
-I 
;:;v 
)> 
-I 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBU-4202 GENERATOR PARTS LIST GBU-4202 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. 
No. Used 

( GAR-2271) 1 
GAL-44 1 
GAL-1005Z 1 
GAL-l007T 1 

GAL-298 1 
X-755 1 
X-1425 1 
X-976 1 

GAL-1008F 1 

X-767 1 
GAR-29 2 
GAR-211 1 

GK-3BB 2 
MN-21 2 
MW-20A 2 

12X-199 2 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

�ield Connection Ins. 
Field Coil Assy. - Comp. 

Field Coil Assy. -
Left 

C .B. Lead Assy. 
Terminal 
Terminal 

Terminal 
Field Coil Assy. -
Right 

Terminal 
Pole Piece 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 

Frame Screw 
1/4 Lock Washer 

' 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
GAR-1170 1 Oil Thrower 
GBU-2272F 1 Armature Assembly 

Drive End 

GAR-1162 
GAR-95 
GAR-162 

GX-9 
GX-10 

X-196 
8X-311 

X-378 

X-489 

Head Assembly & Parts Used With 

1 Drive End Head Assembly 
1 Felt Washer 
1 Drive End Head 
1 D.E. Packing Retainer 
1 Gasket 
3 #10 Lock Washer 
3 #10-32x3/8 Rd. Hd. Screw 
1 Ball Brg. - S.A.E. #204 

011 Seal 
1 1/4 Oiler - Press in Type 

Miscell!neous Parts 

1 Head Band 
1 Two Char�e Regulator 

Comm. End Plate Assembly & Parts Used With 

GBM-24 
TC-4301A 
8X-321 
8X-715 
8X-794 

4 #10-32x5jl6 Rd. Hd. Screw 
1 #l0-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut ( GAR-2163) 

GAL-51 

GAR-73 
GAR-75 
GAR-78 
GAR-79A 
GAR-98A 
GAR-1072 

GAR-1163A 
GBF-79 
GBM-1012:): 
GBM-1013:): 

8X-56 
X-195 

12X-196 
8X-305 

X-489 
8X-870 

X-195 
8X-305 

1 
2 

1 
1 
1 
1 
1 
1 

1 
1 
2 
1 
2 
1 
3 
1 
1 
3 
2 
2 

Comm. End Plate Assy. 
3rd Brush Plate Retain'g 
Spring 

X-1270 4 #10 Skpf. Washer 
1 2 3 4 5 

011 Wick 
Oil Guard 
Gasket 
C.E. Cap Cover 
Wick Cover 
3rd Brush Holder Plate 
Assembly 
C.E. Plate Part Assy. 

Absorbent Bronze Brg. 
Brush - Main 
Brush - Third 
#8-32x7/16 Rd. Hd. Screw 
#8 Lock Washer 
#10 Lock Washer 
#8-32xl/4 Rd. Hd. 
1/4 Oller - Press 
#10-32x5/16 Fill. 

Screw 
in Type 
Hd. Sc. 

#8 Lock Washer 
#B-32xl/4 Rd. Hd. Screw 
1 2 3 4 5 

(Issued 7-15-35) 
(R-5-10-37) 

:): Service Brush Set GBM-2012. 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts tbe 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



liAL-10077 

_r:� 
t-s 

� 

4AR·7 

J:-l 

(j) 
m 

c 
I 

� 
� 
0 
� 

(j) 
m 

z 
m 

� 
0 
:;o 

r 
r 

c 
U') 
-I 
:::0 
p 
·····� -

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBU-4204 GENERATOR PARTS LIST GBU-1204 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. 
No. Used 

( GAR-2117) 1 
GAL-44 1 
GAL-l005W 1 
GAL-1007Y 1 

JAL-289 1 
X-755 1 
X-1425 1 
X-976 1 

GAL-1008F 1 

X-767 1 
GAR-29 2 
GAR-211 1 

GK-38B 2 
MN-21 2 
MW-20A 2 

12X-199 2 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Field Connection Ins. 
Field Coil Assy. - Comp. 

Field Coil Assy. -
Left 

C .B. Lead Assy. 
Terminal 
Terminal 

Terminal 
Field Coil Assy. -
Right 

Terminal 
Pole Piece 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 

Frame Screw 
1/4 Lock Washer 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
GAL-1279 1 Oil Thrower 
GBU-2277F 1 Armature Assembly 
GAR-171 1 Snap Ring 

GK-215 1 7/16 Plain Washer 
GR-32 1 Felt Washer Retainer 

X-258 1 #3 Woodruff Key 
X-404 1 3/32xl Cotter Pin 
X-1380 1 7/16-20 Castellated Nut 

Drive End Head Assembly & Parts Used '.Vith 

GAL-1280 
GAL-280 

GG-6 
GG-164 
GK-85 

X-196 
BX-311 

X-441 

1 Drive End Head Assy. 
1 Drive End Head 
1 Felt Guard - With Oil Well 
1 Felt Washer 
1 Paper Gasket 
3 #10 Lock Washer 
3 #10-32x3/8 Rd. Hd. Screw 
1 Ball Brg. - N.D. 7503 

Comm. End Plate Assembly & Parts Used With Miscellaneous Parts 

( GAR-2163) 
GAL-51 

GAR-73 
GAR-75 
GAR-78 
GAR-79A 
GAR-98A 
GAR-1072 

GAR-1163A 
GBF-79 
GBM-1012:j: 
GBM-1013! 

8X-56 
X-195 

12X-196 
SX-305 

X-489 
8X-870 

X-195 
8X-305 

1 
2 

1 
1 
1 
1 
1 
1 

1 
1 
2 
1 
2 
1 
3 
1 
1 
3 
2 
2 

Comm. End Plate Assy. 
3rd Brush Plate Retain'g 
Spring 
011 Wick 
011 Guard 
Gasket 
C.E. Cap Cover 
Wick Cover 
3rd Brush Holder Plate 
Assembly 
C.E. Plate Part Assy. 

Absorbent, Bronze Brg. 
Brush - Main 
Brush - ThirQ. 
#8-32x7/16 RO.. Hd. Screw 
#8 Lock Washer 
#10 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
#10-32x5/16 Fill. Hd. Sc. 

#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
1 2 3 4 5 

GBM-24 
TC-4301A 
SX-321 
8X-715 
BX-794 

X-1270 

1 
1 
4 
1 
1 
4 

Head Band 
Two Char�e Regulator 
#10-32x5jl6 Rd. Hd. Screw 
#10-32xl 1/4 Rd. Hd. Screw 
#10-32 Square Nut 
#10 Skpf. Washer 
1 2 3 4 5 

(Issued 7-15-35) 
(R-5-10-37) 

t Service Brush Set GBM-2012. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



GAL-51 

BX-SGi 

GoAF<'-Z/(03 

� 

f
BX-870 

\� � 
'L 
�� 

36 � 
GAR-7qA 

GAI<'-78 

� 

J 
I 

G.AR-I/<;;,3A .;_�/ 

BROKEN END VICW 
OF COMM. END PLAT£ 

\ GAR'-7.5 

TO ---- -�V�rl / 

6AL-I007 

66- G 

�� 

% 

% 

TO INSULATED 
MAIN BRUSh 

GK 3BB 

MN-ZI 

k404 
-----"1 

Oh
><" t 

(j) 
m 

c 
I 

,.1::.. 
tV 
0 
,.1::.. 

(j) 
m 

z 
m 
:;:.c 

)> 
� 
0 
:;:.c 

r 
r 

c 
(f) 
� 
:;:.c 

)> 
� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBU-4204 GENERATOR PARTS LIST GBU-1204 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. 
No. Used 

( GAR-2117) 1 
GAL-44 1 
GAL-l005W 1 
GAL-1007Y 1 

:JAL-289 1 
X-755 1 
X-1425 1 
X-976 1 

GAL-1008F 1 

X-767 1 
GAR-29 2 
GAR-211 1 

GK-3813 2 
MN-21 2 
MW-20A 2 

12X-199 2 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Field Connection Ins. 
Field Coil Assy. - Comp. 

Field Coil Assy. -
Left 

C .B. Lead Assy. 
Terminal 
Terminal 

Terminal 
Field Coil Assy. -
Right 

Terminal 
Pole Piece 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 

Frame Screw 
1/4 Lock Washer 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
GAL-1279 1 Oil Thrower 
GBU-2277F 1 Armature Assembly 
GAR-171 1 Snap Ring 

GK-215 1 7/16 Plain Washer 
GR-32 1 Felt Washer Retainer 

X-258 1 #3 Woodruff Key 
X-404 1 3/32xl Cotter Pin 
X-1380 1 7/16-20 Castellated Nut 

Drive End Head Assembly & Parts Used 'Nith 

GAL-1280 
GAL-280 

GG-6 
GG-164 
GK-85 

X-196 
8X-311 

X-441 

1 Drive End Head Assy. 
1 Drive End Head 
1 Felt Guard - With 011 Well 
1 Felt Washer 
1 Paper Gasket 
3 #10 Lock Washer 
3 #10-32x3/8 Rd. Rd. Screw 
1 Ball Brg. - N.D. 7503 

Comm. End Plate Assembly & Parts Used With Miscellaneous Parts 

( GAR-2163) 
GAL-51 

GAR-73 
GAR-75 
GAR-78 
GAR-79A 
GAR-98A 
GAR-1072 

GAR-1163A 
GBF-79 
GBM-1012! 
GBM-10'13:1: 

8X-56 
X-195 

12X-196 
SX-305 

X-489 
8X-870 

X-195 
8X-305 

1 
2 

1 
1 
1 
1 
1 
1 

1 
1 
2 
1 
2 
1 
3 
1 
1 
3 
2 
2 

Comm. End Plate Assy. 
3rd Brush Plate Retain'g 
Spring 
Oil Wick 
Oil Guard 
Gasket 
C.E. Cap Cover 
Wick Cover 
3rd Brush Holder Plate 
Assem bly 
C.E. Plate Part Assy. 

Absor bent, Bronze Brg. 
Brush - Main 
Brush - ThirQ. 
#8 -32x7 I 16 Ra • Hd. screw 
#8 Lock Washer 
#10 Lock Washer 
#8 -32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
#10-32x5/16 Fill. Hd. Sc. 

#8 Lock Washer 
#8 -32xl/4 Rd. Hd. Screw 
1 2 3 4 5 

GBM-24 
TC-4301A 
8X-321 
SX-715 
8X-794 

X-1270 

1 
1 
4 
1 
1 
4 

Head Band 
Two Char&e Regulator 
#10-32x5(16 Rd. Hd. Screw 
#10-32xl 1/4 Rd. Hd. Screw 
#10-32 Square Nut 
#10 Skpf. Washer 
1 2 3 4 5 

(Issued 7-15-35) 
(R-5-10-37) 

:t: Service Brush Set GBM-2012. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



� 
Blt.-S� 

� 
F� 
�� 
3D � 

GAR-7qA. 

GAl?- 78 

GAR-11103A 

6/?0K.EN [ND VIEW 

OF CO,..,M. END f�LAT£ 

\ 

\GAR--75 

66-0 
GG-ItD4 

n-

lll 
-+ 

TO INSULA TED 

MAIN Bli.'USh 

GK 388 

MN-ZI 

..<-404 � 
·-""" t 

(j) 

OJ 

c 
I 

,J::.. 
� 
0 
,J::.. 

(j) 

m 

z 

m 

� 
-i 

0 

:::0 

r 
r 

c 

(f) 

-f 

:::0 

)> 

-f 
-

0 

z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBU-4208 GENERATOR PARTS LIST GBU-4200 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

GAL-225 
( GAR-2111A) 

GAL-44 
GAL-1005L 
GAL-1007L 

GAL-289 

X-755 

X-1425 

GAL-lOOOD 

X-976 
GAL-1224 
GAR-29 
GAR-211 

GK-38 
MN-21 
8X-59. 

X-195 
IIW-20 

X-199 
X-842 

Comm. End 

( GAR-2165A) 
GAL-51 

GAR-73 
GAR-75 
GAR-78 
GAR-79 
GAR-98 
GAR-10'72 

GAR-1165C 
GBF-79 
GBM-1012:1: 
GE1l-1013:f: 

8X-56 
X-195 
X-H?6 

8X-305 
X-489 

8X-870 
X-195 

8X-305 

No. 
Used Name or Part 

1 2 3 4 5 
1 Fuse Cover 
1 Frame & Field Assy. 
1 Field Connection Ins. 
1 Field Coil Assy. - Comp. 
1 Field Coil Assy. -

Left 
1 C.B. Lead Assy. 
1 Terminal 
l Terminal 
1 Field Coil Assy. -

Right 
1 Terminal 
1 Fuse Holder 
2 Pole Piece 
1 Insulating Bushing 
2 Pole Piece Screw 
2 Dowel Pin 
1 #8-32x3/16 Rd. Hd. Screw 
1 #8 Lock Washer 
2 Frame Screw 
2 1/4 Lock Washer 
1 FUse - 5 ampere 

Plate Assembly & Parts Used With 

1 Comm. End Plate Assy. 
2 3rd Brush Plate Rctain'g 

Spring 
1 011 Wick 
1 Oil Guard 
1 Gasket 
1 C.E. Cap Cover 
1 Wick Cover 
1 3rd Brush Holder Plate 

Assembly 
1 C.E. Plate Part Assy. 
1 Absorbent Bronze Brg. 
2 Brush - Main 
1 Brush - Third 
2 #8-32x7/16 Rd. Hd. Screw 
1 #8 Lock Washer 
3 #10 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
3 #10-32x5/16 Fill. Hd. Sc. 
2 #8 Lock Washer 
2 #8-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

Part 
No. 

GBM-21 
GBU-2116 
GAR'-171 

GR-32 
SP-229 

X-260 
X-864 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Nut 
1 Armature Assembly 
1 Snap Ring 
1 Felt Washer Retainer 
1 Drive Pulley 
1 #5 Woodruff Key 
1 .669 Lock Washer 

Drive End Head Assembly & Parts Used With 

GAM-1101A 
GAM-34 
GAM-lOlA 
GAR-63 
GAR-64 

GG-164 
X-196 
X-295 

8X-311 
X-489 

CB-4014 
CB-123 
CB-160 
PX-55 

X-196 
SX-312 

GAL-1024 
X-196 

SX-321 
X-715 

8X-794 

1 Drive End Head Assy. 
1 Oil Guard - Corrugated 
1 Drive End Head 
1 Felt Guard 
1 Bearing Retainer 
2 Felt Washer 
3 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 
3 #10-32x3/8 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 

Miscellaneous Parts 

1 Circuit Breaker Assy. 
1 Armature Spring 
1 C.B. Cover 
1 #10-32x3/16 Bdg. Hd. Screw 
2 #10 Lock Washer 
1 #10-32xl/4 Rd. Hd. Screw 
1 Head Band Assy. 
2 #10 Lock Washer 
2 #10-32x5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd • .  Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 12-29-36) 

t Service Bru.h Set GBM-2012. 

Priared ia u.s . .A. 



GAf>.-1072 

0 GAL·<i2S 

(j) 
ttJ 

c 
I 

� 
"' 
0 
(X) 

(j) 
m 

z 
m 
AJ 

> 
-I 

0 
;:c 

I 
I 

c 
(/) 
-I 
:::0 

� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBU-4209,A GENERATOR PARTS LIST GBU-4209,A 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. 
No. Used 

( GAR-2332) 1 
GAL-44 1 
GAL-1005W 1 
GAL-1007Y 1 

GAL-289 1 
X-755 1 
X-1425 1 
X-976 l 

GAL-lOOBF l 

X-767 l 
GAR-29 2 
GAR-211 1 

GK-38B 2 
MN-21 2 
MW-20 2 

X-199 2 

Name of Part 
1 2 3 4 5 
Frame & Field Assembly 

Field Connection Ins. 
Field Coil Assy. - Comp. 

Field Coil Assy. -
Left 

C.B. Lead Assy. 
Terminal 
Ter·n1na1 

Terminal 
Field Coil Assy. -
Right 

Terminal 
Pole Piece 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 

Frame Screw 
1/4 Lock Washer 

Part 
No. 

GBM-21 
GBU-2116 
GAR-171 

* 

GR-32 
* 

X-260 
X-864 

No. 
Used Name of Part 

l 2 3 4 5 
1 Armature Shaft Nut 
1 Armature Assembly 
1 Snap Ring 
1 Armature Shaft Spacer 
1 Felt Washer Retainer 
1 Drive Pulley 
1 #5 Woodruff Key 
1 .669 Lock Washer 

Drive End Head Assembly if. Parts Used With 
GAM-llOlA 
GAM-34 
GAM-lOlA 
GAR-63 
GAR�4 

1 Drive End Head Assy. 
1 Oil Guard - Corrugated 
1 Drive End Head 
1 Felt Guard 
1 Bearing Retainer 
2 Felt W�sher 
3 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 

Comm. End Plate Assembly & Parts Used With 

GG-164 
X-196 
X-295 

8X-311 
X-489 

3 #10�2x3/8 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 

( GAR-2165A) 
GAL-51 

GAR-73 
GAR-75 
GAR-78 
GAR-79 
GAR-98 
GAR-1012t 
GAR-1072 

GAR-1165C 
GBF-79 
GBJ-l013t 

BX-56 
X-195 
X-196 

BX-305 
X-489 

BX-870 
X-195 

BX-305 

1 
2 

1 
1 
1 
1 
1 
2 
1 

1 
1 
1 
2 
1 
3 
l 
1 
3 
2 
2 

Comm. End Plate Assembly 
3rd Brush Plate Retain'g 
Spring 
011 Wick 
Oil Guard 
Gasket 
C.E. Cap Cover 
Wick Cover 
Brush - Main 
3rd Brush Holder Plate 
Assembly 
C.E. Plate P art Assy. 

Absorbent Bronze Brg. 
Brush - Third 
#8-32x7/16 Rd. Hd. Screw 
#8 Lock Washer 
#10 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
#10-32x5/16 Fill. Hd. Sc. 

#8 Lock Washer 
#B-32xl/4 Rd. Hd. Screw 
1 2 3 4 5 

GAL-1024 
TC-4301B 

X-196 
8X-321 

X-715 
8X-794 

Miscellaneous Parts 

1 Head Band Assembly 
1 Two Charge Regulator 
4 #10 Lock Washer 
4 #10-32x5/16 Rd. Hd. Screw 
1 #l0-32xl 1/4 Rd. Hd. Screw 
1 #10oo32 Square Nut 

1 2 3 4 5 

(Issued 6-21-37) 

Assembly 
No. 

Armature 
Shaft Spacer 

Drive 
Pulley 

GBU-4209 
GBU-4209A 

GJ-104 
None 

t Service Brush Set GAR-20128. 

None 
SP-229 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthe1i1 
they are for reference only. By scockina aub-pana the 
complete pan no be uMmbled •• needed." 

Equipment 1: Parts Uat Binder 



� [o 
GA_B� L'f;·· �--: . G A R·79 ; I:FT . .. I 

� 

� 

� 

(j) 
m 

c 
I 

� 
"" 
0 
-.a 

..... 

)> 
(j) 
m 

z 
m 

:::0 

)> 
-I 

0 
:::0 

r 
r 

c (f) --1 :::0 
)> --1 
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBU-4210 GENERATOR PARTS LIST GBU-42llJ 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GAL-225 1 
(GAR-2226) 1 
GAL-44 1 
GAL-1005L 1 
GAL-1007L 1 

GAL-289 1 
X-755 1 
X-1425 1 
X-976 1 

GAL-1008D 1 
X-976 1 

GAL-1224 1 
GAR-211 1 

GK-38 2 
MN-21 2 
8X-59 1 

X-195 1 

1 2 3 4 5 
Cover, Fuse 
Frame & Field Assy. 

Insulation, Field Connection 
Coil Assy ., Field, Comp. 

Coil Assy ., Field, Left 
Lead Assy. 

Terminal 
Terminal 

Terminal 
Coil Assy ., Field, Right 

Terminal 
Holder, Fuse 
Bushing, Insulating 
Screw, Pole Shoe 
Pin, Dowel, Head Locating 
Screw, Field Lead, Rd. hd., 
#8-32x3jl6 
Washer, Lock, Field Lead, 
#8 

MW -20A 2 Bolt, Thru 
X-199 2 Washer, Lock, Thru Bolt, 1/4 
X-842 1 Fuse, 5 Amps. 

Comm. End Head Assembly & Parts Used With 
(GAR-2165) 1 Head Assy., Comm. End 
GAL-51 2 Spring, Retaining, 3rd 

GAR-73 
GAR-78 
GAR-79A 
GAR-98A 
GAR-1072 
GAR-1165A 
GBF-79 

GBM-1012t 
GBM-1013t 
GBW-72 
GBW-72 

8X-56 

12X-196 

X-489 

8X-870 

X-195 
8X-305 

1 
1 
1 
1 
1 
1 
1 

2 
1 
1 
1 
2 

3 

1 

3 

3 
3 

Brush Plate 
Wick, Felt 
Gasket, Cover 
Cover, Comm. End 
Cover, Wick 
Plate, 3rd Brush 
Head Assy ., Partial, C .E. 

Bearing, Absorbent 
Bronze 

Brush, Main 
Brush, Third 
Oil Guard 
Gasket, Oil Guard 
Screw, Plate Retaining, 
Rd. hd., #8-32x7 /16 
Washer, Lock, Cover Sc., 
#10 
Oiler, Hinge Top, Press in, 
1/4 
Screw, Cover, Fil. hd., 
#10-32x5j16 

Washer, Lock, Brush Lead, #8 
Screw, Brush Lead, Rd. hd., 
#8-32x1j4 
1 2 3 4 5 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 
1 2 3 4 5 

GBM-21 1 Nut, Armature Shaft 
GBU-2116 1 Armature Assy. 
GAR-171 1 Snap Ring 

GJ-104 1 Spacer, Armature Shaft 
GR-32 1 Retainer, Felt Washer 

X-260 1 Key, Woodruff, #5 
X-864 1 Washer, Lock, Arm. Shaft, .669 

Drive End Head Assembly & Parts Used With 
GAM-l101A 1 Head Assy ., Drive End 
GAM-34 1 Retainer, Felt Washer, Outer 
GAM-lOlA 1 Head 
GAR-63 1 Retainer, Felt Washer, Inner 
GAR-64 1 Retainer, Bearing 

GG-164 2 Washer, Felt 
X-196 3 Washer, Lock, Retainer Sc., 

#10 
X-295 

8X-311 

X-489 

CB-4014 
CB-123 
CB-160S 
PX-55 

X-196 
8X-312 

GAL-1024B 
X-196 

8X-308 

8X-321 

8X-794 

1 
3 

1 

Bearing, Ball, S.A.E. #203 
Screw, Retainer, Rd. hd., 
#10-32x3j8 
Oiler, Hinge Top, Press in, 1/4 

Miscellaneous Parts 

1 Relay Assy ., Cutout 
1 Spring, Armature 
1 Cover 
1 Screw, Arm. Term., Bdg. hd., 

#10-32x3jl6 
2 Washer, Lock, Term. Sc., #10 
1 Screw, Bat. Term., Rd. hd., 

#10-32xlj4 
1 Band, Cover 
2 Washer, Lock, Cutout Relay Mtg., 

#10 
1 Screw, Cover Band, Rd. hd., 

#10-32x1 3/8 
2 Screw, Mtg., Cutout Relay, 

Rd. hd., #10-32x5j16 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

(Issued 3-14-44) 

t Brush Set, Service, GBM-2012. 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Pans List Binder 



� 

p 

_eJ__ 

E 

� 
GAR-64 

GG-1�4 

�-63 

� ... 
�I 
� 

GAM-10/A 

0 
lJj 
� 
I 

� 
N 
..... 

0 

0 
ttl 
z 
ttl 
:::0 
> 
� 
0 
:::0 
-

t-t 
t-t 
� 
en 

� 
:::0 
> 
� 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBU-4211 GENERATOR PARTS LIST GBU-4211 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

GAL-225 1 
(GAR-3230) 1 
GAL-44 1 
GAL-1224 1 
GAL-2005L 1 
GAL-1007W 1 
GAL-298 1 

X-755 1 
X-1425 1 
X-976 1 

GAL-1008D 1 
X-976 1 

GAR-211 1 
GK-38 2 
MN-21 2 

8 X-59 1 

X-195 1 

MW-20A 2 
X-199 2 
X-842 1 

1 2 3 4 5 
Cover, Fuse 
Frame & Field Assy. 

Insulation, Field Connection 
Holder, Fuse 
Coil Assy ., Field, Comp. 

Coil Assy ., Field, Left 
Lead Assy. 

Terminal 
Terminal 

Terminal 
Coil Assy ., Field, Right 

Terminal 
Bushing, Insulating 
Screw, Pole Shoe 
Pin, Dowel, Head Locating 
Screw, Field Lead, Rd. hd., 
#8-32x3j16 
Washer, Lock, Field Lead, 
#8 

Bolt, Thru 
Washer, Lock, Thru Bolt, 1/4 
Fuse, 5 Amperes 

GAR-1177 
GBU-2227 

X-157 

X-263 
X-3:>8 
X-404 

1 2 3 4 5 
1 Oil Thrower 
1 Armature 
1 Nut, Armature Shaft, Hex., 

1/2-20 
1 Key, Woodruff, #8 
1 Washer, Plain, Arm. Shaft, 1/2 
1 Pin, Cotter, 3j32x1 

Drive End I:Iead Assembly & Parts Used With 

GAR-1229 1 Head Assy ., Drive End 
GAR-229 1 Head 

GX-9 1 Retainer, Bearing 
GX-10 1 Gasket 

X-196 3 Washer, Lock, Retainer Screw, 
#10 

8X-311 

X-378 

CB-4014 
CB-123 

3 

1 

Screw, Retainer, Rd. hd., 
#10-32x3j8 
Bearing, Ball, Shielded, S.A.E. 
#204 

Miscellaneous Parts 

1 Relay Assy ., Cutout 

Comm. End Head Assembly & Parts Used With CB-160S 
1 Spring, Armature 
1 Cover 

(GAR-3164A) 1 
GAL-51 2 

GAR-73 1 
GAR-78 1 
GAR-79 1 
GAR-98A 1 
GAR-1012t 2 
GAR-1072L 1 
GAR-1164C 1 
GBF-79 1 

GBJ-1013t 1 
GBW-72 1 
GBW-73 1 

8X-56 2 

12X-196 3 

X-489 1 

8X-870 3 

X-195 3 
8X-305 3 

Head Assy., Comm. End 
Spring, Retaining, 3rd. 
Brush Plate 
Wick, Felt 
Gasket, Cover 
Cover, Comm. End 
Cover, Wick 
Brush, Main 
Plate, 3rd. Brush 
Head Assy., Partial, C.E. 

Bearing, Absorbent 
Bronze 

Brush, Third 
Oil Guard 
Gasket, Oil Guard 
Screw, Plate Retaining, 
Rd. hd., #8-32x7 /16 
Washer, Lock, Cover Screw, 
#10 
Oiler, Hinge Top, Press in, 
1/4 
Screw, Cover, Fil. hd., 
#10-32x5j16 

Washer, Lock, Brush Lead, #8 
Screw, Brush Lead, Rd. hd., 
#8-32x1j4 
1 2 3 4 5 

PX-55 

X-196 
8X-312 

GAL-1024C 
X-196 

8X-321 

X-715 

8X-794 

1 Screw, Arm. Term., Bdg. hd., 
#10-32x3j16 

2 Washer, Lock, Term. Sc., #10 
1 Screw, Bat. Term., Rd. hd., 

#10-32x1j4 
1 Band, Cover 
2 Washer, Lock, Cutout Relay Mtg., 

#10 
2 Screw, Mtg., Cutout Relay, 

Rd. hd., #10-32x5j16 
1 Screw, Cover Band, Rd. hd., 

#10-32x1 1/4 
1 Nut, Cover Band, Square, #10-32 

1 2 3 4 5 

(Issued 3-14-44) 

t Brush Set, Service, GAR-20128. 

Printed in U.S. A. 

"NOTE: Where parr numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



8x-S6 

GAL-Sf 

G1'9L·ces 

� 
---� 
-'/L ·IC'i?4 B 

6�3 
�� 

rl 

0 
tll 
c::: 
I 

� 
� 
...... 
...... 

0 
t:%j 
z 
t:%j 
:::0 
> 
1-j 
0 
:::0 
........ 

t"'4 
t"'4 
c::: 
rn 

1-j 
:::0 
> 
1-j 
........ 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBU-4212 GENERATOR PARTS LIST GBU-4212 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used With 
Part No. 
No. Used Name of Part 

GAL-225 1 Fuse Cover 
(GAR-2232) 1 Frame & Field Assy. 
GAL-44 1 Field Connection Ins. 
GAL ... l005L 1 FIELD COIL ASSY., 

COMPLETE 
GAL-10071 1 Field Coil Assy ., Left 
GAL-289 1 Lead Assy. 

X-755 1 Terminal 
X-1425 1 Terminal 
X-976 1 Terminal 

GAL�-1008D 1 Field Coil Assy., Right 
X-976 1 Terminal 

GAL·l224 1 Fuse Holder 
GAR-211 1 Insulating Bushing 

GK-38 2 Pole Shoe Screw 
MN-21 2 Dowel Pin 
BX-59 1 #8-32x3j16 Rd. Hd. Sc. 

12X-195 1 #8 Lockwasher 
MW-20A 2 Thru Bolt 

X-199 2 1/4 Lockwasher 
X-842 1 Fuse, 5 Amp. 

Part No. 
No. Used Name of Part 

GBM-21B 
GBU-2116F 
GAR-171 

GJ-104 
GR-32 

X-26b 
X-864 

1 Armature Shaft Nut 
1 ARMATURE ASSEMBLY 
1 Snap Ring 
1 Armature Shaft Spacer 
1 Felt Washer Retainer 
1 #5 Woodruff Key 
1 .669 Lockwasher 

Drive End Head Assembly & Parts Used With 
GAR-1�31 1 Drive End Head Assy. 
GAM-34A 1 Oil Guard, Corrugated 
GAR-63 1 Felt Gu'\td 
GAR-64 1 Bearing Retainer 
GAR-231 1 Drive End Head 

GG-164 2 Felt Washer 
X-196 3 #10 Lockwasher 
X-295 1 BALL BEARING, S.A.E. 

#203 
BX-311 3 #10-32x3f8 Rd. Hd. Sc. 

X-489 1 1/4 Oiler 

Miscellaneous Parts 
Comm. End Head Assembly & Parts Used With 

CB-4014 
CB-123 
CB-160S 
PX-55 

1 RELAY ASSY ., CUTOUT 
GAR-2165 1 
GAL-51 2 

GAR-73 1 
GAR-78 1 
GAR-79A 1 
GAR-98A 1 
GAR-1072 1 

GAR-1165A 1 
GBF-79 1 
GBM-1012t 2 
GBM-1013t 1 
GBW-72 1 
GBW-73 1 

BX-56 2 
12X-196 3 

X-489 1 
BX-870 3 

X-195 3 
BX-305 3 

Comm. End Head Assy. 
3 rd Brush Plate Retaining 
Spring 
Oil Wick 
Gasket, Cover 
C.E. Cap Cover 
Wick, Cover 
3rd. Brush Holder Plate 
Assy. 
C.E. Head Part Assy. 
ABSORBENT BRONZE BRG. 
Brush, Main 
Third, Brush 
Oil Guard 
Gasket, Oil Guard 
#8-32x7j16 Rd. Hd. Sc. 
# 10 Lockwasher 
1/4 Oiler 
#10-32x5j16 Fill. Hd. Sc. 

# 8 Lockwasher 
# 8-32xlj4 Rd. Hd. Sc. 

X-Hl6 
BX-312 

GAL-1024B 
X-196 

BX-321 
BX-714 
BX-794 

1 Armature Spring 
1 Cover, Relay 
1 #10-32x3J16 Bdg. Hd. Sc. 
2 #10 Lockwasher 
1 #10-32xlj4 Rd. Hd. Sc. 
1 Cover Band 
2 #10 Lockwasher 
2 #10-32x5Jl6 Rd. Hd. Sc. 
1 #10-32x1 1J2 Rd. Hd. Sc. 
1 #10-32 Square Nut 

t BRUSH SET, SERVICE GBM-2012. 

UNIT APPLICATION 

GBU-4212 Buda, Hanson Clutch 
& Machine Co. 

(Issued 4-13-50) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBU-4213A GENERATOR PARTS LIST GBU-4213A 

Frane & Field Assy. & Parts Used With 

Part 
No. 

(GAR-2332) 
GAL-44 
GAL-1005W 
GAL-l007Y 
GAL-289 

X-755 
X-1425 
X-976 

GAL-1008F 
X-767 

GAR-29 
GAR-211 

GK-38 
MN-21 
'W/V-20 

X-199 

No. 
Used Name of Part 

l 2 3 4 5 
l Frame & Field Assembly 
l Field Connection Ins. 
l FIELD COIL ASSY.- Comp. 
1 Field Coil Assy.-Left 
l C.B. Lead Assembly 
1 Terminal 
l Terminal 
1 Terminal 
1 Field Coil Assy.-Right 
1 Terminal 
2 Pole Piece 
1 Insulating Bushing 
2 Pole Piece Screw 
2 Dowel Pin 
2 Frame Screw 
2 l/4 Lock Washer 

Comm. End Plate Assy. & Parts Used With 

(GAR-2165) 
GAL-51 

GAR-73 
GAR-75 
GAR-78 
GAR-79A 
GAR-98A 
GAR-1072 

1 Comm. End Plate Assembly 
2 3rd Brush Plate Retaining 

Spring 
· 

l 
1 
1 
1 
1 
1 

Oil Wick 
Oil Guard 
Gasket 
c. E. Cap Cover 
Wick Cover 
3rd Brush Holder Plate 
Assembly 

GAR-ll65A l C. E. Plate Part Assy. 
GBF-79 1 ABSORBENT BRONZE BRG. 
GBM-1012t 2 Brush - Main 
GBM-l013t l Brush - Third 

8X-56 2 �8-32x7/l6 Rd. Hd. Sc. 
X-195 l 8 Lock Washer 

12X-196 3 10 Lock Washer 
8X-305 1 8-32xl/4 Rd. Hd. Sc. 

X-489 l l/4 Oiler - Press in Type 
8X-870 3 #l0-32x5/l6 Fill. Hd. Sc. 

X-195 2 #8 Lock Washer 
8X-305 2 #8-32xl/4 Rd. Hd. Screw 

Armature Assembly & Parts Used With 

GBM-21 
GBU-2116 
GAR-171 

GR-32 
SP-298 

X-260 
X-864 

1 Armature Shaft Nut 
l ARMATURE ASSEMBLY 
1 Snap Ring 
l Felt Washer Retainer 
1 Drive Pulley 
l #5 Woodruff Key 
l .669 Lock Washer 

1 2 3 4 5 

Drive End Head Assy. & Parts Used With 

Part No. 
No. Used 

GAM-1101A l 
GAM-34 1 
GAM-lOlA 1 
GAR-63 1 
GAR-64 1 

GG-164 2 
X-196 3 
X-295 1 

8X-311 3 
X-489 l 

Name of Part 
1 2 3 4 5 
Drive End Head Assembly 

011 Guard - Corrugated 
Dri·re End Head 
Felt Guard 
Bearing Retainer 
Felt Washer 
#10 Lock Washer 
B ALL BRG, - S.A.E. #203 
#l0-32x3/8 Rd. Hd. Sc, 
l/4 Oiler - Press in Type 

Miscellaneous Parts 

GAL-1024 
TC-4301B 

X-196 
SX-321 

X-715 
8X-794 

1 
l 
4 
4 
1 
1 

Head Band Assembly 
TWO CHARGE REGULATOR �10 Lock Vvasher 

10-32x5/l6 Rd. Hd. Screw 
10-32xl 1/4 Rd·, Hd. Screw 
10-32 Square Nut 

l 2 3 4 5 

(Issued 5-2-40) 

t Service BRUSH SET GBM-2012AS. 

UNIT APPLICATION 

GBU-4213A Towtlotor1 Inc. 

Primed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts l.ist Binder 



� 

�� 
·r --

/YJID � 
j 

.. �� 
., 
iax-a7o 

<!!X-305 

X-489 

BROX£N eND VIEW 
OF COMM. END He�D 

G 

� 

� 

� 

� 

� 

(j) 
to 

c 
I 

� 
t-V 
...... 

w 

)> 

(j) 
m 
z 
m 
;v 
)> 
-i 

0 
;v 

r 
r 

c 
U) 
-i 
:;:o 
)> 
-i 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT_& PARTS LISTS 

GBU-4214 GENERATOR PARTS LIST GBU-4214 

Frame & Field Assy. & Parts Used With 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
(GAR-2285) 

GAL-44 
GAL-1005W 
GAL-1007Y 
GAL-289 

X-755 
X-1425 
X-976 

GAL-1008F 
X-767 

GAR-29 
GAR-211 

GK-38 
MN-21 
Mfl-20 

X-199 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
2 
2 
2 
2 

Frame & Field Assembly 
Field Connection Ins. 
FIELD COIL ASSY.- Comp. 

Field Coil Assy.-Left 
C.B. Lead Assembly 

Terminal 
Terminal 

Terminal 
Field Coil Assy.-Right 

Terminal 
Pole Piece 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 

Frame Screw 
l/4 Lock Washer 

Como. End Plate Assy. & Parts Used With 

(GAR-2163A) 
GAL-51 

GAR-73 
GAR-75 
GAR-78 
GAR-79B 
GAR-98A 
GAR-1012t 
GAR-1072 

GAR-11630 
GBF-79 
GBJ-l013t 

8X-56 
8X-62 

X-195 
BX-305 

X-489 
X-195 

8X-305 

1 
2 

1 
1 
l 
l 
1 
2 
l 

l 
1 
l 
2 
3 
1 

l 
2 
2 

Comm. End Plate Assembly 
3rd Brush Plate Retaining 
Spring 
Oil Wick 
Oil Guard 
Gasket 
c. E. Gap Cover 
Wick Gover 
Brush - Main 
3rd Brush Holder Plate 
Assembly 
C. E. Plate Part Assy. 

ABSORBENT BRONZE ERG. 
Brush - Third �8-32x7/l6 Rd. Hd. Screw 

10-32x3/8 Flat Hd. Sc. 
8 Lock Washer 

#8-32xl/4 Rd. Hd. Screw 
l/4 Oiler - Press in Type 

#8 Lock Washer 
#B-32xl/4 Rd. Hd. Screw 

Armature Assembly & Parts Used With 

GAR-1177 
GBU-2240 

X-156 
X-263 
X-358 
X-404 

1 Oil Thrower Assembly 
1 ARMATURE ASSEMBLY 
1 1/2-20 Castellated Nut 
1 #B Woodruff Key 
1 1/2 Plain Steel Washer 
1 3/32xl Cotter Pin 

1 2 3 4 5 

Drive End Head Assy. & Parts Used With 

Part No. 
No. Used 

GAR-1096 
GAR-95 
GAR-96 

GX-9 
GX-10 

X-196 
8X-311 

X-378 

1 
1 
1 
1 
1 
3 
3 
1 

Name of Part 
1 2 :} 4 5 
Drive End Head Assembly 

Felt Washer 
Drive E;;d Head 
D. E. Packing Retainer 
Gasket 
#10 Lock Wash er 
#10-32x3/8 Rd. Hd. Screw 
BALL ERG.- S.A.E. #204 
Oil Seal 

Miscellaneous Parts 

GAL-1024 
TC-4301B 

X-196 
BX-321 

X-715 
BX-794 

1 
1 
4 
4 
1 
1 

Head Band Assembly 
T WO CF.UL�GE REGULATOR �10 Lock Washer 

10-32x5/16 Rd. Hd. Screw 
10-32xl 1/4 Rd. Hd. Screw 
10-32 Square Nut 

1 2 3 4 5 

(Issued 5-2-40) 

+ Service BRUSH SET GBM-2012AS. 

UNIT APPLICATION 

GBU-4214 Hercules, Worthin�on 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



� 

� 

� 

X-489 

6'X-62 

GBF-79 

I
I
. 
II
. 1 1 II 

� j 
/i 
I� 
/G,QR-798 

GBo/-/0/.3 

GAR-75 

X-97<0 

TO TH/RO BRUSH 

Gff-.38 

TO /NSl/l-'lT£0 

/'?,<//#BRUSH 

G,<1L-/007Y 

X-7.S.S 

� 

E}!Emi 

TO AR/'1-'lTUR£ T£R/"'IN4L 

GAR-SfO 

G,</R-//77 

�.se 

I 
' 

� 
GX-/0 

GX-9 

(j) 
a:J 

c 
I 

� 
......, 
-

� 

(j) 
m 
z 
m 
;;c 

� 
0 
:::0 

r 
r 

c (f) -I ;v 
� 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBU-4216, A, B GENERATOR PARTS LIST GBU -4216, A, B 

(Issued 4-28-55) 

Frame & Field Assembly & Parts Used With Drive End Head Assembly & Parts Used With 
Part No. Part No. 
No. Used Name of Part No. Used Name of Part 

GAR-23488 1 Frame & Field Assembly GAM-1101D 1 Head Assy., Drive End 
GAL-44 1 Insulation, Field Connection GAM-101 1 Head, Drive End 
GAL-1005W 1 COIL ASSEMBLY, FIELD, GBM-124 1 Gasket, Brg. Retainer 

COMPLETE GBM-125 1 Retainer, Felt Washer, 
GAL-1007Y 1 Coil Assy. , Field, Left Inner 
GAL-289 1 Lead Assembly GBM-127 1 Retainer, Bearing 

X-755 1 Terminal GBM-128 1 Retainer, Felt Washer, 
X-1425 1 Terminal Outer 
X-976 1 Terminal GG-164A 2 Washer, Felt 

GAL-1008F 1 Coil Assy. , Field, Right GGW-52 3 Screw, Brg. Retainer, 
X-767 1 Terminal Rd. Hd. #10-32xl/2 

GAR-21 1 1 Bushing, Insulating 12X-196 3 Lockwasher, Retainer 
GK-38 2 Screw, Pole Shoe Screw, #10 
MN-21 2 Pin, Dowel X-441 1 BEARING BALL, SHIELDED, 

MW-20A 2 Bolt, Thru S. A. E. #203 
12X-199 2 Lockwasher, Thru Bolt, 1 /4 X-2961 1 Oiler 

Comm. End Head Assembly & Parts Used With Miscellaneous Parts 

GAR-2012S 1 BRUSH SET, SERVICE 
GAR-2165S 1 Head Assy. , Comm. End 
GAL-51 2 Spring, Retaining, 3rd 

Brush Plate 
GAR-73 1 Wick, Felt 
GAR-78 1 Gasket, C. E. Cover 
GAR-79A 1 Cover, Comm. End 
GAR-98A 1 Cover, Wick 
GAR-1072 1 Plate, 3rd Brush 
GAR-1165A 1 Head Assy., Partial, C. E. 
GBF-79 1 BEARING, ABSORBENT 

BRONZE 
GBW-72 1 Oil Guard 
GBW-73 1 Gasket, Oil Retaining 

8X-56 2 Screw, Retaining Spring, 
Rd. Hd. #8-32x7/16 

12X-196 3 Lockwasher, Cover Sc., #10 
X-489 1 Oiler 

8X-870 3 Screw, C. E. Cover, Fill. 
Hd. #10-32x5/16 

12X-195 3 Loc kwasher, Lead Screw, #8 
8X-305 3 Screw, Brush Lead, Rd. Hd. 

#8-32xl/4 

GAL-1024 1 
TC-4301B 1 

12X-196 4 
• 4 

8X-714 1 

8X-794 1 

Band, Cover 
REGULATOR, TWO CHARGE 
Lockwasher, Mtg. Screw, #10 
Screw, Regulator Mtg. , Rd. 
Hd. #10-32x5/16 
Screw, Cover Band, Rd. Hd. 
#10-32x1 1/2 
Nut, Cover Band, Square 
#10-32 

* See table following parts list for part number 
applying to assembly wanted. 

Assembly Armature Drive Rd. Hd. 
No. Shaft Nut Pully Screw 

GBU-4216 GBM-21B None 8X-321 
GBU-4216A SP-834 SP-786 8X-1 515 
GBU-4216B GBM-21B SP-861 8X-321 

Armature Assembly & Parts Used With 

* 1 
GBU-2116F 1 
GAR-171 1 

GJ -104 1 
GR-32 1 

* 1 
X-260 1 

12X-864 1 

Nut, Arm. Shaft, D. E. 
ARMATURE ASSEMBLY 

Snap Ring UNIT 
Spacer, Arm. Shaft 
Retainer, Felt Washer GBU-4216, A, B 
Pulley, Drive 
Key, Woodruff, C. E., #5 
Lockwasher, Shaft, D. E. 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

APPLICATION 

Towmotor 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQCJIPMENT & PARTS LISTS 
GBU-480 1  GENERATOR PARTS LIST GBV--4801 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Us�d With 

Part 
No. 

No. 
Used 

(GBU-2001 )  1 
GAL-44 1 
GAL-1005AN 1 
GAL-1007L 1 
GAL-289 1 

X-755 1 
X-1425 1 
X-976 1 

GAL-1008A 1 
X-959 1 

GAR-29 2 
GAR-211 1 

GK-38 2 
MN-21 2 

8X-140 1 
X-194 1 

SX-1008 1 
MW-20A 2 

X-199 2 

Name of Part 
1 2 3 4 5 
Frame & Field Assy. 

Insulation, Field Connection 
COIL ASSY ., FIELD, Comp. 

Coil Assy ., Field, Left 
Lead Assy., C.B. 

Terminal 
Terminal 

Terminal 
Coil Assy., Field, Righl 

Terminal 
Pole Piece 
Bushing, Insulatmg 
Screw, Pole Piece 
Pin, Dowel 
Nut, Hex., #6-32 
Washer, Lock, #6 
Scre·N, Rd. Hd., #6-32x9j16 

Screw, Frame 
Washer, Lock, Frame Screw, 
1/4 

Part 
No. 

No. 
Used Name of Part 

1 2 3 4 5 
GBM-21 1 Nut, Arm;o.ture Shaft 
GBU-2244 1 ARMATUEE ASSY. 
GAR-171 1 Snap r:.;ng 

GJ-104 1 Spacer, A:'Ll Shaft 
GR-32 1 Retainer, Felt Washer 

X-260 1 Key, Woodruff #5 
X-864 1 Washer, Lock, Arm. Shaft, .669 

Drive End Head Assembly & Parts Used With 

GAM-111 0  1 Head Assy., Drive End 
GAM-34 1 Retainer, Felt Washer, Outer 
GAM-110 1 Head 
GAR-63 1 Retainer, Felt Washer, Inner 
GAR-64 1 Retainer. Bearing 

GG-164 2 Washer, I•'elt 
X-196 3 Washer, Lock, #10 

8X-31 1 3 Screw, Rd. Hd., #10-32x3/8 
X-441 1 BEARING, BALL, SHIELDED, 

S.A.E. #203 
X-489 1 Oiler, Press in Type, 1/4 

Comm. End Head Assembly & Parts Used With Miscellaneous Parts 

(GBM-2090) 1 Head Assy., Comm. End 
GAR-73 1 Wick, Felt 
GAR-98A 1 Cover, Wick 
GAR-1014A 1 Plate, 3rd. Brush 

CB-4014 
CB-123 
CB-160S 
PX-55 

GBM-1012At 2 BRUSH, MAIN 
GBM-1013At 1 BRUSH, THIRD X-196 

GBM-1090A 1 Head Assy ., Partial, Comm. 1 8X-312 

GAR-219 1 
GAR-221 1 
GBF-79 1 

GBM-1071R 1 
GAR-219 1 
GAR--221 1 

X-195 2 
8X-304 2 

GBW-69 l 
GBW-72 1 
GBW-73 1 

End I Arm, Brush GAL-1024 

Spring, Brush I X-196 

BEARING, ABSORBENT 

I
' 

BRONZE 8X-321 

Holder Assy ., Main Brush i 
Arm, Brush : 8X-715 

Spring, Brush ,. Washer, Lock, #8 8X-794 

Screw, Rd. Hcl., #8-32x 
5/16 

Gasket, Cover 
Oil Guard 
Gasket, Oil Heta1:1ins 

1 CIRCUIT BREAKER 
1 Spring, Armature 
1 Cover 
1 Screw, Arm. Term., #10-32x 

3/1 6  
2 Washer, Terminal , *10 
1 Screw, Battery Terminal., 

#1 0-32x1/4 
1 Ba11d, Head 
2 Washer, Lock, Regulc;tol· Mtg., 

#10 
2 Screw, Mtg., ReguLtor, Rd. Hd., 

#10-32x5jl6 
1 Screw, Head Band, Rd. Hd., 

#10-32x1 l/4 

1 Nut, Head Band, Square, #10-32 
1 2 3 4 5 

(Issued 10-22-43) 

GBW-1068 1 Cover, Comm. End ·1 Brush Set, Service, GBM-2012AS. 

GCJ -51 1 

X-195 5 
8X-305 1 
8X-311 1 
SX-888 4 

X 195 2 
8X-305 2 

Spring, Retainlnr�, :lrci. Br"si 
Plate 
Washer , Lock, #8 
Screw, Hd. Hd., #8-32xl/4 
Screw, Rd. He!., d0-32x3/8 

Screw, Fill. He! . . #8-32x5/l (; 
Washer, Lock, Brush Lead, "8 

Screw, Brush Lead, Hcl-hd., 
#8-�2xl/4 

1 2 3 4 5 

Prinru_1 ir; C. S. A. 

":\'OlT: \\'ht:re pJn nun hers d.rt: shown 1n p.tn·nrhesis 
thf..'y .lr'--' lnr rden:rh-t' n'll�. B� stockinh .<>uh-p.urs the 

comp!t:tc pJn ldn ht: .n�t fllhh:d .t5 ntTdcd." 

File in 
E�l.•pmen: & Pans List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBW-4602 GENERATOR PARTS LIST GBW-4602 

Fra.r:1e & Field Assy. & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

(GB'N-2036) 
GAA-32 
GAL-44 
GBJ-31 
GAA-27 

X-1425 
GB'N-29 
GBW-34 
GBW-66 
GBVl-67 
GBVi-1005 
GBW-58 
GB'N-1007 

X-847 
GBW-1008 
GCT-25 
GCY-25 

GK-38 
MN-21 
8X-177 

12X-193 
12X-196 

8X-349 
8X-361 
8X-1377 
GK-20 
BX-177 

12X-193 
12X-196 

X-199 
8X-321 
8X-1377 

No. 
Used 

1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
2 
1 
1 
2 
2 
1 
1 

Name of Part 
1 2 3 4 5 
Frame & Field Assembly 

Terminal Post Top Ins. 
Field Connection Ins. 
Terminal Post Lead Assy. 

Terminal Post 
Terminal 

Pole Piece 
Insulating Washer 
Terminal Post Bottom Ins. 
Terninal Post Bottom Ins. 
FIELD COIL ASSY.- Comp. 

Ter:uinal Post 
Field Coil Assy.-Left 

Terr.llnal 
Field Coil - Right 

Insulating Bushing 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
#10 Plain Washer 
1/4 Plain Washer 
#10-32 Hex. Nut 

Frame Screw 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
1/4 Loclc Washer 
#l0-32x5/16 Rd. Hd. Screw 
#10-32 Hex. Nut 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
GAR-1177 
GBM-21 
GBW-2037F 
GAR-171 

GK-174 
SP-96C 

X-156 
X-258 
X-263 
X-404 
X-864 

Drive End 
GAR-1096A 
G.A...-q-95 
GAR-96A 

GX-9 
GX-10 

X-196 
BX-311 

X-378 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

Oil Thrower Assembly 
Armatu re Shaft Nut 
ARMATURZ ASSEI1ffiL Y 

Snap Ri"l[; 
1/2 Plain Washer 
Venti latinG Fan 
1/2-20 Castellated Nut 
#3 Woodruff Key 
#8 Woodruff Key 
3/32xl Cotter Pin 
.669 Lock Washer 

Head Assy. & Parts Used With 
1 Drive End Head Assembly 
1 Felt Hasher 
1 Drive End Head 
1 D. E. Packing Retainer 
1 Gasket 
3 #10 Lock Washer 
3 #l0-32x3/8 Rd. Hd. Sc. 
1 BALL ERG. - Oil Seal 

Miscellaneous Parts 

GB\'l-24B 
8X-715 
BX-794 

1 Head Band Assembly 
1 #l0-32xl 1/4 Rd. H d. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 7-31-40) 

Conn. End Plate Assy. & Parts Used Vfith 

D A-39 
D A-132 

GAB-188 
GAR-82 
GAR-83 
GBJ-25 
GBW-2038 
GBW-1012t 

X-195 
8X-305 
GR-32 

X-62 
X-195 
X-295 

SX-305 
X-489 

2 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
6 
1 
1 
1 
1 

Flat Oil Guard 
Felt ViasilGr 
Felt Washer 
Air Deflector 
Corum. End Cap Cover 
End Cap Cover Gasket 
Comm. End Plate Assembly 

Brush - Main 
#B Lock ·::asher 
#B-32xl/4 Rd. Hd. Screv1 

t SERVICE BRUSH SET GBW-2012S. 

Felt '/iasher Retainer 
#l0-32x3/8 Flat Hd. Screw 
#8 Lock ·;:asher 
BALL BEARIIJG - S.A.E. #203 
#8-32xl/4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
1 2 3 4 5 

NOTE:- VRB-4003A CURREliT-VOLTAGE REGULATOR 
is used with but is not part of 
this generator. 

mnT 

GBW-4602 

Printed in U.S. A. 

"NOTE: Where part numhers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

APPLICATION 
·---

White Motor' Car co. 

File in 
Equipment & Parts List Binder 



GBW-1012 

I I\,...! I� 
·J:'1 

� 

X-1425 __ 

ro INSULATED 

Bff!USH 

� � 

��l 
I 

X-15<0 I 

X-404 

(j) 
cc 

� 
I 

.J::a.. 
(). 
0 
JIV 

(j) 
m 
z 
m 
;;c 

� 
0 
;:c 

r 
r 
c 
(f) 
-I 

� 
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBW-4802 GENERATOR PARTS LIST GBW-4802 

Frame & Field Assembly & Parts Used With Comm. End Head Assy. & Parts (Cont'd.) 
Part No. 
No. Used Name of Part 

(GBW-2048) 1 Frame & Field Assy. 
GAA-32 1 Washer, Ins., Arm. Term. 
GAL-44 1 Insulation, Field Connection 
GBW-34 1 Washer, Ins., Field Term. 
GBW-40 1 Lead Assy, 
GAA-27 1 Stud, Arm. Term, 

X-847 1 Terminal 
GBW-66 1 Insulation, Arm. Term., 

Inner 
GBW-67 1 Insulation, Field Term., 

Inner 
GBW-1005A 1 FIELD COIL ASSY., 

COMPLETE 
GBW-1007A 1 Field Coil Assy., Left 

IG-821 1 Terminal 
GBW-1008 1 Field Coil, Right 
GEB-58 1 Stud, Field Term. 
GCT-25 1 Bushing, Ins., Arm. Term. 
GCY-25 1 Bushing, Ins., Field Term. 

GK-38 2 Screw, Pole Shoe 
MN-21 2 Pin, Dowel 

BX-177 2 #14-24 Hex, Nut 
12X-193 2 #14 Lockwasher 
12X-196 2 #10 Lockwasher 

BX-349 1 #10 Plain Washer 
BX-361 1 1/4 Plain Washer 
BX-1377 2 #10-32 Hex. Nut 

GK-20 2 Thru Bolt 
12X-196 1 # 10 Lockwasher 
12X-199 2 1/4 Lockwasher 

BX-321 1 #10-32x5/16 Rd. Hd. Screw 

Part No. 
No, Used Name of Part 

BX-305 
X-489 

BX-726 
X-1270 
X-1621 

2 #8-32x1j4 Rd. Hd. Sc. 
1 1/4 Oiler 
3 #10-32x7 /16 Bdg. Hd. Sc. 
3 # 10 Skpf. Washer 
3 #10 Skpf, Washer 

Armature Assembly & Parts Used With 

GAR-1177 1 Oil Thrower 
GBM-21B 1 Armature Shaft Nut, C.E. 
GBW-2037F 1 ARMATURE ASSY. 
GAR-171 1 Snap Ring 

GK-174 1 1/2 Plain Washer 
SP-96C 1 Ventilating Fan 

X-156 1 1/2-20 Castellated Nut 
X-258 1 #3 Woodruff Key, C.E. 
X-263 1 #8 Woodruff Key, D.E. 
X-404 1 3f32x1 Cotter Pin 

12X-864 1 Lockwasher, Shaft, C.E. 

Drive End Head Assembly & Parts Used With 

GAR-1096A 1 Drive End Head Assy. 
GAR-95 1 Felt Washer 
GAR-96A 1 Drive End Head 

GX-9 1 Bearing, Retainer 
GX-10 1 Gasket 

X-196 3 #10 Lockwasher 
BX-311 3 #10-32x3J8 Rd. Hd. Sc. 

X-378 1 BALL BEARING, S.A.E. 
#204 

Comm. End Head Assy. & Parts Used With GBW-24B 
BX-714 
8X-794 

Miscellaneous Parts 

1 Band, Cover 
DA-39 2 
DA-132 1 

GAB-188 1 
GAR-82 1 
GAR-83A 1 
GBJ-25 1 

GBW-2038A 1 
GBW-45 2 

GCJ-26 2 
GGU-1012t 2 

GR-32 1 
BX-66 3 

X-195 2 
X-295 1 

Flat Oil Guard 
Felt Washer 
Felt Washer 
Air Deflector 
Comm. End Cover 
End Cover Gasket 
Comm. End Head Assy. 

Brush Spring 
Brush Arm 
Brush, Main 

Felt Washer Retainer 
#10-32x1/2 Flat Hd. Sc, 
# 8 Lockwasher 
BALL BEARING, S.A.E. #203 

1 #10-32x1 1/2 Rd. Hd. Sc. 
1 #10-32 Square Nut 

t BRUSH SET, SERVICE GGU-2012S. 

NOTE: VRP-4102A CURRENT-VOLTAGE 
REGULATOR is used with but is 
not a part of this generator. 

! UNIT APPLICATION 

GBW-4802 Hercules, Ross 
Carrier 

(Issued 4-12-50) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBW-4803• GENERATOR PARTS LIST A,C,D,E 

GBVI-48031 
A,C,D,E 

F rame &. Field Assy. &. Parts Used V/ith 

Part No. 
No. Used Name of Part 

1 2 3 4 5 
( GBW-2001 ) 

GAA-32 
GAL-44 
GBW-29 
GB'N-34 
GB'H-40 
GAA-27 

X-847 
GB./-58 
GBi'/-66 
GBW-67 
GB'N-1005A 
GB'Ii-l007A 

IG-821 
GB'il-1008 
GCT-25 
GCY-2� 

GK-38B 
!.:N-21 
BX-177 

l2X-l93 
l2X-l96 

BX-349 
BX-361 
BX-1377 
GY-20 
BX-177 

12X-l93 
12X-196 
12X-l99 

8X-321 
8X-l377 

l 
l 
l 
2 
l 
1 
1 
1 
1 
1 
1 
1 
l 
l 
l 
l 
1 
2 
2 
l 
l 
l 
l 
1 
1 
2 
1 
1 
2 
2 
1 
l 

Frame &. Field Assembly 
Terminal Fost Top Ins. 
Field Connection In�. 
Pole Piece 
Insulatine; Washer 
Lead Assembly 

Teruinal Post 
Terminal 

Terminal Pose. 
Terminal Post Bottom Ins. 
Te1�inal Post Bottom Ins. 
FIELD COIL ABSY. - CO!.lP. 

Field Coil Assy.-Left 
Terminal 

Field Coil - Righ t 
Insulating Bushing 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin 
#14-24 Hex. Nut 
#14 Lock 'Jlasher 
#10 Lock Washer 
#10 Plain Washer 
1/4 l:'lain Washer 
#10-32 Hex. Nut 

Frame Screw 
#14-24 Hex. Nut 
#14 Lock '•'lasher 
#10 Lock 'Hasher 
1/4 Lock '.'lasher 
#l0-32x5/l6 Rd. Hd. Screw 
#10-32 Hex. Nut 

Con1c1. End PlatP Assy. & Parts Used With 

( GD'.'/-2002) 
GAR-73 
GAR-98A 
GB':/-69 
GDV/-'72 
GBN-73 
GB':I-lOC2A 
GllF-70 
G-B.V-45 
rrcJ ·- 26 
GKI-l012At 
GI3'.1-l068B 
l2Y.-195 

8X-��05 
BX-888 

:X.-195 
GX-305 

l Comm. End Plate Assembly 
1 Oil 'Nick 
l Wick Cover 
1 Gasket 
1 Oil Guard 
l Oil Retaining Gasket 
1 C.E� Plate Part Assy. 
l ABSORBENT BRONZE BRG. 
2 Brush Spring 
2 Brush Arm 
2 Brush - Main 
l Comm. End Cap Cover 
5 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 
4 #8-32x5/l6 Fi ll . Hd. Sc. 
1 #B Lock 'Hasher 
l #B-32xl/4 Rd. Hd. Screw 

1 2 3 4 5 

Armature Assemb±Y &. Parts Used With 

Part 
No. 

GBM-21 
GBW-2006F 
GAR-171 

GR-32 
* 

X-260 
X-864 

No. 
Used 

1 
1 
1 
1 
l 
1 
1 

Name of Part 
1 2 3 4 5 
ArQature Shaft Nut 
ARMA. TURE ASSE!.ffiLY 

Snap Rins 
Felt '.'/a she r Retainer 
Drive Pulley 
#5 'Noodruff Key 

• 669 Lock '/lasher 

Drive End Head Assy. & Parts Used With 

GBJ-1003C 
GAR-63 
GAR-64 
GB.T-3C 

GG-164 
BX-173 

X-196 
X-295 
X-489 

BX-1003 

GBW-24B 
BX-715 
8X-794 

l Drive End Head Assy. 
2 Felt Guard 
2 Dearins Retainer 
l Drive End Head 
2 Felt Washer 
3 #10-32 Hex. Nut 
3 #10 Lock \'/ash er 
1 BALL BRG. - S.A.E. #203 
1 1/4 Oiler - Press in Type 
3 #l0-32x7/8 Rd. Hd. Screw 

Miscellaneous Parts 

l Head Band 
1 #l0-32xl l/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

Assembly 
No. 

GB'i/-4803 
GB'.V-4803A 
GBW-4803C 
GBW-4803D 
GBW-4803E 

(Issued 2-1-40) 

Drive 
Pulley 

None 
SP-ll74 
SP-1234 
SP-238 
SP-154 

NOTE:- VIU'-4101A CURREJ\'T-VOLTAGE REGULATOR is 
used with but is not a part of this 
generator. 

t SERVICE BRUSH SET GBW-2012AS. 

* See table following parts list for part 
number applyine to assembly wanted. 

UNIT APPLICATION 

GBW-4803A Chrysler, DeSoto, 
Dod""e Plymouth Exoe>rt 

GBW-4803B DeSoto Export 
GBW-4803C Chrysler Export, DeSoto 

Export , Dodge, Plymouth 
Export 

GB'.'l -4803D Dodge Truck Fargo Truck 
GBW-4803E Plymouth 

Printed in U.S. A. File in 

"NOTE: Where pan numbers arc shown in parenthesis 
they arc for reference only. By stocking sub-parts the 
complete pan can be assembled as needed" 

Equipment & Parts List Binder 



64!1W'-�t"2R 

B¥·305 � 
� ."' 

GAR-984 ' "' 

8.eOK£N END YI£W 
OF C0/'11¥ £NO HEAD 

tf�1111TU/l£ 

� 
� 

TEI!!MINifL 

)(-<lf/Bg 
,.. 4/JJ-.JC 
· �  .VON£ 

// � r5P-/"7v7� ./((r<;4.E'-<i4 �-��-.-Z3..: 'C) 

I I I ( � 1�1{!",:%;' 
� I i .---- --

11 } i4 '� , � mr 
.

• , , 
- j ! ' _L' _!t\ - . 

-:--- .. �' :� ���.'#�] ' --- r I =J �� 
\��:.!- J 7 87"��---J j � 

(j) 
aJ 
� 

I 

,J::a.. 
00 
0 
w 
)>. 
n ..... 
0 ..... 
m 

(j) 
m 
z 
m 
AJ 

� 
0 
AJ 
r 
r 
c 
(f) 
-I 
AJ 
)> 
-I -
0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBW-4804,A GENERATOR PARTS LIST GBW-4804,A 

Frame & Field Assemb::.y & Parts Used With Armature Assembly & Parts Used With 

Part 
No. 

( GB'.V-2001) 
GAA-32 
GAL-44 
GBW-29 
GBW-34 
GBW-40 
Gt.A-27 

X-847 
GBW-58 
GBW-66 

GBW-67 
GBW-1005A 
GBW-1007A 

IG-821 
GBW- 1008 
GCT-25 
GCY-25 

GK-38B 
MN-21 
8X-177 

12X-193 
12X-196 

8X-349 
BX-36 1 
8X-1377 
GY-20 
8X-177 

12X-193 
12X- 196 
12X-199 

8X-321 
8X-1377 

Comm. End 
(GBW-2002) 

GAR-73 
GAR-98A 
GH.V-69 
GB\'1-?2 
GB'ii-73 
GBW-1002A 

GBF-79 
GBW-45 
GCJ-26 
GBW- 1012A:t 
GHil-106BB 
12X-195 

8X-305 
X-489 

BX-888 
X-195 

8X-305 

No. 
Used "Name of Part 

1 2 3 4 5 

1 Frame & Field Assy. 
1 Te::>minal Post Top Ine. 
1 Field Connection Ine. 
2 Pole Piece 
1 Insulating Washer 
1 Lead Assy. 
1 Terminal Post 
1 Terminal 
1 Terminal Post 
1 Terminal Post Bottom 

Ins. 
1 Terminal Post Ins. 
1 Field Coil Assy.-Comp. 
1 Field Coil Assy. -

Left 
1 Terminal 
1 Field Coil - Right 
1 Insulating Bushing 
1 Insulating Bushing 
2 Pole Piece Screw 
2 Do\vel Pin 
l #14-24 Hex. Nut 
1 #14 Lock Washer 
1 #10 Lock Washer 
1 #10 Plain Washer 
1 1/4 Plain Washer 
1 #10-32 Hex. Nut 
2 Frame Screw 
1 #14-24 Hex. Nut 
1 #14 Lock Washer 
2 #10 Lock Washa� 
2 1/4 Lock Washer 
1 #10-32x5/16 Rd. Hd. Screw 
1 #10-32 Hex. Nut 

Plate Assembly & Parts Used With 
1 Comm. End Plate Assy. 
1 Oil Wick 
1 Wick Cover 
1 Gasket 
1 Oil Guard 
1 Oil Retaining Gasket 
1 Comm. End Plate Part 

Assy. 
1 Absorbent Bronze Brg. 
2 Brush Spring 
2 Brush Arm 
2 Brush - Main 
1 c. E. Cap Cover 
5 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in 

Type 
4 #8-32x5/16 Fill. Hd. Sc. 
1 #8 Lock Washer 
1 #B-32xl/4 Rd. Hd. Screw 

1 2 .:5 4 5 

Part No. 
No. Used Name of Part 

1 ..; 3 4 5 

GBM-21 1 Armature Shaft Nut 
GBW-2057F 1 Armature Aa�embly 

* 1 Drive Pulley 
X-263 1 #8 Woodruff Key 
X-864 1 .669 Lock Washer 

Drive End Head Assembly & Parts Used With 

GAR-1182 
GAR-178 
GAR-179 
GAR-182 

GJ-147 
BX-173 

X-196 
X-298 

8X-306 
X-489 

GBW-24B 
8X-715 
BX-794 

1 Drive End Head Assy. 
2 Bearing Retainer 
2 Felt Guard 
1 Drive End Head 
2 Felt Washer 
3 #10-32 Hex. Nut 
3 #10 Lock Washer 
1 Ball Brg. - S.A.E. #204 
3 #l0-32xl Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 

Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

Assembly 
No. 

GBW-4804 
GBW-4804A 

(Issued 2-1-40) 

Drive 
Pulley 

None 
SP-243 

NOTE:- VRP-4101A Current Voltage Regulator 
used with but not part of this 
generator. 

:t Service Brush Set GBW-2012AS. 

* See table following parts list for part 
number applying to assembly wanted. 

illUT 

Gl3'.!-'l804 A 

J\.PPLICATION 

Dodc;e Truck 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



t;BW-1002� 
tj8W- 69' -----------

G8W-IOI,?;q 

8¥-305 
� 

GAR- 7.3 

GAR-984 

MN-21 
I.Z X-1· � 

��� 

>;1?1?-2 7 
8lr- 177 
�·-3 .. 1 ""' 

(i8W-Z.48 

GBw-IOit?.r9 
GBW-.?002 

lf.£'11ATtJI2£ 

<ii!IW-40 
�IIW·I007A 

x-847 

4K·_,8 
481'1-Zt 

41?€-IH' 
c-ii9R-178 
8x-3o.,\'l 

'ij� � 
i

l 
e;J-14? / 

", � 
,� 8 x- 3o u. 

FIELD r£1!M1NIIl. 

X-4Bg 
c,t��e-Jaz 

I NONE / �"' 

(j) 
al � 

I 

� 
(X) 
0 
� > 
(j) 
m 
z 
m 
:;;c 
)> 
-I 
0 
:;;c 

r 
r 
c 
(f) 
-I 
:;;c 
)> 
-I -

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBW-4805,A GENERATOR ?ARTS LIST 

PRELDUNARY 

GBW-4805,A 

Fraoe & Field Assembly & Parts Used With 

Part No. 
No. Used 

(GBW-2001) 1 
GAA-32 1 
GAL-44 1 
GBW-29 2 
GBW-34 1 
GBW-40 1 
GAA-27 1 

X-847 1 
GBW-66 1 
GBW-67 1 
GBW-1005A 1 
GBW-50 1 
GBW-1007A 1 

IG-821 1 
GBW-1008 1 
GCT-25 1 
GCY-25 1 

GK-38 2 
MN-21 2 
8X-177 1 

12X-l93 1 
12X-l96 1 

8X-349 1 
8X-361 1 
8X-1377 1 
CJY-20 2 
8X-177 1 

X-193 1 
X-196 2 
X-199 2 

8X-32l 1 
8X-1377 1 

Name of Part 
1 2 3 4 5 
Frame & Field Assembly 

Terminal Post Top Ins. 
Field Connection Ins. 
Pole Piece 
Insulating Washer 
Lead Assembly 

Terminal Post 
Terminal 

Terminal Post Eottom Ins. 
Terminal Post Bottom Ins. 
FIELD COIL ASSY.- Comp. 

Terminal Post 
Field Coil Assy.-Left 

Terminal 
Field Coil - Right 

Insulating Bushing 
Insulating Bushing 
Pole Piece Screw 
Dowel Pin �14-24 Hex. Nut 

14 Lock Washer 
10 Lock Washer 

#10 Plain Washer 
1/4 Plain Washer 
#10-32 Hex. Nut 

Frame Screw 
#14-24 Hex. Nut 
#14 Lock Washer 
#10 Lock Washer 
1/4 Lock Washer 
#l0-32x5/16 Rd. Hd. Screw 
#10-32 Hex. Nut 

Comm. End Plate Assembly & Parts Used With 

DA-22 
DA-39 
DA-60 
DA-132 

GBJ-25 
GBJ-32A 

(GBW-2060) 
GBW-45 
GBW-1012At 
GCJ-26 

X-195 
8X-305 
GR-32 

X-195 
X-199 
X-295 

8X-305 
X-489 
X-544 

BX-870 

1 Bearing Retaining Washer 
1 Flat Oil Guard 
1 Bearing Retaining Screw 
1 Felt washer 
1 End Cap Cover Gasket 
1 Comm. End Cap Cover 
1 Comm. End Plate Assembly 
2 Brush Spring 
2 Brush - Main 
2 Brush Arm 
1 #8 Lock Washer 
1 #8-32x1/4 Rd. Rd. Sc. 
1 Felt Washer Retainer 
1 #8 Lock Washer 
1 1/4 Lock Washer 
1 BALL BEARING - S.A.E. #203 
1 # 8-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
3 #10 Lock Washer 
3 #10-32x5/16 Fill. Hd. Sc. 

1 2 3 4 5 

Armature Assembly & Parts Used With 

Part No. 
No. Used 

GBM-21 
GBW-2061F 
GAR-171 

GR-32 
* 

X-260 
X-864 

1 
1 
2 
1 
1 
1 
1 

Name of Part 
1 2 3 4 5 
Armature Shaft Nut 
ARMATURE ASSEMBLY 

Snap Ring 
Felt Washer Retainer 
Drive Pulley 
#5 Woodruff Key 
.669 Lock Washer 

Drive End Head Assembly & Parts Used With 

GBJ -1003C 
GAR-63 
GAR-64 
GBJ-3C 

1 
2 
2 
1 
2 
3 
3 
1 
1 
3 

Drive End Head Assembly 
Felt Guard 

GG-164 
8X-173 

X-196 
X-295 
X-489 

8X-1003 

GBW-24B 
8X-715 
BX-794 

Bearing Retainer 
Drive End Head 
Felt Washer 
#10-32 Hex. Nut 
#10 Lock Washer 
BALL BEARING- S.A.E. #203 
1/4 Oiler - Press in Type 
#l0-32x7/8 Rd. Hd. Screw 

Miscellaneous Parts 

1 Head Band 
1 #l0-32xl l/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

Assembly 
No. 

GBW-4805 
GBW-4805A 

(Issued 4-18-41) 

Drive 
Pulley 
None 
SP-416 

* See table following parts list for part 
number applying to assembly wanted. 

t SERVICE BRUSH SET GBW-2012AS. 

NOTE:- VRP-4102A CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of 
this generator. 

UNIT APPLICATION 

GBW.-4805 Service Unit 
GBW-4805A General Electric 

Printed in U.S. A. File in 

"NOTE: Where part riumben are shown in parenthesis 
they are for reference only. By stocking sub-partS the 
complete part can be assembled •• needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBW-4808 GENERATOR PARTS LIST 

PRELIMINARY 

GBW-4808 

Frame & Field Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

(GBW-2 001A) 
GAA-32 
GAL-44 
GBW-29 
GBW-34 
GBW-40 
GAA-27 
, X-847 
GBW-66 
GBW-67 
GBW-l005A 
GBW-58 
GBW-1007A 

IG-821 
GBW-1008 
GCT-25 
G CY-25 

GK-38 
MN-21 
5X-l77 

X-193 
X-196 

8X-349 
8X-36l 
5X-l3?? 
GY-20A 
5X-l77 

X-193 
X-196 
X-199 

8X-32l 
5X-l377 

l 2 3 4 5 
l Frame & Field Assembly 
l Terminal Post Top Ins. 
l Field Connection Ins. 
2 Pole Piece 
1 Insulating Washer 
1 Lead Assembly 
1 Terminal Post 
1 Terminal 
l Terminal Post Bottom Ins. 
l Terminal Post Bottom Ins. 
1 FIELD COIL ASSY.-Comp. 
1 Terminal Post 
1 Field Coil Assy.-Left 
l Terminal 
1 Field Coil - Right 
l Insulating Bushing 
l Insulating Bushing 
2 Pole Piece Screw 
2 Dowel Pin 
1 #14-24 Hex. Nut 
1 #14 Lock washer 
1 #10 Lock Washer 
1 #10 Plain Washer 
1 1/4 Plain Washer 
1 #10-32 Hex. Nut 
2 Frame Screw 
1 �14-24 Hex. Nut 
1 14 Lock Washer 
2 10 Lock Washer 
2 1/4 Lock Washer 
1 #l0-32x5/16 Rd. Hd. Screw 
1 #10-32 Hex. Nut 

Comm. End Plate Assembly & Parts Used With 
(GBW-2051A) 1 
GAR-73 1 
GAR-98A 1 
GBW-69 1 
GBW-72 1 
GBW-73 1 
GBW-1012At 2 
GBW-1051D 1 
GBF-79 1 
GBW-45 2 
GCJ-26 2 
GBW-1068B l 

X-195 5 
8X-305 1 

X-888 4 
X-195 1 

SX-305 1 

Comm. End Plate Assembly 
Oil Wick 
Wick Cover 
Gasket 
Oil Guard 
Oil Retaining Gasket 
Brush - Main 
C. E. Plate Part Assy. 

ABSORBENT BRONZE BRG. 
Brush Spring 
Brush Arm 

Comm. End Cap Cover �8 Lock washer 
8-32xl/4 Rd. Hd. Sc. 
8-32x5/15 Fill. Hd. Sc. 

#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
1 2 3 4 5 

Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GAR-171 
GBW-89 
GBW-2088F 
GAR-171 

Drive End 
GAR-112 6 
GAR-125 

GG-5 
GK-85 

X-195 
X-295 

8X-311 
X-489 

GBW-24 
X-?15 

'!SX-794 

1 2 3 4 5 
1 Snap Ring 
1 Oil Thrower 
1 ARMATURE ASSEMBLY 
1 Snap Ring 

Head Assembly & Parts Used With 
1 Drive End Head Assembly 
l Drive End Head 
1 Felt Guard - With Oil Well 
1 Paper Gasket 
3 #10 Lock Washe� 
1 BALL BRG.- S.A.E. #203 
3 #10-32x3/8 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 

Miscellaneous Parts 

1 Head Band 
1 #10-32xl 1/4 Rd. Hd. Screw 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 9-30-41) 

t SERVICE BRUSH SET GBW-2012AS. 

NOTE:- VRW-4002A CURRENT-VOLTAGE REGULATOR 
is used with but is not a part of 
this generator. 

UNIT APPLICATION 

GBW-4808 Continental 

Printed in U.S. A. File in 

"NOTE: Where part numbers are 1hown in parenthesis 
the)' are for reference on!)'. B)' 1tocking sub-parts the 
complete pan can be a••mbled a1 aeecled." 

Equipment o!k Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBX-460l,A GENERATOR P ARTS LIST GBX-460l.A 

Frame & Field Assembly & Parts Used With A rmat ure Assembly & Parts Used <VLth 

Part 
No. 

G3!)-20A 
* 

GAI,-44 
:}BX-29 
:}BX-53 

-:< 

* 

X-755 

IG-321 
* 

X-767 
GBY-38 

MN-21 
X-203 

Comm. End 
I:A-22 
DA-39 
DA-60 
DH-7 

GBJ-25 
CBJ-32 

( GBX-2002) 
3BX-51 

GBX-1002 
GBX-1012! 
GBX-1013! 
GBX-1014 

X-195 
8X-305 
BX-311 

X-195 
X-199 
X-205 

8X-305 
X-489 
X-544 

SX-870 

No. 
Used Name of Part 

2 
1 
1 
2 
1 
1 
1 

1 
1 
1 
1 
1 

1 2 3 4 5 
Frame Screw 
Frame & Field Assy. 

Field Connection Ins. 
Pole Piece 
Insulating Bushing 
Field Coil Assy. - Comp. 

Field Cotl Assy 
L eft 

C.B. Lead Assy. 
Terminal 
Terminal 

'l'erminal 
Field Coil Assy. -
Hight 

1 Terminal 
2 Pole Piece Screw 
2 Dowel Pin 
2 5/16 Lock Washer 

Plate Assembly & Parts Used With 
1 Bearing Ret'3.ining Nasher 
1 Flat Oil Guard 
1 Bearing Retaining Screw 
1 Felt Washer 
1 End Cap Cover Gasket 
1 CO!urn. End Cap Cover 
l Comm. End Plate Assy. 
1 3rd Brush Plate Retain­

1 
2 
1 
1 
1 
1 
1 
2 
1 
1 
2 
1 
3 
3 

ing Spring 
Comm. End Plate Part Assy. 
Brush - Main 
Brush - Third 
3rd Brush Plate Assy. 
#S Lock Washer 
#B-32xl/4 Rd. Hd. Screw 

.I #10-32x3/8 Rd. Hd. Sc. 
!iB Lock 'Hasher 
1/4 Lo ck 'iiasher 
Ball Brej • - S.A.E. #203 
#8 -32xlj 4 Rd. Hd. 

'
screw 

1/4 Oiler - Press in Type 
#10 Lock 'Nasher 
#10-32x5/16 Fill. Hd. Screw 
1 2 3 4 5 

Part 
No. 

GBM-21 
GBX-2006F 

SP-lS'i 
X-2Gl 
X-864 

Drive End 

GBX-1003 
GAU-31 
GBX-3 

GG-6 
GK-176 
GT-76 
GT-78 

X-196 
X-295 

SX-311 
X-489 

GX-1024 
TC-4306A 

X-196 
BX-321 

* 

X-715 
SX-794 

No. 
Used �rarne of Part 

1 2 3 4 5 
1 Armatur e  Si1aft Nut 
1 Armature r.sserc:bly 
1 Dr ive Po..1lley 
1 #6 'Noodrclff r.ey 
1 .669 Lock �asher 

Head A1:serr.bly ,<:. Parts L'sed Vi th 
1 Drive E�d Head 1ssy. 
1 Felt �asher 
l �rive �n� Eead 
1 Bearing Ret�iner 
1 Felt �asher Re�ainer 
1 Felt �as�er Retainer 
1 Felt �asher 
3 #10 Lock Nasher 
1 Ball S:·g. - S.A.E. li203 
3 UlO-z2x3/8 Rd. �d. Sc. 
1 1/4 Oiler - Press in Type 

1 
1 

4 
4 
1 
1 
1 

Miscellaneo�s Parts 

Head Bar:d Assy. 
Two Charge Regulator & 
Circuit Breaker 
//10 Loc;,: Waster 
#10-32x5/16 Rd. Hd. Screw 
5/16-lSxl 1/4 Hex. Hd. Sc. 
#10-32xl 1/4 Rd. Hd. Screw 
#10-32 Square Nut 
1 2 3 4 5 

(Issued 11-0-37) 

Assembly Frame & Fi eld Coil Field Coil Field Coil Lead 
Assy .  

Screw Terminal 
No. Field Assy. Asse mbly Left Right 

GBX-4601 (GBX-2001) GBX-1005 GBX-1007 GBX-1008 GBX-35 
GBX-4G01A (GBX-2001A) GBX-1005A GBX-1007A GBX-1008A GAL-266 

None X-847 
SX-420 X-1425 

* See table following parts list for part 
number applying to assembly wanted. 

:t Service Brush Set GBX-2012. 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 

File in 
Equipment & Parts List Binder 



� 

� 8)( 305 

"'" 

r;,t;l)( -!':J07 

(i_i_:��i�---

��--

!: 

QrrniDI 

G�G�;�B 
X-Z95 

GK-1761 
I 

,�� 
llmll \ \ GAU-31 \ GG- .. 

_!_'2..__-rHI���..ti. 

\ <iAL-44 

GBM-CI 

X-B<C4 \ 

���I, \ 

���� 

(j) 
CD 
X 

I 

� 
� 
0 
........ 

)> 
(j) 
m 
z 
m 
:;;v 
)> 
-i 
0 
:;;v 
r 
r 
c 
(f) 
-i 
:;;v 
)> 
-i 
-

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBX-4602 GENERATOR PARTS LIST GBX-4602 

Fre.me & Field Assembly & Parts Used With Armature Assembly & Parts Used With 

Part No. 
No. Used 

DK-2:3A 2 
( GBX-2044) 1 

:JAL-44 1 
GBX-29 2 
GBX-5:3 1 
GBX-1005A 1 
GBX-1007A 1 

GAL-266 1 
X-755 1 
X-1425 1 

IG-821 1 
GBX-1008A 1 

X-767 1 
GBY-:38 2 

MN-21 2 
X-20:3 2 

Name of Part 
1 2 :3 4 5 
Frame Screw 
Frame x Field Assy. 

Field Connection Ins. 
Pole Piece 
Insulating Bushing 
Field Coil Assy. - Comp. 

Field Coil Assy. -
Left 

C.B. Lead Assy. 
Terminal 
Terminal 

Terminal 
Field Coil Assy. -
Right 

Terminal 
Pole Piece Screw 
Dowel Pin 

5/16 Lock Washer 

Part No. 
No. Used Name of Part 

GBM-21 
GBX-2006AF 

SP-197 
X-261 
X-864 

trive End 

GBX-1003 
GAU-31 
GBX-3 

GG-6 
GK-176 
GT-76 
GT-78 

1 2 3 4 5 
1 Armature Shaft Nut 
1 Armature Assembly 
1 Drive Pulley 
1 #6 Woodruff Key 
1 .669 Lock Washer 

Head Assembly & Parts Used With 

1 Driv e End He�d Assy. 
1 Felt Washer 
1 Drive End Head 
1 Bearing Retainer 
1 Felt Washer Retainer 
1 Felt Washer Retainer 
1 Felt Washer 
3 #10 Lock Washer 
1 Ball Brg. - S.A.E. #203 
3 #10-32x3/8 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 

Co�. End Plate Assembly & Parts Used With 

X-196 
X-295 

8X-311 
X-489 

8X-420 1 5/16-18xl 1/4 Hex. Hd. Screw 

DA-22 
DA-:39 
DA-60 
DH-7 

GBJ-25 
GBJ-32 

( GBX-2002) 
GBX-51 

G3X-1002 
GBX-1012! 
GBX-1013! 
GBX-1014 

X-195 
8X-305 
8X-3ll 

X-195 
X-199 
X-295 

8X-305 
X-489 
X-544 

8X-870 

1 
1 
1 
1 
1 
1 
1 
1 

1 
2 
1 
1 
1 
1 
1 
2 
1 
1 
2 
1 
3 
3 

Bearing Retaining Washer 
Flat 011 Guard 
Bearing Retaining Screw 
Felt Washer 
End Cap Cover Gasket 
Comm. End Cap Cover 
Comm. End Plate Assy. 

3rd Brush Plate Retain'g 
Spring 
Comm. End Plate ?art Assy. 
Brush - Main 
Bruth - Third 
3rd Brush Plate Assy. 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Screw 
#10-32x3/8 Rd. Hd. Screw 

#8 Lock Washer 
1/4 Lock Washer 
Ball Br�. - S.A.E. #203 
#8-32xlj4 Rd. Hd. Screw 
1/4 Oiler - Press in Type 
#10 Lock Washer 
#10-32x5/16 Fill. Hd. Screw 
1 2 3 4 5 

GCE-1024B 
TC-4306A 

X-196 
8X-321 

X-715 
BX-794 

Miscellaneous Parts 

1 Head Band Assy. 
1 Two Charge Regulator 
4 #10 lock Washer 
4 #10-Z·2x5/16 Rd. Hd. Screw 
1 #10-32xl 1/4 Rd. Hd. ScreVI 
1 #10-32 Square Nut 

1 2 3 4 5 

(Issued 7-13-37) 

t Service Erush Set GBX-2012. 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 



� � 
X·7 7 

� r. R 
r. 'R �L r 

I 

TO 

� 
�� 

gwiDMt 

(j) 
aJ 

>< 
I 

� 
0. 
0 
t-V 

(j) 
m 

z 
m 

:;;v 
)> 
--t 
0 
:;;v 

r 
r 

c 
Vl 
--t 
:;;v 
)> 
--t 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

GBY-4601 GENERATOR PARTS LIST GBY-460) 

Frame & Field Assembly & Parts Used With Armature Assembly & Parts Used 'Nith 

Part 
No. 

GJ::jY-20 
( GBY -2001) 

GAU-45 
GBY-29 
GBY-38 
GBY-42 
GBY-1005 
GBY-1007 

GBY-35 
IG-021 

X-847 
GBY-1008 

!;!N-21 
X-755 

8X-159 
X-201 

Comm. End 
DA-22 
DA-60 
DB-17 
DD-24C 
DD-44 

GBY-28 
GBY-30 

( GBY-2002) 
GBY-51 

GBY-1002 
GBY-1012! 
GBY-1013� 
GBY-1014 

X-195 
BX-305 
BX-311 

X-195 
X-199 

BX-305 
X-489 
X-544 
X-867 

BX-870 

No. 
Used 

2 
1 
1 
2 
4 
1 
1 
1 

1 
1 
1 
1 
2 
2 
2 
2 

Name of Part 
1 2 3 4 5 
FraMe Screw 
Frame & Field Assy. 

Field Connection Ins. 
Pole Piece 
Pole Piece Screw 
InsulAting Bushing 
F1.eld Coil Assy. - Comp. 

Field Coil Assy. -
Left 

C.:=l. Lead Assy. 
Terminal 

Terminal 
Field Coil - Right 

Dowel Pin 
Terminal 

3/8-24 Hex. Nut 
3/8 Lock Washer 

Plate Assembly & Parts Used With 
1 Bearing Retaining Washer 
1 Bearing Retaining Screw 
1 Felt Guard 
1 End Cap Cover 
1 End Cap Cover Gasket 
1 Felt Rasher 
1 Oil Wick 
1 Comm. End Plate Assy. 
1 3rd Brush Plate Retaining 

Spring 
1 
2 
1 
1 
1 
1 
1 
2 
1 
2 
1 
3 
1 
3 

Comm. End Plate Part Assy 
Brush - Main 
Brush - Third 
3rd Brush Plate Assy. 
#8 Lock Washer 
#8-32xl/4 Rd. Hd. Sc. 
#10-32x3/3 Rd. Hd. Sc. 

#8 Lock Washer 
1/4 Lock Washer 
#B-32xl/4 Rd. Hd. Screw 
f4 Oiler - Press in Type 

0 Lock Washer 
11 Bearing 

#10-32x5/16 Fill. Hd. Screw 
1 2 3 4 5 

Part 
No. 

GBM-21 
GBY-2006F 

SP-198 
X-263 
X-064 

Drive End 
CEY-1003 
GAB-188 
GAR-170 
GBY-3 
GBY-27 

8X-173 
X-195 

8X-306 
X-365 
X-489 

GBC-2039B 
TC-4312A 

SX-41 
X-196 

8X-321 

No. 
Used Name of Part 

1 2 3 4 5 
1 Armature Shaft Nut 
1 Armature Assy. 
1 Drive Pulley 
1 #8 Woodruff Key 
1 .669 Lock Washer 

Head Assembly &: Parts Used '!lith 
1 Drive End Head Assy. 
2 Felt Washer 
2 Felt Guard 
1 Drive End Head 
2 Bearing Retainer 
3 #10-32 Hex. Nut 
3 #10 Lock Washer 
3 #10-32xl Rd. Hd. Screw 
1 Ball Bearing - S.A.E. #303 
1 1/4 Oiler - Press in Type 
Miscellaneous Parts 
1 Head Band Assembly 
1 Two Charge Regulator & 

Circuit Breaker 
1 #10-32xl 1/8 Fill. Hd. Sc. 
4 #10 Lock Washer 
4 #10-32x5/16 Rd. Hd. Screw 

1. 2 3 4 5 

(Issued 11-9-37) 

� Service Brush Set GBY-2012S. 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-paru the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 



GBY-4601 GENERATOR ILLUSTRATION 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
GBY-4801 GENERATOR .tARTS LIST GBY-4801 

PRELIMINARY 

Fr&..c':le & Field Asse:n.bly & Parts Used With Armature Assembly & Parts Used With 
Part No. 

No. Used Name of Part 

GBY-20 
(GBY-2031) 

GAU-45 
GBY -29 
GBY-38 
GBY-42 
GBY-1005A 
GBY-1007A 
GBY-45 

IG-821 
X-847 

GBY -1008 
MN-21 

X-755 
8X-159 

X-201 

1 2 3 4 5 
2 Frame Screw 
1 Frame & Field Assembly 
1 Field Connection Ins. 
2 Pole Piece 
4 Pole Piece Screw 
1 Insulating Bushing 
1 FIELD COIL ASSY.-Comp. 
1 Field Coil Assy.-Left 
1 Control Lead Assy. 
1 Terminal 
1 Terrn.inal 
1 Field Coil - Right 
2 Dowel Pin 
2 Terminal 
2 3/8-24 Hex. Nut 
2 3/8 Lock Washer 

Corum. End Plate Assembly & Parts Used W ith 

DA-22 
DA-60 
DB-17 
DD-24C 
DD-44 

GBY-28 
GBY-30 

(GBY-2032) 
GBY-51 

GBY-1012l 
GBY-1013l 
GBY-1014A 
GBY-25 
GBY-33 
GBY-1032 
GBY-2� 
GBY-34 

X-195 
8X-305 
8X-3ll 

X-195 
X-199 

8X-305 
X-489 
X-544 
X-867 

8X-870 

1 Bearing Retaining Washer 
1 Bearing Retaining Screw 
1 Felt Guard 
1 End Cap Cover 
1 End Cap Cover Gasket 
1 Felt Washer 
1 Oil Wick 
1 Oomm. End Plate Assembly 
1 3rd Br. Plate Retaining 

Spring 
2 Brush - Main 
1 Brush - Third 
1 3rd Brush Plate Assy. 
1 Brush Spring 
1 Brush Arm 
1 c. E. Plate Part Assy. 
2 Brush Spring 
2 Brush Arm 
1 #8 Lock Washer 
1 #8-32xl/4 Rd. Hd. Screw 
1 #l0-32x3/8 Rd. Hd. Sc. 
2 #8 Lock Washer 
1 1/4 Lock Washer 
2 #8-32xl/4 Rd. Hd. Screw 
1 1/4 Oiler - Press in Type 
3 #10 Lock Washer 
1 BAll BEARING 
3 #10-32x5/16 Fill. Hd. Sc, 

1 2 3 4 5 

Part No. 
No. Used 

GBM-21 
GBY-2006F 

SP-198 
X-263 
X-864 

Drive End 
GBY-1003 
GAB-188 
GAR-179 
GBY-3 
GBY-27 

BX-173 
X-196 

8X-306 
X-365 
X-489 

1 
1 
1 
1 
l 

Head 

1 
2 
2 
1 
2 
3 
3 
3 
1 
1 

Name of Part 
1 2 3 4 5 
Armature Shaft Nut 
ARMATURE ASSEMBLY 
Drive Pulley 
#8 Woodruff Key 
.669 Lock Washer 

Assembly & Parts Used With 

Drive End Head Assembly 
Felt Washer 
Felt Guard 
Drive End Head 
Bearing Retainer 
#10-32 Hex. Nut 
#10 Lock Washer 
#10-32xl Rd. Hd. Screw 
BAL L  ERG.- S.A. E. #303 
1/4 Oiler - Press in Type 

Miscellaneous Parts 

GBC-2039B 
TC-4312A 
8X-41 

X-196 
8X-321 

1 
1 
1 
4 
4 

Head Band Assembly 
TWO C HARGE REGULATOR 
#10-32xl 1/8 Fill. Hd. Sc. 
#10 Lock Washer 
#10-32x5/16 Rd. Hd. Screw 
1 2 3 4 5 

(Issued 9-30-41) 

l SERVICE BRUSH SET GBY-20128. 

UNIT APPL ICATION 

GBY-4801 Checker Cab 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipmem & Parts List Binder 




